
I LLUSTRATED SPARE PARTS L I ST 
FOR 

FEED-OFF-THE-ARM MACH I NE 
FOR 

FLAT SEAM I NG 

MODELS 81 DEVICES 
FD-6241MR FD-62-OlMS FD-6242MR FD-62-02MS 
FD-62-03MR FD-62-03MS FD-62-06MR FD-62-07MS 

Kl /FDL-1 FDL-1 FDL-2 FDL-4 
AC1 /FDL--/SC3 AC1 AC2 AC3 -SC1 
SC3-RF -RF/AC1 5 RF/AC2 0 RF/AC2 1 

No w 5 



How to use this Parts List 

Illustration of this Parts Book is based on the Model 

The illustrations on this Parts List are drawn on the basis of FD-62-OlMR‘set style 
PD-C’. 
The items from No.1 to No.15 contain the standard model. 
The following items included No.16 contain the submodel and Devices. 
The dimension of Collar on this Parts List shows Inside diameter X Outside 
diameter X Width. 

Expl.anation af Marks-(marked at: the side nf Part !@I~~) 
[ 1 means this part is changed from the previous Parts List. 

Inside of C 1 shows the previous Part No. and the shape of screw or the like. 

+ means this part and model is added to the previons Parts List. 

Hqw to...ptlesj’a?“‘ordar for the .vaf ts 
$r When placing an order for the parts from this Parts List, please clearly state 

the Parts No. (e.g.3021523) which you require so that we can deliver the correct 
parts to you. 

* When the Part No. is “0068009” , please place an order for the part by showing 
“0068009” or “68009”. 

$r When ordering Vinyl Tube, please inform us of the Part No. and the length. 

This Parts List is subject to change without notice. 



Installation -lz-3/ l-x*4Jb 

PD-C 
; +eQw&-~(3~y~f-~) 
: Pedestal type(Clutch Motor) 

s L-C 
; 9%kML-~*-9-F% 9 (277 YTJ=‘f-931 

(MFS+SL-Cl+MLS) 
j Table Installat ion, Motor mounted on bottom 
; (Clutch Motor) 

su-c 
(su-c1+su-cz> 

su-s 
(SU-s1+su-S2) 

PD-S 

; w~e~~~-9kwm~ ~~+b+P 
i Table Installation, Motor mounted on top of 

.i !C!utchMotar).. . . . . . . . . . . . .._........_.___......._._.........._.. 
j w&*ft~~-9k%~(sf---?f;~--~) 
~ Table Installation, Motor mounted on top of 
i (Servomotor) 
i ~~;‘c~A&~(+--+E--~) 
j Pedestal tvpe(Servomotor) 

of table 

table 

table 

CONTENTS Ei 7* 

MISCELLANEOUS COVERS (1) l . l l l l . l l l l l l l l l hrt--Afi (1) l l . . l 1 
II (2) . . . . . . . . . . . . . . . . ,, (2) l -  l l l 2 

MISCELLANEOUS THREAD EYELETS . l l . l l l . l l . l l l &%lfi l . . l l . . l 3 
MISCELLANEOUS BUSHINGS . l l . l l l . . l . . l l . l l Iy  QxBfi l . l l l l 4 

CRANKSHAFT & NEEDLE BAR DR IV I NG MECHANISM l . l l . . l -iv 7 I -  BZF$+#i##) -  l 5 

PRESSER FOOT MECHANISM= . . l l . . l l l . l l . . l l #r#$m l l l . l l . l 6 

UPPER KNIFE, CARRIER AND HOOK DRIVING MECHANISM l . l l MW$e'J~'-7y94# l l -  l 7 
LOOPER DRIVING MECHANISM* l . l l l . . l . . l l l . l ,I/-/9##. l l . l l . 8 
FEED ORlVlNG MECHANISM. . . . . . . . . . . . . . . . +I,###. . . . . . . . 9 

FEED DRIVING CONTROL MECHANISM. l l l l l l l l l l l l &WJ~$$jf## l . l l . . 10 

LUBRICATING MECHANISM l . . l . l l l . . . l l l l l l $$i;a### l l l l l l . l 11 
SET STYLE PD-C EXCLUSIVE PARTS(l) l l l l . . . l . l . PD-C%$R$fifi (1) l . . l 12 

II II (2) . . . . . . . . . . . ,, (2) l l l l 13 
!I II (3) . . . . . . . . . . . ,, (3) l l l l 14 

THREAD STAND. . . . . . . . . . . . . . . . . . . . . . *tie. . . . . . . . . 15 

+FD-62-OlMR-12 EXCLUSIVE PARTS l . l l l l . l l l l . l ?fj%ET”llr@H%& l . . 16 
FD-62-OlMS, OlMS-50. OlMR-50 EXCLUSIVE PARTS l l l l l . -ttI~~~b@H~~ l . . 17 
FD-62-02MR, 02MR-12, 02kR-50 EXCLUSIVE PARTS l l l l l l +?I=EW$H@& l l l 18 
FD-62-02MS. 02MS-50, 02MS-50H EXCLUSIVE PARTS . l . l l ttI~?~lr@Hfif@, . l l 19 
FD-62-03MR. 03MR-50, 03MS. 03MS-50 EXCLUSIVE PARTS(l) . ?flsfi%&@Hffli& (1) l 20 

If N N (2) l 
I I  (2) l 21 

FD-62-06MR, 06MR-50 EXCLUSIVE PARTS(l) . l l . l l l l . ?fI%?W!@Mfi@ti(l) . 22 
N N (2) . . . . . . . . . N (2) l 23 

FD-62-07MS, 07MS-1 EXCLUSIVE PARTS l l l l l l l l l l l ‘f?%?a&Hf!$#, l l l 24 



'Kl/FDL-1" DEVICE . . . . . . . . . . . . . . . . . . .'Kl/FDL-l"i$&?& . . . .25 

"FDL-1" & ‘FDL-2” DEVICE . . . . . . . . . . . . . . . . 'FDL-1 "&~'FLD-2"$$$& . 26 

UFDL-J" DEVICE. . . . . . . . . . . . . . . . . . . . . uFDL-4"sg . . . . . . 27 

'ACl/FDL-3/W" DEVICE(l) . . l l . . l l l l l l l l l 'ACl/FDL-3/SC3"$$~(1) l 28 
N ,, (2) . . . . . . . . . . . . . . . II ff (2) l 29 

'AC" DEVICE . . . . . . . . . . . . . . . . . . . . . . u,,"sz. . . . . . . . 30 

uSCl" DEVICE. . . . . . . . . . . . . . . . . . . . . . 'SCl"$$jiJ . . . . . . . 31 

'SC3" DEVICE. . . . . . . . . . . . . . . . . . . . . . 'SC3"d&E . . . . . . .32 

'RF" DEVICE . . . . . . . . . . . . . . . . . . . . . :,,"$$~. . . . . . . . 33 

'RF/AClS" DEVICE(l) . l . l . l l l l . l l . l . l l l 'RF/AC15"$%iiZi(l) . . l l 34 
N ,, (2) . . . . . . . . . . . . . . . . . . ,, 'f (2) l l l * 35 

,, (3) . . . . . . . . . . . . . . . . . . ,, JJ (3) -  l -  l 36 
l RF,c2o , , ; ; , , ; ; ;  l l l l l ’ l l l ’ ’ l l l l l l l 

‘RF;Ac20 g&1;; l l ’ l 37 Y n ”  
.  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  - 38 

+ " ,, (2) . . . . . . . . . . . . . . . . . . ,, ff (2). l l -39 

l ‘f ,, (3) . . . . . . . . . . . . . . . . . . ,, ff (3) l -  l - 40 

+ l RF;AC2, , , ; , , , ; ; ;  *  -  l *  l l l l -  l -  *  l -  *  l *  l ff (4) l -  l - 41 
Y n . . . . . . . . . . . . . . . . . . 'RF;IAC?l"$i$B(l) . l - l 42 

+ f' ,, (2) . . . . . . . . . . . . . . . . . . ,, ff (2) -  l l l 43 

+ ff ,, (3) . . . . . . . . . . . . . . . . . . ,, ff (3) - * * * 44 

SET STYLE SL-C EXCLUSIVE PARTS(l) l l l . . . l . l l l SL-CW%flIa"a(l) . l . l 45 
If N (2) . . . . . . . . . . . ,, (2) l l . - 46 

SET STYLE SU-C EXCLUSIVE PARTS. . . l l l l . l l . l . SU-CWl%$,", . l . l . l 47 

SET STYLE SU-S EXCLUSIVE PARTS. l l l l . l l . l l l . SU-S?Wl%iia"a l l 0. 0 . . 48 

SET STYLE PD-S EXCLUSIVE PARTS. . l l l . l . l . l . l PD-SOHO& l . l . l l 49 

EXTRA PARTS(l) for SU-C, SU-S . l . l l . . . l l . l . SU-C,SU-SW#i$;%@,", (1) l 50 
EXTRA PARTS (2) . . . . . . . . . . . . . . . . . . . . . !@;33&!$ (2) . . . . . . 51 

If (3)..................... ,, (3) l l -  l -  l 52 
II (4)..................... ,, (4) -  ’ -  ’ l l 53 
tt (5)..................... ,, (5) *  -  l -  l l 54 
If (6) . . . . . . . . . . . . . . . . . . . . . ,, (6) l l l -  l l 55 
If (7).................*... ,, (7) l l -  .  -  l 56 
If (8) . . . . . . . . . . . . . . . . . . . . . ,, (8) -  -  l l l - 57 

EXTRA TOOLS 8, GAUGES. . l . l . l . l l . . l . . l . . $$;%IZBUW-G l . l 58 
*WARNING LABEL . . . . . . . . . . . . . . . . . . . . . 9$%34)1/. . . . . . . 59 

LIST of MAIN SPARE PARTS. l l l l . l l . . l . l l . l H%!fih%'JX k . l . l . 60 
INDEX . . . . . . . . . . . . . . . . . . . . . . . . .sFjl. . . . . . . . . .62 



6 

42 

47 
-8 



MISCELLANEOUS COVERS(l) 
Parts 

NQ 
3021523 
0068009 

004445 
004192 

0032421 
0068011 

004352 
3021524 

009853 
000340 

Ref. 
NCl 
1 
2 
3 
4 
5 
6 
7 
8 
9 

10 

Amt. 
Description q 

45 Rw 

Crank Chamber Cover l l l l l l l ,Y?p!?Jkrq- l l l l l ? 

9Jrww%(l) 1 

11 004358 Screw(g/64-4Ox5.6) .  l .  .  .  .  .  k$t l .  l -  l .  .  .  .  .  -4 

12 0068013 Top Cover(Middle) Spring l l l l -.LJJJ~~-($J)I~$ l l l l l l 1 
13 000322 NUt...............j-yj,...........x 
14 0068014 Top Cover(Middle) Hinge l l * l l JIAI~--(+) k Y-Y . l l l . 1 
15 004184 Screw(g/64-4()x6) l l l l l l .  l k$g .  .  .  .  .  .  .  .  .  .  .  7 

16 3021525 Top Cover (Front) l l l l l l l l k&~q-(Fjii) l l l l l . l l 1 
17 004196 Plug Screw(M12-1.75X7) l l l l l Y’;P?$$ l l l l . l l l l 1 
18 0068019 Top Cover(Front) Gasket l l l l •JI~I~‘-(~)I~Y+> l . l l 1 
19 3021521 Machine Frame -  l l l l l -  .  .  l 71/-h l .  .  .  .  .  .  .  .  .  1 

20 009104 Screw(5/16-24x32) .  .  -  .  l .  .  k;i:y .  .  -  .  .  -  -  .  .  .  .  3 

21 000472 Washer l l l -  l l l l l . . . .77y-;/~. . .  l . . . . . .3 
22 0068021 Machine Frame End Cover Gasket l ~2 p:‘f31Q--,<y/Y l l l l 1 
23 3021526 Machine Frame End Cover l l l l l IY FJ~I~- l l l l l l l . 1 
24 0032421 O-ring(Pl()) .  l l l l l l l l l l 0 !J  yfl a .  .  l l .  .  l .  .  1 

25 005070 Screw(3/8-24x8) l a a l l l l e #J@T%~. .  l l a .  .  .  .  1 

26 190036 Plug Screw(M14-1X4) l l l l l l T;pyi$V l l * l l l l l l 2 
27 004175 Screw(1/4-28x32.5) .  .  .  .  .  .  .  k;i:v l .  .  .  .  l .  .  .  .  .  2 

28 000474 Washer.. . . . . . . . . . . .7y-2~. . . . . . . . . .3 
29 0068307 Crank Chamber Cover Oil Shield l 37>3Zj&E? l l . l l l 1 
30 0068004 Sewing Head Oil Defense l l l l l Y---d/IY-y F@j##j l l . 1 

31 0068003 Sewing Head Key l l l l l l l l l y-d>y~~y F*‘- l l l l 2 

32 007621 Screw(9/64-4Ox8.5) l l l l l .  l k*Q l .  .  .  l -  .  l .  .  .  2 

33 3021522 Sewing Head l l l l l l l l l .  l ~-,f”/~~y r  l l .  .  .  .  1 

34 004174 Screw(l/4-28x20) .  l s l l l a l k;i:y l a .  .  l l .  .  .  .  .  1 

35 000479 pine l l l a a l l l l l l s l •~-)$~“>. l l l l l l l .l 

36 3021530 Knife Driving Connect ion Oil Guard k% x P Y r&l@+ l l l l 1 
37 0068323 Knife Driving Connection Felt l l -II% ZP Y F7r1L b l l l l 1 
38 0068354 Thread Carrier and Hook Driving Rod Oil Guard +r!J7*773~rF@&$l 
39 000187 Seal .  .  l .  .  .  .  .  .  .  .  .  .  . /<y+y.. .  .  .  .  .  .  .  .2 

40 000335 Nut...............-j-yb...........z 

s Ref. No. 41 to 52 l **** See the following page. 



MISCELLANEOUS COVERS(l) n/T--B%(l) 1 
Ref. Parts Amt. 

Na Na Description u $ Req. 
41 3021528 Sewing Head Cover(Left) l l . l l Y-7YY-y l%@~q- l l 1 
42 009142 Screw(g/64-4OX7.1) l l l l l l l k;iZy l l l l l l l a l l l 6 

43 0068308 Oil Guide Wire . l * l l l . l . $4%35’/( F74+’ l l l l l 1 
44 0068196 Frame Chip Guard Washer l l l l l TyY;p;a’-~717.-3/“4 l l l l 1 
45 0068191 Frame (‘hip Guard . l . l . l . l Fyy-)$-r l . l . . . . .I 

46 0068193 Frame Chip Guard Spring l l l l l ?y;;P#--p:,,q;i: l l l l l l 1 
47 004188 Screw(M5-0.8X8.7) l l l l l l l j--Q l l a l l l l a l l l 1 

48 3021527 Sewing Head Cover (Front) l l l l Y-4YY-y pj$$751$- l l 1 
49 0093059 Oil Seal plug l .  l .  l l l l l l $EJ%J@ l l l e l l l l s l v 1 

50 004353 Sc-ew(g/64-4()X’f) l l l l l l l l k%JJ l l l l l l l l l l .  2 

51 390070 Brand Name Plate (61mm) (Green) l . &&(a> l l l l . l . l * l 1 
52 390111 “FD” Emblem l l l l l l l l l l l FDx’//p1/ l l l l l l .  1 

% Ref. No. 1 to 40 ***a* See the preceding page. 



2 

r- 18 

2 
31 

ig Z6 35 



MISCELLANEOUS COVERS(2) 9J/w#ilO (2) 2 
Ref. Parts Amt. 

Na Na Description u 4 Req. 
1 3021533 Sewing Cylinder. l .  .  .  .  l l .  -)gTy. .  .  .  -  .  .  .  + .  1 

2 0068006 Sewing Cylinder Gasket l l l l l -29 Y~~‘I~Y*Y l l . l l l 1 
3 0068007 Sewing Cylinder Alignment Eccentric Pin~~~+~PtY~ l . l 1 
4 000478 Knockpin- l l l + l l l l l l .]y3p>e.. l .  .  .  .  -1 

5 004194 Plug Screw(3/8-24X 5.2) l . l l l ?y Y;i:-Y(&) . l * l l l l 1 
6 0068031 Sewing Cylinder Cover(Front) Gasket\;/9 ~~$~AI~-I~Y+> l 1 
7 3021529 Sewing Cylinder Cover(Front) l l \;/!I Y~~$$JI$- l l l l l l 1 
8 004312 Screw(l/8-44x7.9) l l l l l l .  k*y l l l l l .  l .  l .  l 4 
9 0068032 Sewing Cylinder Oil Gauge l l l l -)!I Yjf%1’1Ly’--2 l . l l 1 

10 004193 Plug Screw(M22-1.5X5.7) l l l l Yy?$t-Y(&) l l l l l l l 1 

11 0068339 Sewing Cylinder Cover (Left) Gasket -;/ !I >Y#$~~I~-~~Y+> l 1 
12 3021531 Sewing Cylinder Cover(Left) l l l -3/ !J Y/@$.q- l l l l . l 1 
13 007621 Screw(g/64-4Ox8.5) l l l l l l .  k;iTy. .  l .  .  l .  .  l .  .  6 

14 2129420 Model Plate(Green) l l * l l . l Z?H$?(@) l l * l . l l l l 1 
15 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 
16 0068024 Sewing Cylinder Cover(Upper) l l -2 !I ~jt’l:$.$- . l . l l l 1 
17 0068025 Cylinder Cover(Upper) Gasket(Large)~7b~~-~~y+Y(~) l l l 1 
18 004134 Screw(l/8-44x6.5) . . . . . . . k+g. . . . . . . . . . .8 
19 0068026 Cylinder Cover(Upper) Gasket(Small)I:;b~~-~~,;,~:,(&) l l . 1 
20 0068027 Dust Defender(Upper) l l l l l l ~!J#&!J@?(~) l . * l . 1 

21 004141 Screw(3/32-56X2.1) .  l l .  l .  .  k;it?/ .  .  .  .  .  l .  .  .  .  .  1 

22 0068094 Dust Defender(Lower) l l l l . *%1,+&1,@+(F) l l l l l 1 
23 000480 pine l l l l .  l l .  l l a l l .{$g&%k’y.. .  l .  .  .  .2 

24 0068227 Looper Cover Spring Support l l l I~+@~+? l l . l l l l . 01 
25 007650 Screw(ll/64-4OX5) .  l l .  l l .  k+v. .  .  l .  l .  .  l l .  1 

26 0068226 Looper Cover Spring l l l l l l . ]l~-d;15A--A;i= l l l l l l 1 

27 001203 Screw(g/64-4()x4.5). l .  .  l l .  k%y. .  .  .  .  .  l l .  .  .  1 

28 0068225 Looper Cover l l - s l l . l l . ]L--,<$)<- l . . . . . l . 1 

29 000486 pin* l l l s l l .  .  l l .  l l .k>xyk”“\J. .  .  .  .  .  .  l .l 

30 004190 Screw(9/64-40X15.8) l . l l l l It:+-2 l l l l l l l l l l l 1 

31 
32 
33 
34 
35 
36 

(iz> 

3021060 Chain-off Cutting Knife l l l l l ?r/f>A~Jr l l l l l l l 1 
3021061 Chain-off Cutting Knife Guard l l ?zc~>&Y~#- r l l . l 1 

180025 Screw(M4-0.7X4.5) .  l l .  s l .  k*- ; i : .  .  l .  .  .  .  .  .  .  .  1 

007627 Screw(M4-().7X6) l l l l l l l .  k-9. .  l .  .  l .  l l .  .  1 

0068265 Looper Thread Guide Wire l l l l $4 F7/fP (7;) l l l l l l 1 
007405 Screw(9/64-40X10.3) l l . l l l k%t l l l l l l l l l l l 1 

~~~~~~~*cT)~t~~~~t(Y--~~~~~)~~~I;~l;~~’. 
Note :Order for Model Plate must be accompanied by model designation(including 

symbols of gauge). 



3 

1 

-39 

-44 



MISCELLANEOUS THREAD EYELETS 
Parts 

Na 
0068356 

004440 
0068359 
0068358 
0093538 
0093528 

000532 
004358 

0068357 
001601 

Ref. 
NQ 
1 
2 
3 
4 
5 
6 
7 
8 
9 

10 

Amt. 
Description u 43 Req. 

Thread Guide Plate * * l l l . l +&$$!I& l l . l l l l l . l 1 

11 3020034 
12 3020035 
13 004552 
14 000482 
15 0068235 
16 0068234 
17 000485 
18 0068273 
19 0068244 
20 0068243 

21 0068245 
22 0068413 
23 0031111 
24 0068411 
25 004206 
26 0068412 
27 0068355 
28 0068350 
29 001107 
30 0068353 

31 0068403 
32 310086 
33 0068349 
34 0068351 
35 007619 
36 0068259 
37 0068260 
38 004180 
39 0068258 
40 001222 

% Ref. No. 41 to 67 *me** See the following page. 



3 MISCELLANEOUS THREAD EYELETS 
Ref. 1 

Na 
41 
42 
43 
44 
45 
46 
47 
48 
49 
50 

Parts 
Na 

0068256 
0068257 

004245 
0068255 
0068262 
0032339 
0068261 
0068269 
0068270 

004197 

Amt. 
Description l=l 45 Req. 

Looper Thread Take-up Eyelet(Front)IL~-,i~~4;b*~~(~) . 1 
Looper Thread Take-up Eyelet (Rear) ~b--,~~Zi+k A&s(@) l 1 
Screw(ll/l28-56x3.2) . l l l l . It:+9 . . l l l . l l l l l 4 
Eyelet Supporting Plate l l l l l ~0b.&jj$l@ti3;sij? l l l l l l l 1 
Looper Thread Guard l l l l l l l %--,<&;ib’- F l l l l l l l 1 
Top Cover Thread Pipe l l l l l l jjfji!I&z~CdY l l l l l l l 1 
Looper Thread Guide Wire(Upper) l $4 F7/r’P(1) . l l l l l 1 
Needle Thread Strike-off Pin Holder Bracket~$$bl+$$~~ l l l l 1 
Needle Thread Strike-off Pin l l &f&33- l l * l l l . l l l 4 
Screw(l/8-44)(2) . . . . . . . . It-_$v . . . . . . . . . . . 4 

51 0068324 Needle Thread Strike-off Pin Holder@j-~~~$%~ l l l l . -1 
52 004187 Screw(3/32-56x6.2) l -  .  .  .  .  .  k$\$. .  .  .  .  .  .  .  .  .  .  2 

53 0068242 Needle Thread Guide Wire l l l l *z;a‘/r’ FY;r/fp l l l l l l 1 
54 0068267 Head Cover Thread Eyelet l l l -4~ FJ!II~‘-~~= . . . l 01 
55 009730 Screw(l/8-44X5.3) . . . . . . .k;i=g . . . . . . . . . . . 1 
56 0068246 Needle Thread Eyelet Holder . . l 7 1/-~@+&~S/b~ . . l l 1 
57 007311 Screw(ll/64-40X12.6) l l l l l . ti;jTg l l l l l l . . l . l 1 
58 0068249 Needle Thread Eyelet l l l l l l 71/-J~&&jjj l l l l . . 04 
59 0068250 Stitch Unlocker Mounting Bracket $#?$~~$I\*J&~‘Y+Y b l l l l 1 
60 004191 Screw(11/128-56x2.5) . . . l l . ti$Q. . . l . . . . . . l 1 

61 004134 Screw(l/8-44x6.5) ....... k*g ........... 1 

62 0068251 Stitch Unlocking Spring l l l l +I-~~I~$ l l l l l l l l l 1 
63 0068252 Stitch Unlocking Spring Holder ~&I-&$$~~$?j-;%jl l l l l . l 1 
64 004321 Screw(l/8--44x6.4) ....... k$$? ........... 1 
65 003312 Screw(l/8-44x3.4) ...... .k;i;:v. .......... 1 
66 001196 Screw(l/8-44x6) ....... .k;ic.y. .......... 2 

67 005431 Screw(l/8-44x4.4) ...... .k$y. ......... .2 

% Ref. No. 1 to 40 l **** See the preceding page. 



4 

3 I 

6 2'0 



MISCELLANEOUS BUSHINGS 
Ref. Parts Amt. 

NQ NQ Description I=! 35 Req. 
1 0068044 Bushing Housing Unit * l . l l 

.  y.y:;l,,p~yy($~) .  .  .  1 

2 0068047 Bushing Housing Gasket * l l . l ?~-;/zIL~Y>~“I<~+>. 1 
3 004202 Screw(3/16-32xll.5) -  -  -  -  -  l &$Q -  l -  l -  l -  l .  l -3 

4 0068048 Crankshaft Bushing(Front) l l l l 93Ys7-3/-?7 b73-S.4#)1 
5 0068049 Main Shaft Bushing(Rear) l l l . %1’y~Q-)37 b?y?=(j&) l 1 
6 0068050 Main Shaft Bushing(Front) l l l l %4Y-;/T7 WY-;/J(prJ) l 1 
7 310087 Oi 1 Wick(Wool1 en Yarn) (320mm) l l @X(Z,&) l l . l l l l l l 3 
8 000463 Oil Wick(Laced Wire) l l l l l l $&$(%5--/L) . l . l l l l . 1 
9 0068169 Knife Driving Lever Bushing(Rear)k% ;;( 1/13--yy->3 (@) . l 1 

10 0068168 Knife Driving Lever Bushing(Front) 1% ~ti~\‘--y‘y~~($$) . 1 

11 0068170 Bushing Cap. . . . . . . . - . . 57‘y-)z+yp7. . . . . . 1 

12 0068139 Presser Foot Lifter Stop Plunger Bushing Jbrl?~?~~lyV~~ . l . 1 
13 310088 oil Wick(No,4-45()mm) .  .  a l .  .  #JE a .  .  l a .  .  .  .  .  .  .  1 

14 004440 Screw(ll/64-4Ox8.3) -  *  l -  *  l k;i-Q l -  -  l -  l -  l -  l -  1 

15 3020036 Thread Carrier and Hook Sleeve Bushing +?!J7*7r$‘X!J--71r~1 l . . 1 
16 0068153 Retaining Ring . . . . . . . . . x b y?Ij ‘~3’ . . . . . . . 1 
17 0068131 Presser Bar Bushing * * l . * l . f~~~$7‘y~~~~ * . . . l . l 1 
18 3020013 Needle Bar Bushing(Upper) . l * * &+$$?y*>z(k) l . l . . . 1 
19 0068056 Needle Bar Bushing(Lower) * l l * $+&~;‘~~~((7;) l l . l * l 1 
20 0068230 Looper Driving Lever Shaft Bushing IL----~~/I~--$~~~-VI. . l 1 

21 0068214 Looper Rocker Shaft Bushing(Front) &--/‘Qj&?y~-;/~~(j$$) . l l 1 
22 0068215 Looper Rocker Shaft Bushing(Rear)lL--~&~y;r~(@) . l . l 1 
23 0068108 Feed Bar Eccentric Pin Bushing . %!I %x+-lz>V’>~y->~- l 1 
24 000390 oil Wick(@gX2.5mm) .  l l .  .  l #JX+ -  .  .  .  .  .  .  .  .  .  .  1 

25 0068035 Seal Plug. .  -  .  .  .  .  .  .  .  .  .  $!j&. .  .  .  .  .  .  .  .  .  .  .  1 

26 3020014 Needle Bar Bushing(Uppe) Lid l . &+@~;l‘~-Sz(~)~. . l . l 1 
27 000509 Gasket . + . - . . . . . . . . ./<y+>. . . . . . . . . . 1 



5 

2'1 ! I 

37 

38 



CRANKSHAFT & NEEDLE BAR DRIVING MECHANISM -iv7 lduMt;$~# 5 
Ref. Parts Amt. 

Na Na Description u 45 Req. 
0068039 Main Shaft .  l .  l .  l a l a l a pz!,fy->y7 f .  e l -  l a -  l 1 1 

2 
3 
4 
5 
6 
7 
8 
9 

10 

0068033 O-ring(p12.5) l l -  .  l .  .  .  l .  O ! J  >/ye .  .  .  .  .  .  .  .  .  2 

0068253 Looper Thread Take-up l . l . l . IL----,~~~+~~ l l . l l . 1 
0068254 Top Cover Thread Take-up l l . l %!I &a+754 l l l l l . l 1 

008047 Screw(7/32-32x3.6) l .  .  l .  .  .  k$Q. .  .  .  .  .  .  .  .  .  .4 

003410 Positioning Screw(1/8-44x4) l l {$@!R%;i:V l l l l l l . l 2 
0068043 Collar(12.7X25.4X8mm) l l l l l JOY- l l l l l l l . l l . ‘2 

003434 Screw(ll/64-4Ox6) .  l .  l .  .  .  k$y. .  .  .  .  .  .  .  .  .  .  4 

0068493 Main Shaft Coupling, C. Set l l l %~~~~7bj~s~!J~Y(jIl) . l 9 l 9 -1 
3()0()49[300()44] Washer .  .  .  .  .  .  .  l .  .  .  .  .  7 y\)p . . . . . . . . . . 3 

11 004177 Screw(ll/64-40)(17) .  l -  l - . . k;i=y. - . . . . . . . . . 3 
12 003649 Screw(l/4-28x8.5) . . . - . . . &%$;i=. . . . . . . . . . 2 

13 003646 Screw(1/4-28x6.35) .  l .  l .  .  l k;i:v. .  .  .  .  .  .  .  .  .  -4 

14 0068276 Pump Driving Gear l l l . l . l l $~/!$@&~7 l e.0 l l . l 1 
15 004186 Screw(l/8-44x’j’.+j’) .  -  .  -  a l a k;i:y. .  l .  .  .  .  .  .  .  .3 

16 0068038 Crankshaft .  .  -  .  .  .  .  .  .  .  .  z757’/3-)~7 j, .  .  .  .  .  .l 

17 0068146 Needle Bearing l l -  l -  l l -  l L- FI)J&~ 9 >$f -  l -  l -  1 

18 0068145 Thread Carrier and Hook Driving Rod(Right) +rYT*7r3urF(6) - - 1 
19 0068147 Needle Bearing Retaining Plate l 47 !I >?‘R#$@ l . l * l * 1 
20 007619 Screw(9/64-4Ox’J) l a l l l l .  l k$g a l l .  l .  .  l l .  .  2 

21 0068037 pulley a l e a l e l l s l a l •~;P-~ l a l .  l l s a. l -1 

22 004123 Screw(l/4-28xl()) l .  l a l l .  l I t : + : .  l .  .  .  .  .  .  .  .  .  2 

23 0068060 Needle Bar Lever Connecting Rod .&l-$$p y F l * l . l * * * * 1 
24 005070 Screw(3/16-32X14) l m  a l e l a k$g l a l .  l l s l .  l a 2 

25 0034406 Needle Bearing -  .  .  -  .  l .  .  -  r-- FJL&~ 1) 29. .  .  .  .  1 

26 0068059 Needle Bar Lever Connecting Rod Pin@t$$D ‘)r FF> l * l * l * 1 
27 000203 Oil Wick(4X5XfjOmm) l -  l a -  l j@x- .  l -  l .  l -  a l .  .  1 

28 001170 Screw(CJ/64-4()Xl2) l a + l w l m  k3.2 l a l .  a l e l a .  a 2 

29 0068058 Needle Bar Lever l l l l l l l . @j-$$Zl/d-- l . l l l l . l . 1 
30 003635 Screw(l/4-4()X6) e l l l l a l a k-y l e l l l l .  l a l a 2 

31 0068268 Needle Bar Lever Thread Eyelet l &$$I/I~-~~ l l l l l l l 1 
32 001222 Screw(l/8-44x4.8) .  l a l l a l k+g. l l .  l .  l .  .  .  -2 

33 0090321 Needle Bar Connecting Link . l l &&$!I y/3 l l l l l l l l * 1 
34 0090320 Needle Bar Connecting Link Pin l @+@1, y3tz”y * l . l l l l 2 
35 000278 Oil Wick(2.5X2.5X18mm) l l l *j@tX* l * l . l l l l * l -2 
36 004313 Screw(l/8-44x5) .  .  .  .  l .  l l J--c .  a .  .  .  .  .  .  .  .  .  2 

37 0068057 Needle Bar Connecting Bracket l l $-I+$$$&+ l * l * l * l l l . 1 
38 004185 Screw(g/64-4()x7.2) l l l l .  .  l k ; ; tg  l l l .  l .  l a .  .  .  1 

39 0068054 NeedleBar .  .  l .  .  a. l .  .  .$j-$$e l a. l .  .  a . .  .  -1 

40 0068053 Needle Clamp(5.2) l . l l l l * l &ti% l . l . l l . l . l * 1 

41 
42 
43 
44 
45 

---- 
---- 

004170 
0068490 

004185 
46-l 0068491 
46-2 3028003 
47 004182 

Needle(system:UY118GAS) . l l . l $t* l * l l * l . l * l l l 4 
Retainer(systemI36211) l l l l l !IFi-? l l l * l . l * l . 1 
Screw(3/32-56X2.5) l a l l l l l k+t l l .  l l l a l a l a 5 
Stitch plate .  l l .  l .  .  .  l l $f@ l .  l l .  .  .  .  .  .  .  .  1 

Screw(g/64-4Ox 7.2) .  l .  .  .  .  l k$g l l .  .  .  l + .  .  l . 3 
Stitch Plate Tongue l l l l l l l ##ZJK l . l l l l l . l l l 1 
Stitch Plate Tongue(for woolly thread)(Extra)~~m(~-~~j)(~~) 1 

Screw(,‘j/32-56x2.5) .  l a .  l .  .  k$Q. a .  .  .  .  l .  .  .  .  1 



42 

45 

44 

t 

18 19 18 19 12 

4: 

AIF3 
-23 

+40 



PRESSER FOOT MECHANISM lwsH$l 6 
Ref. Parts 
J& Na 

1 004167 
2 100030 
3 0068132 
4 3020024 
5 004437 
6 3020021 
7 3020023 
8 3020020 
9 100049 

10 3020022 

Amt. 
Description P 45 Req. 

Adjusting Screw(M12-1 X 19.15) l . $J$l@Ty . l l l l l l . l . 1 
LockNut . . . . . . . . . . . .~~p-j-~f.. . . . . . . .1 
presser Spring - l l a s . a . . #+fJ~)<*. l . . . . . . . . 1 

Presser Bar Connecting Bracket . )Effx@$&+. l l l l . l l l 1 
Screw(11/64-4OxlO) .  l .  .  .  .  .  k$t l .  l .  .  .  .  .  .  .  .  1 

Presser Foot Adjusting Screw l •R~$$;-tta@$$ l l l l l l 1 
Connecting Bracket Cushion l l l #s$$fi+$’ y-2 ZI 2 . l l l 1 
Presser Bar Guide l * l l 9 l l 9 fis@~‘/r F l l . l 9 9 9 . 1 
LockNut . . . . . . . . . . . .~~$~j--~b.. . . . . . .1 

Adjusting Nut. l -  .  .  .  .  .  .  .  3m-j-y b .  .  .  .  .  .  .  .  .  1 

11 110024 Screw(M2-0.4x6) l l l .  .  -  .  .  k*g l .  .  .  .  .  .  .  .  .  .  1 

12 0068130 presser Bar. . . . - - . . . . . RI&$. . . . . . . . . . . 1 
13 3027092[0068111]Presser Foot, C. Set3 l l . * l * Rx($$L~) l l l . l l l l . 1 
14 3027090[0068112]Presser Foot . l l . l l * l l l BJ- l l l l . l l l l . l l 1 
15 009853 Screw(ll/64-40x6.5) . l l . l l k;izg . l l . l l l l . l l 1 
16 0068127 Carrier/Hook Driving Segment . l +:-r !J7*7y27i~?%y b . 1 
17 0068128 Carrier/Hook Driving Lever Link l +? !J 7-7 y 3 1/j<- 1) y/3 2 
18 0068129 Linkpin l a. l l a.. . . . .]~‘J~V=“‘J.. . . . . . . .4 

19 004172 Screw(3/32-5fjx3.4) .  .  .  .  l .  .  k;i:y a .  .  .  .  .  .  .  .  .  -4 

20 0068126 Thread Hook Driving Lever l l . * @!I&7y3 1/l<- l l * l . 1 

21 0068124 Top Cover Thread Hook l l l l l .1!fft!I*7y3 l l l l l l l l 1 
22 004185 Screw(g/64-4()x7.2) l .  .  .  .  a .  k;i:$? l .  .  .  .  .  .  .  .  .  .  1 

23 0068125 Top Cover Thread Carrier Driving Leverfi!I s+t=-r !I 7l/pq- l 1 
24 0068123 Top Cover Thread Carrier l l l •#fi!J&+~!I7 l l l l l l -1 
25 004180 Screw(1/8-44x4.8) .  .  .  .  .  l .  k ; i tQ.  .  l .  .  .  .  .  .  .  .  1 

26 0068346 Presser Foot Attach Piece (Right) Rs$~ r#(&) l * l * l l 1 
27 0068347 Presser Foot Attach Piece(Left) l @~;tJ’lf F&(k) l l l l l l 1 
28 004154 Screw(3/32-56xl.5) .  .  l .  .  .  .  k;i:g -  .  .  .  .  .  .  .  .  .  -4 

29 0068121 LowerKnife.. l l l .  .  .  .  .  . I ;%J&.  .  .  .  .  .  .  .  .  l .1 

30 3027123[0068122]Lower Knife Clamp * l l l l l l l 7;%XXyy? l l l l l l l 1 

31 001227 Screw(1/8-44)(3.8) .  .  .  .  .  .  .  k$Q l .  .  .  .  .  .  .  .  .  .  1 

32 0068117 Yielding Section Spring * * l l * /1\)91~1q;i: l * l l . l l * l 1 
33 3027120[0068116]Yielding Section l l l . l l l l /J\fl~ l l l l l * l l l l l 1 
34 004180 Screw(l/8-44x4.8) l l .  .  l .  .  k* t  l .  .  .  .  .  .  .  .  .  .  1 

35 0068118 Presser Foot Spring Plate(A) (Left) #~&/13$((A) (Z) l l l l 1 
36 0068119 Presser Foot Spring Plate(A)(Right)#s#W$(A) ($) l l l . 1 
37 004173 Screw(3/32-56x2.4) .  l .  .  .  .  l k$$? .  .  .  .  .  .  .  .  .  .  .  2 

38 0068120 Spring Plate Holder l l l . l l l fis$E~<$S~by l . l l . l 1 
39 0068187 Chip Guard . . . . . . . . . . . Fy9fJ-F. . . . . . . . 1 

40 3027087[0068189]Chip Guard Spring l l l l l l l l ?yr;Sti---rjq‘;i:. l l . l * 1 

41 004166 Screw(1/8-44x3.2) l l a .  l l .  k~&g l .  .  .  .  .  .  .  .  .  .  1 

42 0068135 Presser Foot Guide(Right) l * l l !P?s$/f p($j) l l l l . l l 1 
43 004176 Screw(Mfj-O.8x12) l a l .  .  a .  .  k$y. .  l .  .  .  .  .  .  .  .  1 

44 0068136 Presser Foot Guide(Left) l l l l #ts$ib F:‘(k) l l l l l l l 1 
45 005650 Screw(M5-0.8x14) . . . . . . . . k;i:Q. . . . . . . . . . . 2 

46 0068157 Presser Foot Spring Plate(B)(Left) #~#W$(B)(&) l l * l 1 
47 0068158 Presser Foot Spring Plate(B)(Right)fFflz$b?)Q$(B) (&> l * l . 1 
48 000039+ pine l l e. l l l l . . . . . l to>. S. l .  .  a a . .  .  .1 



2’4 I 
I 

23 

37 

38 

I 34----i I I I L 



UPPER KNIFE, CARRIER AND HOOK DRIVING MECHANISM 
Ref. 

NCI 
1 
2 
3 
4 
5 
6 
7 
8 
9 

10 
11 
12 
13 
14 
15 
16 
17 
18 
19 
20 
21 
22 
23 
24 
25 
26 
27 
28 
29 
30 
31 
32 
33 
34 
35 
36 
37 
38 
39 
40 
41 
42 
43 
44 
45 
46 
47 
48 
49 
50 
51 
52 

Parts Amt. 
NCl Description !a % Res. 

0068164 Lifter Lever Supplementary Plate @~~YV~~---$#$?J& l l l l 1 
004216 Screw(3/16-32x4) l .  .  l .  -  .  .  k$t l .  .  .  .  l .  .  .  .  .  5 

0068162 Presser Bar Lifter Lever(Large) . $Ts$$$Vti~$-(%) l l l l . 1 
005553 Screw(7/32-32Xl2) - . . . . . . k$-;;‘. . . . . . . . . . . 1 

0068141 Stop Plunger Segment Pin l l l l -ITT% 2 b l/Y l l l l l l . 1 
160009 Screw(M5-Os8x5) . . . . . . . . k*t . . . . . . . . . . . 1 

0068140 Stop Plunger Segment l l l l l l Zbs11YXJ+ZY3~E l l l l l . l 1 
000363 Nut...............-j-yb...........l 

0068138 Presser Foot Lifter Stop Plunger X b YY;P-;P~>QT l l l l . 1 
0068142 Presser Foot Lifter Lever Link(Long) #s#F!I y/3 (@) l l . 1 

004358 Screw(g/64-4()x5.6) - . . . . . - k$g . . . . . . . . . . . 2 

0068154 Presser Foot Lifter Lever Link(Short)fEfts#$$Y!I Y/3 (@) l l l 1 
0068163 Presser Bar Lifter Lever(Smal1) l @~#$$~1/1~-($) l l l . l 1 

003670 Screw(7/32-32x6.3) - - . . a . . k$t - . . . . . . . . . . 1 
0068144 Presser Bar Lifter Lever l * * l fi~j$$Y l l l l l . l . l l 1 
3020055C00681481Carrier Hook Driving Rod(Left) l +JY !J 7*?~3 u ‘;r F(e) l 1 

001174 Screw(9/64-40x10.3) l l l * l l k$g * l l . l . l l . l . 2 
000471 Nut...............-fyb...........l 

0068174 Rod Ball(Left) l l l l l l l l l EJ Y F:‘F$(k) l . l . l l . l 1 
000347 Nut...............‘fyf............2 

0068150 Carrier Hook Sleeve Lever. l l l Z Y-Y’1/)<- l l l l l l l 1 
007609 Screw(g/64-4Oxg) a .  .  .  .  l .  .  k;itg. .  .  .  .  .  .  .  .  .  .  1 

0068033 O-ring(pl2.5) .  l l .  l .  .  .  .  .  0 9 y/3’. .  l .  .  .  .  .  .  .  1 

0068167 Knife Driving Lever. l l . l l l &%tV/\‘-. l l . l . l . 1 
0068176 Steady Washer. . - . . . . . . . @1/k% . . . . . . . . . . 1 
3020047[00681711Knife Driving Connect ion Ball (Right) 1% X \3 Y FEj?(&) . l * 1 
3020048[0068172]Kni fe Driving Connect ion(Right) . 1% 2 v Y p (&) * l l * l . 1 

120053[001170] Screw(M3.5-0.6X14)[9/64-40x121 k$Y * l l . l . l l . l . 4 
000356 Nut(Left-handed Screw) l l = l l -f~ b (k$g) * l l . l . . 1 

0068175 Knife Driving Connecting Rod l l -lo% ;i: TV Y ~;‘&$$$ l . * l . 1 
000355 Nut...............+yb...........l 

3020049C00681731Knife Driving Connection(Left) l b% Z IX ‘)I p(G) l . l l * l 1 
3020037 Knife Holder Bracket C, Set * l l 1% ZS/L3v~3-Y I -  ( # I t )  l 1 
0068151 Carrier/Hook Driving Sleeve l . l +-tt !I Y’*YY 3~ Y--9 . l 1 
0068348 Knife Holder Shank Support l l . k%t&&Yt‘-)p’~3+ l l . 1 

001175 Screw(g/64-4()x8) a - . . . . . . k;i=-;i: . . . . . . . . . . . 2 

0068181 Knife Holder Spring * l l . l l . ~%X$IL~IZ-J$ . l l . * . 1 
0068182 Knife Holder Guide Collar * l l . k%Xrt~/~Y’sd rfty-- l . 1 

004185 Screw(g/64-4()x7.2) l .  .  .  .  .  .  k;i:g. .  .  .  .  .  .  .  .  .  .  1 

0068180 Knife Holder Shank l l l l l l . k.%X&+jl‘->-p~$ l l l . 1 
004181 Screw(3/32-56x3.6) . - . . . . . k;i:-;;‘. . . . . . . . . . . 1 

0068185 Knife Support l l . l l . l l l * Jz%Z;t3f$-- b l . l l . l . 1 
004179 Screw(3/32-56xl.2) .  .  .  .  -  .  .  k*g a .  .  .  .  l .  .  .  .  .  1 

0068184 Upper Knife.. l l . . . . . . .k$;t.. . . . l . . . . .I 

0068183 Knife Holder * l l * * * l l . l k%ZX~bj?‘. l l . l l . l 1 
004171 Screw(3/32-56)(13) l l l a .  l l J-;iTy l .  .  .  .  .  .  .  .  .  .  2 

003635 Screw(l/4-4Oxfj) l .  .  .  .  l l .  k;i:$? l .  .  .  .  l .  .  .  .  .  1 

0068968 Carrier/Hook Driving Rod(Left), C. Set +?Y7*793~7b’(&) (#I) l l 1 
3020061C00689691Knife Driving Connect ion(Right), C. SetI:% 2 m y F(&) (s&L) l 1 
3020062[0068970]Knife Driving Connect ion(Left), C. Set k% X m Y Y(s) (@I) l 1 
3020002 Knife Holder Guide Coller, C. Setk%Z?j-;/bY’34 F:‘;aj-(&I.)1 
3020050[0068174]Rod Ball (Left) l l l . l l l l l P Y FFZ(k) l l l l . l . l 1 



8 

42 

v- 
38 

33 

34 



LOOPER DRIVING MECHANISM Ii/-/ W#! 8 
Ref. 
J& 

1 
2 
3 
4 
5 
6 
7 
8 
9 

10 

11 
12 
13 
14 
15 
16 
17 
18 
19 
20 

Parts Amt. 
NCl Description u 45 Req. 

0068197 Looper Driving Crank Pin * * l * I~J--~~$‘~>~E’Y. l . l . 1 
004165 Screw(g/64-4Oxlfj.3) -  l -  l l -  k$,y -  -  -  -  .  .  .  .  .  .  .  1 

000477 Roll Pin for Main Shaft l l . . l Y”‘J l . l l l l . l . . . l 1 
3020040[0068201]Looper Lever Driving Rod, C. Set %--,91/1x-- y F(#$L) . l . 1 
3020042+ Looper Lever Driving Rod Ball . l IL--,~~/I~-P y p%$? l . l l 1 

120053+ Screw(M3.5-0.6xl4) .  -  .  l .  .  .  k;ity. .  .  .  .  .  .  .  .  .  .2 

3020041+ Looper Lever Driving Rod l l l l IL-I~VI~- P y F l l . . l 1 
000586 Washer .  .  .  .  .  .  .  .  .  l .  .  .7yx)y. .  .  .  .  .  .  .  .  .l 

000356 Nut (Left-handed Screw) l l . l l 3-y b (&+kY) l . l l . l . 2 
0068202 Retaining Ring . . . . . . . . . ;( b y-;P!J yy . . . . . . . 2 

0068205 Looper Lever Driving Rod Pin * l %-I~~/Y~- P y plZ’\~ . l . 1 
001222 Screw(l/8-44x4.8) l -  .  .  .  .  .  k$y. .  .  .  .  .  .  .  .  .  .  1 

0068207 Collar(8.1X14X6.4mm) l l . l l 757-e l l l . . l . . l -2 
001457 Screw(ll/64-40X3.3) l l l l l •~T&Q l l l . l l . l l l l 2 

0068204 Looper Lever Shaft l l l l l l . IL-I~vI<--& l l l . l . . 1 
0068206 O-ring(P4) l l .  .  .  -  .  .  -  .  .  09 y/3‘. .  .  .  .  .  .  .  .  .  1 

004164 Screw(7/32-32X2()) -  s .  .  .  .  .  k;itg .  .  l .  .  .  .  .  .  .  .  1 

0068203 Looper Lever l . . - . l . . . . jb-/<1/)<- . . . . . . . . 1 

3020060C0068208lLooper Driving Connection Rod, C. Set/L--,PP ‘;r p(#&l.) . * l . 1 
3020051~00682091Looper Driving Connection(Upper) ~t---,qm y 1;‘(.lz) l l . l . * 1 

21 120053[001170] Screw(M3.5-0.6X14)[9/64-40X12] ti;i=-;i’ l l * l l . l l l l -4 
22 3020047[0068171]Looper Driving Connection Ball(Upper)&-j<P y pa(k) l l . 1 
23 000470 Nut...............+yj............l 
24 0068175 Looper Driving Connecting Rod l l /L--,~~ y ~&&!$Z@ l l l . . 1 
25 000355 Nut...............yj-yj............l 
26 3020052C00682101Looper Driving Connection(Lower) IL-I~P y p(7;) l * l . . l 1 
27 3020053C00682121Looper Driving Connect ion Ball (Lower)%--,<, y F3$?(7;) l l . 1 
28 000306 Nut...............fyb...........l 
29 0068069 Steady Fork l -  .  .  .  .  .  .  .  .  .%1/k% .  .  .  .  .  .  .  .  .  .  1 

30 110004[007609] Screw(M3.5-0.6X8)[9/64-40X9] l ti$,Y . l * . l l . l l * l 1 

31 
32 
33 
34 
35 
36 
37 
38 
39 
40 

41 
42 
43 
44 
45 
46 
47 
48 
49 
50 

0068213 Looper Rocker Shaft l l . * l l . IL--/%&J* l . a . . l . . l 1 
0068222 Looper Rocker Shaft Sleeve l l .11/--,Q@&x1)--7 l . . l . . 1 

000548 Washer . . . . . . . . . . . . . ‘7y9~. . . . . . . . . .l 

004352 Screw(9/64-40X11.3) l . l l l l J&&Y l l * l l . l l . l l 1 
0068223 Looper Rocker Shaft Sleeve Guide IL--,%#@;;c !I -7*$/r’ p l l l 1 

003473 Screw(3/16-32x7.9) .  .  .  l .  .  .  k$g. .  .  .  .  .  .  .  .  .  .  1 

0068244 Collar(9.53X16X8mm). l l . . l $y- l . l l . . l . . l -1 
005550 Screw(ll/64-40X13.5) l . . l l .k$g. l . . l . . l l . l 1 

0068216 Looper Holder l l . . . . l . . l jl,--,<B . l . . . . . . . . 1 

005040 Screw(ll/64-4Ox8.5 )  -  l l -  -  l k$g l -  l l -  -  l -  l -  -  1 

000489 
Packing. .  .  .  .  .  .  .  .  .  .  .  ./<‘;r+‘~. .  .  .  .  .  .  .  .  .  1 

004169 Adjusting Screw(9/64-40X8.2) l .a@j$-Y * l * l l . l l . . 1 
0068217 Looper l . . l . . . . . . . . . )b--,<. . . . . . . . . . .1 

210007 Screw(l/4-24X2()) . . . . . - s . Jj--$g. . + . . . . . . . . 1 
0068218 Needle Guard(Front) l l * l l l * &g+(m) l l . l l . l l . 1 

004284 Screw(29/256-48X3.2) l . l l l . It:;izY l 9 l l . l l . l l . 2 
004181 Screw(3/32-56x3.6) -  .  .  l a .  .  k$g. .  .  .  .  .  .  .  .  .  .  1 

3020063C00689711Looper Driving Connection(Upper), C. Set IL--,<P y F(k) ($H)l 
3020064C00689721Looper Driving Connection(Lower), C. Set IL-I<~ y ~(~)(#$I.)1 
3020043+ Spacer . . . a . . . . . . . . . x4-9. . . . . . . . . .1 



9 

15 

4 

12 13 

“‘e.., 

e, 

j_ 

1 

38 

15 

4 



FEED DRIVING MECHANISM 
Ref. 

39JUti 9 

Na 
1 
2 
3 
4 
5 
6 
7 
8 
9 

10 

Parts Amt. 
NQ Description n 45 Req. 

3020056[30200261Feed Lift Eccentric, C. Set l l l %!)yTo ‘;r ~(@I.) l . l l . 1 
3020028 Feed Lift Connection(Upper) l . l Z$!J17;my K(k) l l . l l 2 

004441 Screw(ll/64-4()x16) l .  .  l -  .  .  k-9 l .  .  .  .  .  .  .  .  .  .4 

3020029 Feed Lift Eccentric Ball l l l l ~1)1T;F~x~?~. l l . l 1 
003638 Screw(ll/64-4()x4) l .  .  l l l a k+v l .  .  .  .  .  .  .  .  .  .4 

000356 Nut (Lift-handed Screw) l . l l l -t-y b (&J&->) l l l l l l l 2 
0068066 Feed Lift Eccentric Connecting Rod %!I LTp ‘;r ~&&!f#$ l l l 1 

000355 Nut...............-fyb...........2 
3020052[0068210]Feed Lift Connection(Lower) l l * ST-tTrr y F(T) l l * * l 1 

120053[0011701 Screw(M3.5-0.6x14)[9/64-40x121 ti$xy . * * l * * l l . * l 4 

11 3020045[00680681Feed Lift Connection Ball l l l l g9k-F~ 7 F3Z$ l . . l l . 1 
12 0068069 Steady Fork l l a .  s .  .  l a .  .%1/k% .  .  .  a .  .  .  .  .  .  1 

13 110004[007609] Screw(M3.5-0.6X8)[9/64-40x91 l It:;i:-$ l l * l l l l l l . l 1 
14 310084 Oil Wick(Woollen Yarn) (70mm) . l $bX(%&) l . l l l * l l . 2 
15 000755 pin* l s a e l l l e-e l l a .kpys +. .  se. l .  .  .2 

16 3020058[30200311Feed Drive Eccentric, C. Set l l %!Jm@m y ~(&I) . l * * * 1 
17 3020033 Feed Drive Eccentric Ball l l l •$$!Ii$!f@F$~+e> * l l * * 1 
18 3020112[0068073]Feed Drive Eccentric Connecting Rod$$!J$$@p y p&$$$$ * l l 1 
19 3020049C00681731Feed Drive Connection(Lower) * a$$!,$$@~ 7 p(T) l l * l l 1 
20 3020046C00680751Feed Drive Connection Ball l l l %!Ii$$@m y F’F$ l * l l * * 1 

21 0068076 Steady Washer. . . . . . . . . . @1/k% . . . . . . . . . . 1 
22 000474 Washer . . . . . . . . . . . . . vy-)~. . . . . . . . . .1 

23 000306 Nut...............j-yb...........l 

24 0068079 O-ring(pg) l l l l e a .  s l l l 09 >$f. a s l l s l l a a 1 

25 0068345 Feed Drive Shaft l l l l -  -  l l jj$!, k1q-a -  -  l l -  -  l l 1 

26 0068077 Feed Drive/Looper Avoid Lever l . %!J 1/j<--- * . l * * l l l * 1 
27 0068080 Feed Drive Shaft Bushing * * l l %!I l/j3-@7*y\)~ * * * * 1 
28 005047 Screw(3/16-32xg.5) a .  .  l l l a k$g l a a .  l .  a l l l .  1 

29 004203 Screw(3/16-32Xg.5) a a .  l l l .  &;l:Q l .  a .  l l a e l l .  1 

30 0068219 Looper Avoid Connecting Rod, C. Set/L--~~F)ij@~ ‘)I K(#H) * . * 1 

31 004162 Screw(7/32-32X15) e .  a l l l l k;i=v l l l .  l l l l l l a 2 

32 0068221 Looper Avoid Connecting Rod Bushing%-j<Fjil@D y F:‘yx>= l 2 
33 0068199 Needle Bearing l . . l * l l l * 47 II >/(GB-65) * l l . 2 
34 0068220 Looper Avoid Connecting Rod l . . IL--,‘~@~@P y y l l l l l * 1 
35 0068228 Looper Avoid Adjusting Nut . l l ziJ#?-fy b l l * * l l . . l 1 
36 3020027 Feed Lift Connect ion(Upper) , C. Set%!) k7;m ‘)r p (1) (#$l) * l 1 
37 3020057C00689741Feed Lift Connect ion(Lower), C. Set%!) k7;~ y F(T) (#I) l . 1 
38 3020032 Feed Drive Eccentric(Upper), C. SetZl)%@p y ~(~)(@I.) l l 1 
39 3020059C00689761Feed Drive Eccentric(Lower), C. Set$$!I@j&?D y p(T) (#I) l * 1 



10 

i9 



FEED DRIVING CONTROL MECHANISM 2% 'I filJ%Qs&# 10 
Amt. Ref. Parts 

No NC’ 
1 0068106 
2 0068092 
3 0068091 
4 0068093 
5 005004 
6 009508 
7 0068095 
8 0068096 
9 004440 

10 0068097 

11 240009 Screw(l/8-44x4.8) .  .  .  .  .  l .  k$$? .  .  l .  .  .  .  .  .  .  .  1 

12 0068089 Feed Bar Eccentric Pin l l l l l ~!JT$;I+?P‘J> l l l l l 1 
13 003434 Screw(ll/64-4Ox6) .  .  .  .  .  .  .  k;i:y l .  .  .  .  .  .  .  .  .  .  1 

14 0020472 O-ring(p6) .  l .  .  .  .  .  .  l l .  Og‘~?f l .  .  .  .  .  .  .  .  . 2 

15 004321 Screw(l/8-44x6.4) . . . . . . . k$g. . . . . . . . . . -1 

16 0068090 Feed Bar Slide Block l l l l l l RI&J* l l l l l l l l l l . 1 
17 0068083 Feed Rocker Link Bushing l * l l %!I P ysb!I ~$‘st‘y-Q~. l l 3 
18 004178 Screw(7/32-32X 11.5) l l l l l l kJ+t l l l l . l l . l l . 2 
19 0068088 Main Feed Bar Driving Link l l l @s!J 1) \J3 * l l l l l . l 1 
20 0068084 Feed Rocker Link Pin l l l l l l &?!I P yA II Y$’ V> l l l l 2 

21 0068086 Different ial Feed Bar Driving Link 3% !J !I Y/3 l l l l l l l 1 
22 004163 Screw(7/32-32X5) .  .  .  l .  .  .  .  _Ltr+y l .  .  l .  .  .  .  .  .  .  1 

23 0068085 FeedRocker. l .  l l .  l l l l .sypya. l .  .  .  .  .  .  -1 

24 0068087 Different ial Feed Bar Driving Link Sliderm%!I 9 >/3Zyf/fjt‘l 
25 004161 Screw(7/32-32Xl2) .  .  .  .  .  l .  k$Q. .  .  .  .  .  .  .  .  .  .  1 

26 0068099 Differential Feed Adjusting Link ri;is!Ia@ti~q-!J >/3 l . l 1 
27 004160 Screw(ll/64-40X10.6) l l l l l l ~J$Y l l l l l l l l l l l 1 
28 0068098 Differential Feed Adjusting Lever$j$~!J%@&1/~~- l l l l l l 1 
29 0068079 ()-ring(P9) . . . . . . . . . . . 0 I) >/‘f‘. . . . . . . . . . 2 
30 0068078 Feed Rocker Shaft l l l l l l l l %!I P y$$& l l l l l l l l 1 

31 003473 Screw(3/1&32x7,9) .  .  .  .  .  l .  k;i:v. .  .  .  .  .  .  .  .  .  .  2 

32 0068080 Feed Rocker Shaft Bushing l l l l sl, P ysb$W?-V~- l l l l 1 
33 004203 Screw(3/16-32xg.5) .  .  l .  -  l .  ~J$Q. .  .  l .  .  .  .  .  .  .  1 

34 0068082 Feed Rocker Link l l l l l l l l j349 P yA !I >Y l l l l l l 1 
35 004551 Screw(7/32-32)(13) .  .  .  .  l l .  k;i:$?. .  .  l .  .  .  .  .  .  .  1 

36 0068107 Feed Adjusting Nut l l l l l l l ~!I$lQ!i-fy b l l l l l l l 1 
37 0068101 Different ial Feed Adjusting Lever (Middle)@j% !I $,I@&+ L/q- l 1 
38 0068104 Different ial Feed Adjusting Dial Gasket~~P3l~~~tl~l;~~~ l l l l 1 
39 0068103 Differential Feed Adjusting Dial ri;i~!I#Rl@jf4+‘1~ l l l l 01 
40 007621 Screw(9/64-4())(8,5) l .  l l .  .  .  ~J$V .  .  .  l .  .  .  .  .  .  -4 

41 000475 
42 000487 
43 0068105 
44 004168 
45 000488 
46 007616+ 
47 004138+ 

Spacer(Fiber) l l l l l l l l l l ~4-9(7741<) l l . l l 1 
Corrugeted Washer l l l l l l l l ER$7y-V? l l l l l l l . 1 
Different ial Feed Operating Leverms!I %$$~1/~~- l l l * l 1 
Screw(M3-0.5x2.8) l .  .  .  l l .  k*-$. .  .  l .  .  .  .  .  .  .‘J 

N u t . . . . . . . . . . . . . . . j - y b . . . . . . . . . . . z  

Screw(l/8-44x4.2) .  .  l .  .  l .  k;i:g .  .  .  .  .  .  .  .  .  .  .  1 

Screw(l/8-44x5) .  .  .  .  l .  l .  k; i :Q l l .  .  .  .  .  .  .  .  .  1 



11 

37 

1’27 



LUBRICATING MECHANISM #G%mfm 11 
Amt. Ref. Parts 

NCI NCl 
1 0068303 
2 0068304 
3 0068296 
4 000465 
5 000550 
6 0068079 
7 0068290 
8 007605 
9 0068294 

10 0068482 

Description 
Crank Chamber Oil Gauge Unit l 

Oil Height Indicator l l l . . l $lj$~,j?#. l l l l . l l . 1 
Oil Reciver (Rear) l l l l l l l l %~J/L~J? ($j$) l l l . l l 1 
Oil Wick(No.4-130mm) l . l l l l j@$J, l l . l l l l l l l l . 1 
Seal l l .  .  .  .  .  .  .  .  .  .  .  .)<y+>. .  .  .  .  .  .  .  .  .l 

O-ring(pg) l v .  .  .  .  .  .  .  .  .  O ! )  23’. .  .  .  .  .  .  .  .  .  1 

Pump Housing Cover(Rear) Unit l l $~-9/\t/:j?~$+(@) (1) l l l l . 1 
Screw(g/64-4()xge5) .  .  -  -  .  .  .  k;i:g l .  -  .  .  .  .  .  .  .  .  6 

In-take Filter l . * . . . * * l p&h74+9 -  l l l -  -  l l 1 
Pump, C. Set * l l l l l l l l l ZK>-P(#l$) l l l . . l l l . 1 

11 0068480 Pump Housing l -  l l l l l l l l $>y~,rf-y>/ l l l l l l 1 

12 0068281 Pump Gear Shaft (Short) l l l l . zK>/r;P7-;/-p7 b ($$j) l l . 2 
13 0068280 Pump Gear Shaft (Long) l l l l l . %??‘;P7-;/-y7 b (E) . l l 1 
14 0068481 Oil Pump Gear. . . . . . . . . . 4f7?2$7. . . . . . . . . 4 

15 0068277 Pump Driven Gear l l . l l l l l zK>/$@JJ~~ l l l l . l l 1 
16 007650 Screw(ll/64-4()x5) l l l .  l .  -  ~J$Q -  -  .  .  .  .  .  .  .  .  .  2 

17 0020472 O-ring(P6) l a .  -  .  .  .  .  .  .  .  09 ‘/$f’. .  .  .  .  .  .  .  .  .  1 

18 000474 Washer . . . . . . . . . . . . . 7y-2-p.. . . . . . . . .l 
19 004249 Screw(g/64-4Ox3) l .  a -  -  a .  a k$,g .  .  .  .  .  .  .  .  .  .  .  2 

20 009150 Screw(ll/64--4()xll) . . . . + . . k$Q - . . . . . . . . . . 2 

21 0068282 Pump Housing Cover (Front) Unit l $?‘9~\4:j?j’;b+(ijii) (1) l . . . l 1 
22 004198 Screw(MlO-l.5x6) - . a + a . . . k;i=y . . . . . . . . . . . 1 
23 0068298 Thread Take-up Oil Defense Unit * ?&$El’-T-&~l!jjj&$~ . . l l l . 1 
24 004353 Screw(g/64-4Ox7) l l l l l -  a .  h;if-y. .  .  .  .  .  .  .  .  .  .  2 

25 000532 Washer . - . . . . . . . . . . .7yx’y-y. . . . . . . . . .l 
26 0068287 Oil Reciver(Front) l l l l l l * $-q’%~P~(~) l . * . l l 1 
27 310085 Oil Wick(Woollen Yarn) (90mm) l l ~@IX(%&) l . l l l l . l l 3 
28 0068344 Rubber Bushing l l l l l l l l l 5i‘4yy-‘~~ . . . . . . . . 1 

29 0068343 Oil Filter Screen Rubber Seal l l #~@~j%EJ$/Zj~~y+> . l l l 1 
30 0068342 Oil Filter Screen l l l l l l l l jj#j~?@$$@J l l l l l l l l 1 

31 0068341 Oil Reservoir Rubber Seal l l l l jjQ~+~~y+V l l . l l l l 1 
32 3021532 Oil Reservoir l -  .  -  -  a -  -  -  .  @g+. .  .  .  .  .  .  .  .  .  .  1 

33 005650 Screw(M5-0.8xl4) .  l l .  .  .  .  l k$t.  .  .  .  .  .  .  .  .  .  .4 

34 0032421 O-ring(PlO) l l l l l l l l l -  .  09 >y. .  .  .  .  .  .  .  .  .  1 

35 005076 Drain Hole Screw(3/8-24x8) l l l $I@*$:-;; l l l l l l l l . 1 
36 0068289 Pump Housing Gasket. . . l l l •%~~~\rf~?/~~,;,+:. -1 
37 0068483 Pump, C. Set2 l l l l l l l l l l $>‘;p(;iJjZ) l l l l l l l . 1 



12 

Set Style PD-C(l) 

20- 

21- 

23~ 

24- 

3 4. 

I___ 
,/ 

22 

11-e 
84 

28 

12 
10 



SET STYLE PD-C EXCLUSIVE PARTS(l) 
Ref. Parts 

Na Na Description - - 

12 
Amt. 
Res. 

1 3021546 Motor Cover l -  .  .  .  .  -  l .  .  .  *-$i?%p\‘-. .  .  .  .  .  .  .j 

2 390078 Brand Name Plate(l92mm) l . l l l &#Z* l l l l . l . l l l + 1 
3 0068935 Co11ar(8.2x22x10mm) l l l l l l ;bT- l l l l . l l l l l 03 
4 003662 Screw(MG-lx6) l l l .  .  l .  l .  k; i : ,2. .  .  .  .  .  .  .  .  .  .  3 

5 0063009 Cover Cushion. l .  .  l .  l l .  .  $~,\‘-py%23’~. .  .  .  .  .  ‘3 

6 0068902 Sewing Machine and Motor Supporting Plate<YV@!~& l l l l 1 
7 240005 Screw(3/8-16x58) l .  l l l .  l .  k;i:v l .  .  .  .  .  .  .  .  .  .  2 

8 300020 Toothed Washer .  .  .  .  l .  .  .  .  $j77$/~ .  .  .  .  .  .  .  .  .6 

9 230003 CapNut.. .  .  .  .  .  .  .  .  .  .  .+~y‘;,-j-yb.. .  .  .  .  .2 

10 0068917 Supporting Plate Cushion * l l l iV>&M&? y-23 2. l l 6 

11 200022 Nut...............+yb...........4 
12 0068936 Sewing Machine Setting Support l <->Yl&{$#j@~& l . l l l l 1 
13 000429 Washer l .  .  l .  .  .  .  .  .  .  .  .7y-;/y.. . . . . . . . .2 

14 009779 Screw(M3-Os5x6) . . . . . . . . kp$t . . . . . . . . . . . 2 

15 3021547 Belt Cover .  l .  .  .  .  .  .  .  .  .~/~~-JJ/$-. .  .  .  .  .  .  .  1 

16 009813 Screw(l/4-2()Xl5) l -  .  .  .  .  -  .  k*g .  .  .  .  .  .  .  .  .  .  .  2 

17 000424 Washer.............7~-~-t?..........3 

18 0068922 Motor Lever Connecting Rod(Upper)%-9 1/~~-&$$#$(~) l . l 1 
19 300021 Washer.............77y~~ . . . . . . . . . . 1 
20 0068921 Motor Lever Cushion l l l l l l . =EE-~vI~-~Y~>EI Y l l l 2 

21 
22 
23 
24 
25 
26 
27 
28 
29 
30 

0068920 
290012 

0068923 
0068914 
340018 

Collar(6.5x25x11.2mm) l l l l l a?- l l l l l l l l l l l 1 
Screw(1/4-2()X13,5) .  l l .  .  l .  k$t.  .  .  l .  .  l . . . . 3 
Motor Lever Connecting Rod Joint ~$&&j$$+ l l l l l l l l l 1 
Motor Lever Connecting Rod(Lower)*-9 l/)~-&&$$$(F) l l l 1 
Cotter pin .  l l l l l l l .  l .  BJk”“. l .  .  l .  .  .  .  l .l 

.  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  

. . . . . . . . . 

290014 
0068937 

300019 

.  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  

Screw(3/8-16x54.6) l .  l l .  s .  k*y. l .  .  .  .  .  l . . . 3 
Motor Cushion l .  l l .  l l + l .  *-ppy-)g ‘J. .  l . . . 3 
Washer .  .  .  l .  .  l .  l l .  l .7~-;/+7.. . . . . . . . .3 

31 009900 Nut...............j-yj,...........3 



13 

Set Style PD-C(2) 

11 
10 o 

v 

./ 
12 : 

‘\ 

-41 
7 

38 

-42 



SET STYLE PD-C EXCLUSIVE PARTS(2) PD-CSHSG(2) 13 
Ref. Parts Amt. 

Na Na Description q 
43 - - Req. 

1 0068901 Sewing Machine Support Bracket l Z~>?l@{#jZ$Wj$ l . l l l 1 
2 260003 Screw(l/2-12xl5.6) l l l l l l .  k;i:x;;’ a .  l l l l .  l .  l .  8 

3 0068925 Suction Pipe Holder l l l l l l l n%&~%%~ l l l l * l l l 1 
4 260002 Screw(3/8-16XlO) l l l l l l l l k~&g l l l l l l l l l l l 1 

5 290013 Bolt(with Rubber Cushion) l l l l =fAt’$%& b l l l l l l l l 1 
6 009900 Nut...............*yj,...........l 
7 340017 Pine. l l l l l l l l l l l l .*)$-3y-;/3~f~e l l -3 

8 200021 Nut...............yj-yj,...........fj 
g......................................... 

10 0068906 Connecting Rod Positioning Collar(Upper) ~r~~jjj#j~~-(~) l = l 1 

11 290012 Screw(l/4-2()Xl3.5) . . . . . . . k*g . . . . . . . . . . . 5 
12 0068910 Rubber Pipe l l l .  .  l .  .  .  .  l d \ /< , fy .  .  .  .  .  .  .  .  .  1 

13 0068915 Presser Foot Lifting Shaft Lever #‘sg)i‘->-~Y b L/I<- l l l 1 
14 0068908 Presser Foot Lifting Connecting Rod Spring ~~~~~~~~~r‘;itl 
15 0068918 Connecting Rod Positioning Collar (Lower) #r#!@#k~-(~) l l * 1 
16 0068939 Table. . . . . . . . . . . . . .~-TJL. . . . . . . . . . 1 
17 0068913 Presser Foot Lifting Shaft l l l #rxBV-Y?7 b l . l l l l 1 
18 0068916 Presser Foot Lifting Link Lever l ~~j$!!j~!I Y27 1//q- l l l . 1 
19 0068919 * Presser Foot Lifting Link. l l l fEfrs#jy!J Y27 l l l l l l . 1 
20 27 0007 Screw(3/16-32)(7.7) . . . . . . . k*t . . . . . . . . . . . 1 

21 0068907 Shaft Lever Spring Hanging Piece I<%#$~-J$* l . l 9 l 9 . 91 
22 000424 Washer.. . . . . . . . . . . .7y->+. . . . . . . . . .5 

23 120006 Screw(MG-lx 12) . . . . . . . . . k%g . . . . . . . . . . . 3 

24 0068909 Presser Foot Lifting Shaft Lever Springp(lrff)Y:J~7~L/f-/t~ l l l * 1 
25 0068933 Switch Board l . l l . l l . l l ;;(~y~l&~@Z. . l l l . l 1 
26 240006 Screw(3/8-16xlg.4) . . . . . . . k4.2. . . . . . . . . . . 2 

27 000612 Washer l .  .  .  .  .  .  .  .  .  .  .  .7y-;/-4t.. . . . . . . . .2 

28 0099115 Thread Stand Pipe(Short) l l l l %$W/r’?‘&E) . l l l l . l 1 
29 0099113 Pipe Joint l . l l . l a.. . .@@+. . l . . . . . . . -1 

30 0099114 Cord Pipe l l .  .  .  .  .  l .  .  .  .  ~-)~‘/<,ff’;p. .  .  .  .  .  .  .  1 

31 0099111 Insulating Bushing l l l l l l l #$$$&~‘Y-VZ l . l l l l l l 2 
32 0099112 Thread Stand Pipe (Long) l l l l . &ti~gdY(E) l l l l l l l 1 
33 0068928 Table Support (Short) l 9 l l l 9 Y--Y’M-%- b (g) l l . . 1 
34 0068929 Table Support (Long) l l l l l l l Y--Tf‘W!j-$- b (E) l l l l 1 
35 009814 Wood Screw($3.1X20) - l l - l - *$y - l - - l - l l - l - 6 
36 240004 Screw(l/4-2OXl3) . . . . . . . . k$g. . . . . . . . . . .4 
37 0068927 Table Support Ring Unit l l l l l Y--7’ll&$-- I -  9 ~9qli) l 1 
38 220002 Screw(l/4-2OX38.2) .  .  .  .  .  .  .  k*$. .  l .  .  .  .  .  .  .  .  2 

39 000576 Toothed Washer .  .  .  .  .  -  .  l .  $37 y-‘~p . . . . . . . . . 2 

40 000362 Nut...............-j-yb...........2 

% Ref. No. 41 to 52 l **** See the following page. 

(i%> *ic~~f41JaPanst3~-tt!,~~~t~Cr~~“d~”TL\B~, 
Note : Parts marked * are packed in Accessory Box. 



SET STYLE PD-C EXCLUSIVE PARTS(2) I'D-C@RBka (2) 13 
Ref. Parts Amt. 
Na Na Description u 43 - - Req. 

41 0068905 Column.............~~~..........-1 
42 0068914 Presser Foot Lifting Connecting Rod#s~~$&@$.$~ . . l l l 1 
43 340018 Cotter Pin l l .  .  .  .  l .  .  l .  $/$l]ry .  .  .  .  .  .  .  .  .  .  .  1 

44 0068911 Presser Foot Pedal Lever l l l l #sB~X~IL~//~- l l l l 1 
45 0068912 Motor Pedal Lever l l l l l l l l %-~&Y&~/IQ-. l l l l 1 
46 0068900 Basement .-..........&-x.. . . . . . . . . . 1 
47 0068942 Basement Rubber Cushion l l l l l 4--~3y*;/z 2 l l l l l l 4 
48 0068924 Pedal Lever Collar l l l l l l l dy~~l/~\‘----;by-. l l l l 4 
49 001448 Screw(15/64-28X5.5) l l l l l l k+g l l l l l l l l l l l 4 
50 0068904 Motor Pedal l .  l .  .  + .  .  l .  .  *-p&F&. .  .  .  .  .  .  .  1 

51 0068903 Presser Foot Pedal l l l . l l l ;)Efls#j!jy‘dsf~k l l l l l l l 1 
52 260001 Screw(5/16-18xga5) .  l l l -  .  .  k;icQ. .  .  .  .  .  .  .  .  .  .4 

% Ref. No. 1 to 40 l **** See the preceding page. 



14 

Set Style PD-C(3) 

SET STYLE PD-C EXCLUSIVE PARTS(3) PD-C@H%,El, (3) 14 
Ref. Parts Amt. 
Na Na Description u 4% Req. 
l-l 9613107* Clutch Motor, C. Set(Single Phase lOOV> ,~~~~~--~~~)(c*~lOOVFB) l 1 
1-2 9613022* ~1 (3 Phase ZOOV) 11 ( 3 #T/?OOVJa) * 1 
2-l 0068934 Handwieel Unit (M12-1.75) (Standard) .\~‘F%~--~b(#kl) (j$%> l 1 
2-2 3020006 II (MO-l) (Extra) l . N fl Pt+G%%)l 
2-3 3020016 (M14-2) (  ‘1 > l l 

N 
(  11 >l 

3 009960 Screw(;5-()g~~6) . . . . . . . . ti*g . . . . . .N. . . . . 2 

4 000669 Washer .  .  .  .  l .  l l l l l l l ~~;S’/9’7y~;/p l l l l l 2 

5 000009 Nut...............*yj,...........z 

w * QJn%a”Pta~~ka>~~a”aT~o 
Note:* indicates our recommended part. 



for PD-C, SL-C 

23 
/ 

-29 

'25 I 

l&-l9 
$57. 442 9+20 

* 

14 
h 

+20 

1 -19 

-21 



THREAD STAND #m2 15 
Ref. 
Na 
1 
2 
3 
4 
5 
6 
7 
8 
9 

10 

Parts Amt. 
Description 45 

96:697[9620607iThread Stand, C. Set (7 Spools Type)&$~(,@.) (7*%a]) l l l 1 
Req. 

9620704 
911061 

9620631 
9620700 
9620634 
911002 
911001 
910001 

9620706 

11 9620707 Thread Guide Holder(Smal1) l l l $4 Fzb%3ry(+) l l . l . . 1 
12 911062 Screw(M4-0.7Xl5) .  .  .  l l .  .  .  k;i:g. .  .  .  .  .  .  .  .  .  .  2 

13 9620705 Thread Guide l .  .  l .  .  .  l l .  &Zj$B. .  .  .  .  .  .  .  .  .  .  1 

14 9620709 Thread Stand .  .  .  .  .  .  l .  .  .  *a*.  .  .  .  .  .  .  .  .  .  .  1 

15 9620644 Spool Cushion l l l l l l l l l l x;;P-ILP y\~3 Y l l l 9 . 7 
16 9620710 Spool Pin. l l . . . . . . . . . ;;ty-~L$@. . . . . . . . .7 
17 9620711 Spool Mat. . l . . . . . . . . . xy--/bvy ). . . . . . . . 7 
18 9620712 Spool Seat Disc l l l . l l l l l xY’-ILRU. l l l l l l l . 7 
19 910014 Nut(M6-l). . . . . . . . . . . .j-y b . . . . . . . . . . 14 
20 930056 Washer . . . . . . . . . . . . . gry;r-;/~. . . . . . . . . 14 

21 9620708 
22 9620713 
23 9620714 
24 003662 
25 9620706 
26 9620707 
27 911062 
28 910001 
29 9620705 
30 9620700 



16 

FD-62-O MR-1 2 

0 

l!b 30 



WD-62-OlMR-12 EXCLUSIVE PARTS 
Ref. 
J& 

1 
2 
3 
4 
5 
6 
7 
8 
9 

10 

Parts 
Na 

3027127 
3027090 

009853 
0068127 
0068128 
0068129 

004172 
0068126 
0068124 

004185 

Amt. 
Description u 45 Req. 

Presser Foot, C. Set3 l l l l l . $j3xii&l3) l . . . l . l . . 1 
presser Foot l s l s s a a s a l 8~ + l + s a s .  l + .  .  .  1 

Screw(11/64-40x6.5) l * l l l l k+-y * l l l . l . l . l . 1 
Carrier/Hook Driving Segment l l +-v !I 7*7y3i~?‘%> b . 1 
Carrier/Hook Driving Lever Link* +y !I 7*7y3 1/1Q--!ly3 2 
Link pin l l a. l l .  l .  .  l .  92/3f>. .  .  .  .  .  .  .  .4 

Sc-ew(3/32-56X3.4) .  .  .  .  l .  .  k$G -  .  .  .  .  .  .  .  .  .  .  4 

Thread Hook Driving Lever. l l l #@!,&7y3 I/I<- l l . l l 1 
Top Cover Thread Hook l l . l l l %!,*7y3 . l . . . . l . 1 
Screw(g/64-40x7.2) -  l -  -  l a .  k-3 l .  .  -  .  .  .  .  .  .  .  1 

11 0068125 Top Cover Thread Carrier Driving Levera;ffi!J &q~ !I 71/j<-- . 1 
12 0068123 Top Cover Thread Carrier l l l l %!I&+? !I 7 l l l l l . l 1 
13 004180 Screw(l/8-44x4.8) .  .  .  .  .  .  .  kp$y. .  .  l .  .  .  .  .  .  .  1 

14 0068346 Presser Foot Attach Piece(Right) @x$4 F.@(z) l l l . l . 1 
15 3027079 Presser Foot Attach Piece(Left) l @x$/f ~#Z(&) l . . . . l 1 
16 004154 Scre,r(3/32-56xl.5) . . - . . . . k;itg. . . . . . . . . . .4 
17 0068121 LowerKnife.. .  .  .  .  a - .  l .F%x. .  .  .  .  .  .  .  .  .  .l 

18 3027123 Lower Knife Clamp l l . l l . l l F%X$j’3yy. . l l . l . 1 
19 001227 Screw(l/8-44x’,je8) .  l .  .  .  .  .  k$$?. .  .  .  .  .  .  .  .  .  .1 

20 0068117 Yielding Section Spring * l * . l /JkRx~q$ l . l l * l . l . 1 

21 3027120 Yielding Section -  l l -  l -  -  .  /J\#s l -  .  l -  .  -  .  .  -  .  1 

22 004180 Screw(l/8-44x4.8) .  .  a .  .  .  .  k$t.  .  .  .  .  .  l .  .  .  .  1 

23 0068118 Presser Foot Spring Plate(A)(Left) ‘Pftx#W+(A)(k) l . l . 1 
24 0068119 Presser Foot Spring Plate(A) (Right)?W#W$(A) ($> * l . l 1 
25 004173 Screw(3/32-56)(2.4) .  .  l .  .  a .  k$v. .  .  .  .  .  l .  .  .  .  2 

26 0068120 Spring Plate Holder l l l + l l •fls#Z~~$$/b~ l l . l l l 1 
27 3021095 Chip Guard . l . . . . . . . . . Tyy#-jZ. . . . . . . . 1 

28 3027087 Chip Guard Spring. . . . . . l . Fyy-$-F/<%. l . . . -1 

29 004166 Screw(l/8-44X3.2) l .  l l .  l l k$$ .  .  l .  .  .  .  .  .  .  .  1 

30 3021096 Presser Foot Guide(Left) l l l . #‘~;a’/r’ r(E) l l l l l * l 1 



17 

FD-62-OlMS. OlMS-50 

FD-62-OlMR-50, OlMS-50 

42 

7 
12 

34 

33 

-30 



FD-62-OlMS, OlMS-50, OlMR-50 EXCLUSIVE PARTS ?x-emmma"a 17 
Ref. Parts Amt. 

Na Na Description i=l 
- - 43 Req. 

1 0068553 Needle Clamp(G.Omm) l l l l l l l @j-ti? l l l l l . l l l l . 1 
2 000393 pine l e l l l l a l l s l l l l r>a l l e l l e l l + a -5 
3 0068559 Stitch plate .  -  l .  .  .  .  .  .  l &+$E. .  .  .  .  .  .  .  .  .  .  .  1 

4 0068560 Stitch Plate Tongue. l * . l l * &&fl l * * l * . l l . l l 1 
5 . . . . . . . . . . . . . . . . . . . . ..*.............*.... 
G......................................... 

7 3027095C00685571Presser Foot, C. Set3 l l l . l l #rs($B3) l l l l l l l l . 1 
8 3027093[0068555]Presser Foot l l l l l l l l l l #Z l l l . l l l l l l l l 1 
9 009853 Screw(ll/64-40X6.5) l l l . l l k;iTV . l l . l l l l l l . 1 

10 0068127 Carrier/Hook Driving Segment l l =V? II7*7y3?3”%> b l 1 

11 0068128 Carrier/Hook Driving Lever Link l *-v 9 7.7~ 3 1/1q-!I ~3 2 
12 0068129 Linkpin l l -  l .  l l a we - l l)>/3ko>. . . . . . . . .4 

13 004172 Screw(3/32-56x3.4) l l -  l l l l k$Q .  .  .  .  -  l . - . . . 4 
14 0068126 Thread Hook Driving Lever l . l * @9&7y3 1/1$-. l * * . 1 
15 0068124 Ornamental Thread Hook l * l * l &9&7y3 l . l l . l l . 1 
16 004185 Screw(g/64-4()x7.2) l a l l -  l s k$g l .  -  .  a a .  .  .  .  .  1 

17 0068125 Ornamental Thread Carrier Driving Lever@&!) sq:p !I 7b1$--- . 1 
18 0068558 Ornamental Thread Carrier. l . l @!I*+? !I 7 . l l . l l . 1 
19 004180 Screw(l/8-44x4.8) l l l l l .  .  k$g l .  a .  .  -  .  .  .  .  .  2 

20 0068346 Presser Foot Attach Piece (Right) Rz$‘/f F#Z(&> l . l l . . 1 

21 0068347 Presser Foot Attach Piece(Life) l @x$4 p&(&) l l l l l l 1 
22 004154 Screw(3/32-56xl.5) l l -  l .  l .  k;itg. .  .  .  .  + .  l .  .  .4 

23 0068121 LowerKnife. l s l l a l .  .  l .~ ;%Jz, .  + a. a . .  .  .  .  .l 

24 3027123C00681221Lower Knife Clamp l l . l * l l l 7;%X$‘?y/ * l l * l l l 1 
25 001227 Screw(l/8-44)(3.8) l l l a l l a k*g l a l .  .  l .  .  .  .  .  1 

26 0068117 Yielding Section Spring l l l l l +#WV~+ l l . l l * l l * 1 
27 3027120[0068116]Yielding Section * l l l l l l l /J\@s l l . l l l l l . l l 1 
28 0068561 Presser Foot Spring Plate(Left) . #Jz#ZI~$(E> * l l l l l l 1 
29 0068562 Presser Foot Spring Plate(Right) @~&)q-$(&) . l l l . l l 1 
30 004173 Screw(3/32-56x2.4) a l .  l .  l .  k;i:g. .  .  .  .  .  .  .  .  .  .  2 ~ 

31 0068120 Spring Plate Holder l l l l l l . @~;l;si~~$zli~LJ l l * l l . 1 
32 0068187 (‘hip Guard . . l . l . . . . . . Fyys;ib‘-l~‘. . . . . . . . 1 

33 3027087[00681891Chip Guard Spring l l l l l l l l ?y y;p;itr’--- p:‘x?;P yf l l l 1 
34 004166 Screw(l/8-44X3.2) l s l -  l l l k ; f :g  l .  l .  a .  .  a .  .  .  1 

35 3020015 Carrier/Hook Driving Rod(Left), C. Set 3?!J7*7r?~rF&) (1) l l 1 
36 3020055[00681481Carrier/Hook Driving Rod(Left) . q-y !I 7 l 7 y 3 P y F(k) l 1 
37 001174 Screw(9/64-40x10.3) l l l l l l k;i:g l l l l l l l l l l l 2 
38 3020054[00685511Rod Ball(Left) l l l l l l l l l P ‘;I r@(k) l l l l l l . . 1 
39 0068552 Carrier/Hook Sleeve Lever l l l l 4r!)7*773X!J-Ip+ l l l l l l 1 
40 000347 Nut...............-fyb...........l 

41 3029009 Main Feed Dog(P=B.lmm) l * l l l @s!J l l l l l l l l l l l 1 
42 3029008 Differential Feed Dog(P=Z.lmm) l $$%!I l l l . l l . l l . l 1 



18 

FD-fi2-02MR, 02MR-12, 02MR-50 

8 
-1 1 

30 

29 

28 

26 

25-l 
25-2 

r 
23 d2 1'8 2'4-1 

24-2 

02MR-50 
1 

y-32 

33 

31-1 
31-2 



18 
Amt. 
Req. 

. . . . - 1 

. . . . * 1 

. . . . 
l 1 

. . . . 
l 1 

. . . . * 1 

. . . . * 1 

FD-62-02MR, 02MR-12. 02MR-50 EXCLUSIVE PARTS ~I?aA!mil~& 
Ref. Parts 
Na Na Description u 45 
l-1 3027112C00684591Presser Foot, C. Set3(02MR) l l * @~?&.3> * l * l 

l-2 3027116[30270731 ‘1 II (OZMR-50) l 11 . . . l 

l-3 3027136+ (02MR-12) l ‘1 
2-l 302711010068461IPress~~ Foot(hMR, 02MR-50) l 

l l l l 

. . g a z . . . . . . .  

2-2 3027137+ (()2MR-12) . . . . . . ,, . . . . . . . 
3 009853 Screw?l1/64-40x6.5) l l l l 

. . k$$L . . . . .  

4 0068127 Carrier/Hook Driving Segment l * +T !I 7-7~ 3-fz3’%‘~ b . 1 
5 0068128 Carrier/Hook Driving Lever Link l +t:-r !J 7*7~ 3 I/lq--!J y27 2 
6 0068129 Link pin l l l s l a l a l a l l I)>/3f’/a l a l l e l l -4 
7 004172 Screw(3/32-56X3.4) -  l l l l l l k;i:v l l .  a l l l l a l . 4 
8 0068126 Thread Hook Driving Lever l l l l fi!I&7y$‘l/1t-- l l . l l 1 
9 0068124 Ornamental Thread Hook l l l l l #&!I&7~3 . l . . l . . l 1 

10 004185 Screw(9/64-4()x7,2) l l l -  l l .  k;i:y. .  .  .  .  .  .  .  .  l .  1 

11 0068125 Ornamental Thread Carrier Driving Lever-By **F--p 9 7’1//‘<- . 1 
12 0068123 Ornamental Thread Carrier l l l . #$!I&+? !J 7 l l l l l . l 1 
13 004180 Screw(1/8-44X4.8) a l s l a l .  J-;iTg l l e l a .  l a .  l a 2 

14 0068346 Presser Foot Attach Piece(Right) @s%J“ ~$E(&> l l * . l l 1 
15-l 0068347 Presser Foot Attach Piece(Left)(02MR, 02MR-50) #r;tld@(&) l l 1 
15-2 3027079+ 1’ (02MR-12) 
16 004154 Screw(3/;2-56X 1.5;. l * l l 

. * 1 
. .&$y.. . . . A.. . .4 

17 0068121 LowerKnifes l v s l e l s l s .7;%~. l l .  l .  .  l .  .  -1 

18 3027124[0068476]Lower Knife Clamp l l l l l * . l 7;%X$‘327’* . l * l l . 1 
19 001227 Screw(1/8-44X3.8) l a l e l e a k$ty. .  l a .  .  .  l .  a .  1 

20 0068117 Yielding Section Spring l l l l * /j\#s~-Z;;i: l l l l l * l . . 1 
21 3027121[0068116]Yielding Section l l l * l . l * /J\@s l * l * * l . * l . * 1 
22 0068474 Cloth Guide plate l s l a l a l a $34 F .  l .  .  .  .  a .  .  .  1 

23 004182 Screw(3/32-56X2.5) l l l l a a s k;i:xy a l a l .  a l l a l a 2 

24-l 0068464 Spring Plate(C)(Left)(O2MR, 02MR-12) fi~#W$(C)(k) l l l 1 
24-2 3027074 (0 2MR-50) l 

.  .  .  .  
l 1 

25-l 0068465 Spr in: Plate (d; (Right) (02MR, 02MR-l2)~1#Z/z~ (C) (&> . l . 1 
25-2 3027075 (02MR-50) l 

Screw&/32-56i2.4) l l l l l 

I /  .  .  .  .  
l 1 

26 004173 . . & & . . . . . . . . . . 2  

27 0068120 Spring Plate Holder l * l . l * l #‘=@Z~q$&/Ljt‘ * l l . l l 1 
28 0068187 Chip Guard . a . + l . l . l . . ~y~-$-~. . . . . . . . 1 
29 3027087[0068189JChip Guard Spring l l l l . l . l ?~?‘~-~I~$. l l . l l 1 
30 004166 Screw(1/8-44X3.2) s l a l a l l k$:y s a l l e l l l l l .  1 

31-l 3021120+ Lap Former(Note 1) * l l l * l l 7~?77-?(‘&1) l l l . 1 
3 l-2 0068469 (EXTRA) (Note 2) l . . l 

Screi(3/32-56 X 3.4) * l l l l 

N 
(B&a”a> G& 2 > 1 

32 004172 . . & $ + . . . . . . . . . . I  

33 001228 Screw(3/32-56X3.2) a l e l a l .  k;icy l a e l a l .  .  l l .  1 

34 0068470 Lap Former Slide Block * l . l . 3~?‘7’7-?+ l l . l l . 1 
35 0068471 Lap Former Slide Block Spring l * 4~?“77~.-?*13~& l l l . 1 
36 0068472 Lap Former Guide Plate(Left) l * 7~?‘7;5--$4 I& l 1 
37 0068473 Lap Former Guide Plate(Right) * l yYY77---#4 lqji(&) l 1 
38 004134 Screw(1/8-44X6.5) l l a l e l l ~J$Q$S l s s l .  l l .  l .  .  8 

39 0068463 Sewing Cylinder Cover(Upper) . l V!I >/1751<- l l l l l l 1 
40 004218 Screw(3/32-56x1.6) l + l l l l a &J$:. .  l + l l a .  .  a .  1 

41 3029009 Main Feed Dog(P=2.lmm) l l l l . $j#~ l . l l l l . l l l . 1 
42 3029008 Differential Feed Dog(P=2.lmm) *@%!I . l * l * l . l l * * 1 
43 3021096+ Presser Foot Guide(Left) l l l * @~;a’-1’ F(E) . l . l l * * 1 

(&l) $$$0Ilfrg: 5.0mm 
Note 1 : The width of the end : 5.0mm 

(j&2) !&#0I@ : 1.9mm 
Note 2 :The width of the end : 1.9mm 



19 

FD-62-02MS. 02MS-50. 02MS-50H 
I1 1 

16 

. . . --. 

15 

,' \ 

17 

21 

38 

Q 

,A4 
\ 

ctb : 
374 

/ 6' 
5 

23' 

02MS-50H 

02MS-5 0 



FD-62-OZMS, 02MS-50, 02MS-50H EXCLUSIVE PARTS ?tI’f~Il/~H3& 19 
Ref. 

Na 
1 
2 
3 
4 
5 
6 
7 
8 
9 

10 

11 
12 
13 
14 
15 
16 
17 
18 
19 
20 

Parts Amt. 
NQ Description 43 Rw 

3020015 Carrier/Hook Driving Rod(Left), C. Se?+?!J7*7rloyF(&) (#I) l ? 
3020055C00681481Carrier/Hook Driving Rod(Left) l +? !J 7 l 7 y 3 P Y F(2) l 1 

001174 Screw(9/64-40X10.3) l l -  l l *k$g -  l *  l -  l l l -  l -  2 

3020054C00685511Rod Ball(Left) - l l * l . . l . P y p@(g) l l . . l . l . 1 
0068552 Carrier/Hook Sleeve Lever l l l l +?!J7*7r?X!J-;/V~~- l l l l l -1 

000347 Nut...............-fy/,...........l 
0068553 Needle Clamp(G.Omm) l l l . l l l &tti% l l l l l l l . l . l 1 

000393 Pine l e l l l l e s a l l a l *to>. a l w l a. a.. . -5 
0068559 Stitch Plate l l l l l l .  l l .  @f@j. .  l .  l .  .  .  .  .  .  .  1 

0068560 Stitch Plate Tongue l l . l l l l @i-#ZJK l l l l l * l . l l l 1 

3027115C30270341Presser Foot, C. Set3 l * l l * l #~(@3) * l * l * l * l * 1 
3027113[30270321Presser Foot l l l l l l . l l .Rs l . l . l l l l l l * * 1 

009853 Screw(11/64-40x6.5) l l l . l l ti;i=y l . l l l . l l l l l 1 
0068127 Carrier/Hook Driving Segment l * *F-P 117*7~3-kY’%Yb l 1 
0068128 Carrier/Hook Driving Lever Link l +-v I) P*7y 3 1/l<-!) y3 2 
0068129 LinkPin l l l l s l l .  l l l l 1)‘//3koye l l l l .  l l .4 

004172 Screw(3/32-56X3.4) l l l e l l l ~J&Y l l l s l l l .  l l l 5 

0068126 Thread Hook Driving Lever l l l l #!I&7y3 1/l<- * l * * * 1 
0068124 Ornamental Thread Hook . l l l l &!I &7y 3 l l l l l * l * 1 

004185 Screw(g/64-4OX7,2) a l a l l l l k;i=Q l m  l s e l s l e l a 1 

21 0068125 Ornamental Thread Carrier Driving Leverfi&!I&*-? I/ 7’1/13- * 1 
22 0068558 Ornamental Thread Carrier l * l l @ji!I&+-~ !I 7 l l l . l . l 1 
23 004180 Screw(l/8-44X4.8) e l s l l e l k;i=y l l a l e l e l a l a 2 

24 0068346 Presser Foot Attach Piece(Right) ~#?s;a’/l’ r#Z(&) l . * * * * 1 
25 0068347 Presser Foot Attach Piece(Left) l RsJV~ F@(k) . l l l . l 1 
26 004154 Screw(3/32-56Xl.5) l l .  l e l l k;i:y l l l .  l l l .  l a l 4 

27 0068121[0068509lLower knife l * l . l l . l l l l 7;%rC l l l * l l l * * l l 1 
28 3027124C00681221Lower knife Clamp . * l * l * l l 7;% Z 3 727 l * * * * * * 1 
29 001227 Screw(l/8-44x3.8) l s l l l l .  k;i:y. l l .  l .  l .  .  .  .  1 

30 0068117 Yielding Section Spring l l l l l /J\#-r~~it l l l l l l l * l 1 

31 302712l[0068116~Yielding Section l l l l l l . l rl\flx l l l l l l l l . l * 1 
32 3027036 Presser Foot Spring Plate(Left) * /b@~#?~~;i=(k) . l l l * l 1 
33 3027037 Presser Foot Spring Plate(Right) /bfi~#W~&(&) * l * . * l 1 
34 004173 Screw(3/32-56X2.4) l a a l a l l k$:2 l l l a l l .  .  l l l 2 

35 0068120 Spring Plate Holder l l l l l l l IJ\@J~#ZI~~Z$I~~ l l l l l 1 
36 0068187 Chip Guard l l . l l l l - l l .Ty’;p#-F. a . a . a . a 1 

37 3027087C00681891Chip Guard Spring l l l l . l l l ?y-;P$-r:‘;i:?!J ‘Jy l l l 1 
38 004166 Screw(l/8-44X3.2) l a l l e l s k$t a l s l w l s l a s l 1 

39-l 3021120+ Lap Former(Note 1) * 9 * l l l l yy‘j,77-~(‘&1) l * l -1 
39-2 0068469 (EXTRA) (Note 2) l l l l 

Scre:(3/32-56X3.2) l -  l l l 

N Q/wxh!d(&2)1 
40 001228 l .&&-;;:...........l 

Z Ref. No. 41 to 52 l **** See the following page. 

(&l) fh%iiCnlpEi: 5.0mm 
Note 1 : The width of the end : 5.0mm 

(j% 2 > 9#ilUllpjTd : 1.9mm 
Note 2 :The width of the end : 1.9mm 



FD-62-02MS, 02MS-50, 
Ref. Parts 

Na Na 
41 0068470 
42 0068471 
43 004182 
44 0068472 
45 0068473 
46 004134 
47 0068463 
48 004218 
49 3029009 
50 3029008 

02MS-5 OH EXCLUS I VE PARTS +tI*Y-JMUWXG.l 19 
Amt. 

Description El %s Req. 
Lap Former Slide Block l l l * * ~Y?~zI---?+ l l . l l . 1 
Lap Former Slide Block Spring. l ?7?‘7~--?~A$ l l l l 1 
Screw(3/32-56x2.5) . . . . . . . k*t . . . . - . . . . . . 2 

Lap Former Guide Plate(Left) . l 7 Y;;P7A---S4 ALE - 1 
Lap Former Guide Plate(Right) l l 7~7’7f--~;b’4 r&i:(&) l 1 
Screw(l/8-44x6.5) .  .  .  l .  l l k$t.  .  l .  .  .  .  .  .  .  .  8 

Sewing Cylinder Cover(Upper) l l *> II YYJIJJJI~- l . . l l l 1 
Screw(3/22-56xle6) l l l l l .  l k$y l l l l .  .  .  .  .  .  .  1 

Main Feed Dog(P=2.lmm) l l l l l @%!I l l l l l l l l l l l 1 
Differential Feed Dog(P=Z.lmm) l ti%Y * l l l . * l l l . . 1 

51 0068474 Cloth Guide plate l -  -  -  .  .  l l $;a’,( r  l l l .  -  .  .  .  .  .  1 

52 3021087+ Lap Former(Note 3) l l . l l l l 3~?7*--~(‘&3) l l l 01 

% Ref. No. 1 to 40 ***a* See the preceding page. 

(‘& 3 > $3%ia>~~ : 4.2mm 
Note 3 : The width of the end 1 4.2mm 



20 
FD-62-03MR, 03MR-50, 

03MS. 03MS-50 (1) 9 



FD-62-03MR, 03MR-50, 
Ref. Parts 
Na Na 
1 0068427 
2 007405 
3 000568 
4 0068428 
5 000145 
6 0011168 
7 0068432 
8 0032719 
9 00 6434 

10 0068429 

03MS, 03MS-50 EXCLUSIVE PARTS(l) tfI%~~b~:a]&(l) 2 0 
Amt. 

Description !=I 43 Req. 
Tape Reel Support l l l l l l l l Y-?!I-~b&i$y% l l l l l 1 
Screw(9/64-40x10.3) . l . l l l k;i:g l l l l . l l l l l . 2 

Rubber Cushion l l l .  l .  .  l l =fAp‘;r$/g’~. .  .  .  .  .  .  2 

Tape Reel Shaft l l l l l l l l l Y-?‘;P---/L#J l l l l l l l 1 
Nut...............+yj............l 
Tape Reel s l . l + l . . . . . +~-~I)-J~. . . . . . . -2 

Tape Reel Spring l l l l l l l l ?+-Y’!I--/LX?‘;PYY* l . 1 
Collar.. . . . . . . . . . . .*T--. . . . . . . . . .l 
Screw(g/64-4Ox7.9) l .  .  .  .  l l k; i :Q l .  .  .  .  .  .  .  l a .  1 

Tape Guide . . l l l . . . . . l y---;Ps/l r . . . l . . . . 1 

11 001175 Screw(CJ/64-4OX 8) l l l l l l l l k$$T .  l l .  l l .  l l l l 1 

12 0068426 Frame Chip Guard l l l l . l * l 7 V-L,ny?‘$- r . l . l 1 
13 0068431 Folder.............~~............l 

14 001203 Screw(g/64-4Ox4.5) l l l l l l l k-y l .  l .  l l l l .  .  l 2 

15 3029009 Main Feed Dog(P=2.lmm) l l l l l $$%!I l l l l l l l l l l l 1 
16 3029008 Differential Feed Dog(P=2.lmm) l 3;14!I l l . l l l . l l l l 1 



21 

L 

HI-EiZ-03MR. 03MR-50 (2) 

1 

FD-62-036 03MS-50 (2) 



FHi2-03MR. OMR-50, OMS, 03MS-50 EXCLUSIVE PARTS(2) 
Ref. Parts 
& 

1 
2 
3 
4 
5 
6 
7 
8 
9 

10 

NCl Description 
3027102[0068419lPresser Foot, C. Set3 l l l l * l 

43 Rw 
@x$3) . . . . . . . .y 

11 
12 
13 
14 
15 
16 
17 
18 
19 
20 

21 
22 
23 
24 
25 
26 
27 
28 
29 
30 

3027100C00684211Presser Foot, C. Set10 l l l l l 

009853 Screw(11/64-40x6.5) l l l l l l 

0068346 Presser Foot Attach Piece (Right) 
0068347 Presser Foot Attach Piece(Left) l 

004154 Screw(3/32-56X1.5) l l l l l l l 

0068121 Lower Knife l l l l l l l l l l l 

3027123[00681221Lower Knife Clamp l l l l l l l l 

001227 Screw(l/8-44x3.8) l l l l l l l 

0068117 Yielding Section Spring l l l l l 

3027120C00681161Yielding Section l l l l l l l l 

004180 Screw(1/8-44x4.8) l l l l l l l 

0068423 Presser Foot Spring Plate(D)(Left) #~&+$(D> &) . l l . 1 
0068424 Presser Foot Spring Plate(D) (Right)#J=$!Zlq;i:(D) (&> l l l l 1 

004173 Screw(3/32-56x2,4) l l l .  -  .  .  ~J&Y .  .  .  .  .  .  .  .  .  .  .  2 

0068120 Spring Plate Holder l l l l l l •flQj+~$$,&~ l l l l l l 1 
0068425 Chip Guard l l l l l . . . . . . Fyy-#-F. . . . . . . . 1 

3027087[00681891Chip Guard Spring l l l l l l . l ?y-P$--Fx?;P y/y l l . 1 
004166 Screw(l/8-44x3.2) .  .  -  l .  .  -  k$-y -  .  .  .  .  .  .  .  .  .  .  1 

0068553 Needle Clamp(6.0) l l l l l l l l &ti% l l l l l l . . l . . 1 

000393 pine l l l -  l l l l l l l l l *to>*. .  .  .  .  .  .  .  .  .  .5 

0068559 Stitch plate s l .  .  .  .  .  .  .  .  $f$~. .  .  .  .  .  .  .  .  .  .  .  1 

0068560 Stitch Plate Tongue. l l l l . l &#$fi l l l l . l l . l l l 1 
3020015 Carrier/Hook Driving Rod(Left), C. Set +?!J7*793uyp(&) (8) l l 1 
3020055[00681481Carrier/Hook Driving Rod(Left) l +? !J 7*7y 3 P y F(E) l 1 
001174 Screw(9/64-40x10.3) l l l l l l k;i:Q l l l l l l l l l l l 2 

3020054[00685511Rod Ball(Left) l l l l l l l l l P ‘;, p@(E) l . l l l l l l 1 
0068552 Carrier/Hook Sleeve Lever l l l l ~fY7*773XY-;I1/A- l l l l l l 1 
000347 Nut...............-fyf,...........l 

3027106[30270221Presser Foot, C. Set3 l l l l l l @~(#$l.3) l l l l l l . l l 1 

31 3027104[30270201Presser Foot, C. Set1 l l l l l l #J~(#I.l) l l l l l l l l l 1 
32 3027023 Presser Foot Spring Plate(Left) l $W&W;i:(k) l l l l l l l 1 
33 3027024 Presser Foot Spring Plate(Right) #WjV;i:(&) l l l . l l . 1 



22 
FD-62-06MR. 06MR-50 (1) 

i 
4 

6 

0 
r--l ’ ‘k 0 

b 

7 



FD-62-06MR, 06MR-50, EXCLUSIVE PARTS(l) ?tI*aJ?umhw) 22 
Ref. Parts Amt. 
No lb Description 43 - - Req. 
1 3021023 Knife Holder Guide Collar, C. Set~ll$~$/lW-(#I) l l l l l l 1 
2 3021021 Knife Holder Shank Support l l l ~%Z&ILY.V-Y>?* l l . 1 
3 0068181 Knife Holder Spring l l l l l l ..JI%~XILYI~;~: l l l l l 01 
4 3021022 Knife Holder Guide Collar l l l l -b%Xj$~bY*;ib‘/l’ FkY-- l l 1 
5 004185 Screw(CJ/64-40 X 7.2) l .  l l l l .  k%y + l .  l .  l .  l .  .  l 1 

6 0068180 Knife Holder Shank l l l l l l l k%xX~bjt‘-)?>p l l l l 1 
7 3021027 Sewing Head Cover(Front) l l l l Y-~/~“JAY Fi$j?~~q- l l 1 
8 3021026 Frame Chip Guard Bracket l l l l 7 ~/---A?Y?$- FI@H& l 1 
9 001175 Screw(g/64-40X8) .  l .  l l l l .  k$t .  l .  l .  l .  l .  l l 2 

10 000322 Nut...............yj-yf,...........2 

11 3021025 
12 3021024 
13 001203 
14-1 3021120+ 
14-2 3021087 
15 3021033 
16 004172 
17 001228 
18 0068471 
19 004182 
20 0068473 

N (EXTRA) (Note 2) l l l l 
N (%&p”a>(&2)1 

Lap Former Slide Block l l l l l YY?‘~zI--?~ l . l l l l 1 
Screw(3/32-56x3.4) l .  l l .  l l k; i :Q l .  .  .  + .  .  .  .  .  l 1 

Screw(3/32-56x3.2) s .  l l l l l j-*9 l l .  l .  l .  l .  l l 1 

Lap Former Slide Block Spring l l 9 ~?‘77-~61q;ic l l l l 1 
Screw(3/32-56x2.5) l .  .  .  .  l a k$g l l .  .  .  .  .  .  .  .  .  1 

Lap Former Guide Plate(Right) l l ~fYf7A----c&f'&(&)* 1 

21 0068472 Lap Former Guide Plate(Left) l •5Y-P7d---~cfl%i(m l l 
22 0068463 Sewing Cylinder Cover(Upper) l l x;/ !I Y/~J~J$- . l * l . l 1 
23 004134 Screw(l/8-44)(6.5) .  .  .  .  .  l l k~$$? .  .  .  .  .  .  .  .  .  .  .  8 

24 004218 Screw(3/32-56)( 1.6) .  .  .  .  .  l .  k*y l .  .  .  .  .  .  .  .  .  .  1 

25 3021020 Knife Driving Lever l l * l l l l 1%X1/13- l * l l l l l l 1 

(;& 1) ~&$WIlpZ : 5. Omm 
Note 1 :The width of the end 1 5.0mm 

(&2) 33f$iD#ji$ : 4.2mm 
Note 2 : The width of the end 1 4.2mm 





FD-62-O MR, 0 INR-5 0 EXCLUS I VE PARTS (2) ?f~=E~Jl&83~~ (2) 2 3 
Ref. 
& 

1 
2 
3 
4 
5 
6 
7 
8 
9 

10 

Parts 
NO 

3027052 
3027054 

009853 
0068127 
0068128 
0068129 

004172 
0068126 
0068124 

004185 

Amt. 
Description q 

43 Req. 

Presser Foot, C. Set3 l l l l l l RrTi$l3) . . l . l l l . l 1 
Presser Foot, C. Set1 l l l l l l #Jz(#$Ll) l l * l l l l l l 1 
Screw(11/64-40X6.5) l * l l . l k$g l l l l l l l l l l l 1 
Carrier/Hook Driving Segment l l +? !J7*7y3Py%>b * 1 
Carrier/Hook Driving Lever Link l +T !I 7*7y 3 1/13--v 23 2 
Linkpin .  l l .  .  l .  .  .  .  .  .!)‘J$T~“J.. .  .  .  .  .  .  .4 
Screw(3/32-56x3.4) . . . . . . . k;f:g. . . . . . . . . . .4 

Thread Hook Driving Lever l l l l @jIs7y 3 1//Q- l l l . l 1 
Ornamental Thread Hook l l l l l f!fji!I&7y 3 l l l l . l . . 1 
Screw(g/64-4()x7.2) .  l .  .  .  .  .  k~$g. .  .  .  .  .  .  .  .  .  .  1 

11 0068125 Ornamental Thread Carrier Driving Lever@!)&+? II 71/l<-. 1 
12 0068123 Ornamental Thread Carrier l l l . I@!,&++ 9 7 l l l l l l l 1 
13 004180 Screw(l/8-44x4.8) l l .  l l l l ~J&Y l l a .  l a .  l .  l .  2 

14 0068346 Presser Foot Attach Piece (Right) Rs$d F#Z(&> l . * l . l 1 
15 0068347 Presser Foot Attach Piece(Left) l #J~;a‘/f p&(k) l . l l . l 1 
16 004154 Screw(3/32-56X 1.5) l a l l l l l k$t l .  .  l a . . a . . . 4 

17 0068121 Lower Knife. l a l l l a l l s .7;%~. l .  l l .  .  .  .  .  al 

18 3027062 Lower Knife Clamp l . l l l l l l 7;%Z3yi?‘. l l . l . . 1 
19 001222 Screw(l/8-44x3.8) l l .  l l l l k;iTv l l .  l l a .  l a .  l 1 

20 0068117 Yielding Section Spring l l . l l I]\#zI~$ l l l . l . * l * 2 

21 3027010 Yielding Sect ion l -  l l l -  l l /J\#ls l .  .  .  .  l .  .  .  .  .  1 

22 3027058 Cloth Guide plate l l .  .  l .  l .  &ti,f p .  .  .  .  .  .  .  .  .  .  1 

23 004182 Screw(3/32-5fjx2) + l .  .  l .  -  .  k;i:y. .  .  .  .  .  .  .  .  .  .  2 

24-l 3027056 Presser Foot Spring Plate(Left) * #rs&~q;i=(g> l l . l . . l 1 
24-2 3027039 (Short) (Extra)flQ$$(&) (g) (Wrfb) 1 
25-l 3027057 Presser kot Sprin;Plate(R:ght) Rs#?~q+(&> l l . l l . * 1 
25-2 3027040 1~ (Short) (Extra)#W$($) (k) (#j&)1 
26 004173 Screw(3/??2-56X2.4;. l . l l 

.  .k ; i : .Y. .  .  .  .  .  .  .  .  .  .2 

27 0068120 Spring Plate Holder l l l l l l l @s@~~$/~-;IL~ l l l l l l 1 
28 3027009 Chip Guard l l . l . . . l . . l fJ=yy$-p. . . . . . . . 1 
29 3027087C00681891Chip Guard Spring l l l . l l l * ?~?‘$-Fz?;P >Y l l l 1 
30 004166 Screw(l/8-44x3.2) l a .  l l a .  k*v. .  .  .  l .  .  .  .  .  l 1 

31 0068184 UpperKnife. l l l l l . s l l -J-$X. l l l s l . l l . l 1 
32 3029014 Main Feed Dog(P=Z.lmm) l l l l l @$%!I l . l l l l l * l l l 1 
33 3029018 Differential Feed Dog(P=Z:lmm) l Fjfi$$!I l l l l l l l . l l l l 
34 3028013 Stitch Plate(Difference : l.Omm) *@+&(/$!$~l.Omm) l . l l . l 1 
35 0068491 Stitch Plate Tongue * l l * l l l @i-$!Zfl. l l . l l . * l . l 1 



24 

FD-fiz-07MS. 07MS-1 

0 

$ 3 

56 

ACCESSORY PARTS 

07MS-1 
I 

, I 

EXTRI 
60 



FD-&07MS, 07MS-1 EXCLUSIVE PARTS 
Ref. 1 Parts 
& 

1 
2 
3 
4 
5 
6 
7 
8 
9 

10 

NO 
0068553 

Description El 45 
Needle Clamp(6.0) l l l l l l l l &l-k? l l * l . l 

24 
Amt. 
& 

. . . . ’ 1 
l .  .  .  -5 
. . . . ’ 1 

11 
12 
13 
14 
15 
16 
17 
18 
19 
20 

3020015 Carrier/Hook Driving Rod(Left), C. Set +r!l7*7s3uyF(&) (g) . l 1 
3020055[00681481Carrier/Hook Driving Rod(Left) l q-y !I 7.7~ 3 P y F(s) l 1 

001174 Screw(9/64-40X10.3) l l l l l l k;izg l l l l l l l l l l l 2 
3020054[0068551]Rod Ball(Left) l l l l l l l l l rz y F@(g) l . l . l l l l 1 
0068552 Carrier/Hook Sleeve Lever l l l l +r!J7*7y$‘x!)-j’I/+ l l l l l l 1 

000347 Nut...............*yf............l 
3021093 Knife Support l . l l l l l l . l k% X~XI?- 1\ l . l . l . l 1 

3027109[30270631Presser Foot, C. Set3 l l l l l l fiz(#H3) l l l l l l l l . 1 
3027107[30270651Presser Foot l * l * l . l l l l es * l . l . l * l l . l -1 

009853 Screw(ll/64-40x6.5) l l l . l l k;i:Q l l l l l . . l . l l 1 
0068127 Carrier/Hook Driving Segment l l +-r 9 7-7~ ~-Iz?% y b . 1 
0068128 Carrier/Hook Driving Lever Link. +T !I 7.7~ 3 1//q‘-!) 29 2 
0068129 LinkPin a. - .  .  .  l .  .  .  .  .I)‘J/~~‘J.. .  .  .  .  .  .  .4 

004172 Screw(3/32-56x3.4) .  .  .  .  .  a .  k+y. .  l .  .  .  .  .  .  .  .  5 

0068126 Thread Hook Driving Lever l l l l @!I&7y? 1//q-- l l l l l 1 
3021092 Top Cover Thread Hook l l l l l l @1)*7y 3 l 9 l l 9 l l l 1 

004185 Screw(g/64-4()x7.2) . . . . . . . k$g. . . . . . . . . . . 1 

21 0068125 Carrier Driving Lever l l l l l l @i!l&3F-? 9 71//q-- l l l . 1 
22 0068558 Top Cover Thread Carrier l l l l &!,s++!J7 l l l l l l . 1 
23 004180 Screw(l/8-44x4.8) .  l .  .  .  -  .  k;itv. .  .  .  .  .  .  .  .  .  .‘J 

24 0068346 Presser Foot Attach Piece(Right) @s$‘d F#Z(&) . l . l . l 1 
25 3027079 Presser Foot Attach Piece(Lef t) l @zJ@~ F&(E) l . l l l l 1 
26 004154 Screw(3/32-56x 1.5) .  .  .  .  .  l .  k$t .  l .  .  l . . . . . . 4 
27 0068121 Lower Knife. l .  .  .  .  l .  .  .  .7 ;%~. .  .  .  .  .  .  .  .  .  -1 

28 3027124COO684761Lower Knife Clamp l l l l l l l l 7;%X$‘27y?’ l l l . l l l 1 
29 001227 Screw(1/8-44x3.8) . . . . . . . k$$? . . . . . . . . . . . 1 

30 0068117 Yielding Section Spring l l . l . /J\@JI~J$ l . l . l . l l l 1 

31 
32 
33 
34 
35 
36 
37 
38 
39 
40 

3027122[3027072]Yielding Section l l l l l l l l I]\#= l l l l l l l l l l l 1 
3027077 Presser Foot Spring Plate(Left) (Short) fls#!~$$((k) (5) l . 1 
3027078 Presser Foot Spring Plate (Right) (Short)fls#Z~~$ ($> ($$Z> l l 1 

004173 Screw(3/32-56x2.4) .  .  .  a .  l .  k;i:g. .  .  .  .  l .  .  .  .  .  2 

0068120 Spring Plate Holder l l l ‘e l l l #s#ZI~;~:$IL~ l l l l l l 1 
3021095 Chip Guard . . . . . . . . . . . Fyy-#-F. . . . . . . . 1 

3027087[0068189]Chip Guard Spring l l . l l l l l ?y-;P;tt’--F~Q;i: l l l . l l 1 
004166 Screw(l/8-44x3.2) .  .  .  .  .  l .  k$g. .  .  .  .  .  .  .  .  .  .  1 

3028012 Stitch Plate . . . . . . . . . . &f-$g. . . . . . . . . . . . 1 

0068560 Stitch Plate Tongue l l l l l l l @+#Zfi l l l l l l l . l . l 1 

% Re . No. 41 to 61 l e*** See the following page. 



FD-62-07MS. 07MS-1 EXCLUSIVE PARTS 
Ref. 1 Parts 

NQ 
004182 

3029015 
3029016 
3021091 

001228 
0068470 
0068471 
0068472 
0068473 

004134 

NQ 
41 
42 
43 
44 
45 
46 
47 
48 
49 
50 

51 0068463 Sewing Cylinder Cover(Upper) l . 99 ‘JJI’JIA)~- l l * l l . 1 
52 004218 Screw(3/32-56xl.6) l l l a l l .  ~J$V l -  l .  .  .  .  .  .  .  .  1 

53 3021089 Sewing Cylinder. .  l a l a l l .  -29 y/31‘. a .  .  .  .  .  .  .  .  1 

54 3021090 Stitch Plate Stay l l 9 . l . l .&j-#ZXs. l l l l . . l . l 1 
55 007627 Screw(M4-0.7x6) .  l .  l .  l l l k;i=v .  a l .  .  + .  .  .  .  .  2 

56 3021094 Sewing Cylinder Cover(Front) l l -2 9 Y/ma)‘- l . l . l . 1 
57 3027070 Presser Foot Spring Plate(Left) (Long))Ifr~&~~;i:(Z& (j3) l l * 1 
58 3027071 Presser Foot Spring Plate (Right) (Long) Rs$$ZI~;~: (&) (E) l l 1 
59 3028011 Stitch plate . . . . . . . . . . $##I. . . . . . . . . . . . 1 
60 3029017 Main Feed Dog(P=1.8mm) l - l - l @%!J l - l - l l l l - l l 1 

61 3021097 presser Bar. l .  l l .  .  .  .  .  .  #lx& l .  a .  .  .  .  l .  a .  1 

% Ref. No. 1 to 40 l **** See the preceding page. 



25 

'Kl/FDL-1" DEVICE 
1 

2 

36 



& 
1 
2 
3 
4 
5 
6 
7 
8 
9 

10 

Parts 
NO 

0068535 
0068510 
0068530 
0068532 
0068516 

004437 
0068511 

000644 
009750 

0068520 

Description 0 45 Req. 
“Kl/FDL-1” Device, C. Set l . l l “Kl/FLL-l”$$$!$(#I) . l l . l 1 

11 0068517 Trimming Knife Spring l l l l l l @%s~q‘;iT l . . l . . l . l 1 
12 000542 Washer . . . . . . . - a.. . .7~.3/~. . . . . . . . . .l 
13 0068515 Trimming Knife Shaft l l l . l l a%Z# . . l l . . l l . l 1 
14 0068518 Movable Trimming Knife l l l l l B%Z l l l l l l l l l l . 1 
15 000014 Washer . . . . . . . . . . . . .7~?~7.. . . . . . . . .l 

16 004404 Screw(3/32-5fjx5.1) .  .  .  .  .  l .  k$Q. .  .  .  .  .  .  .  .  .  .  1 

17 0068513 FixedKnife.. .  .  .  .  .  .  l .  . m s f . .  .  .  .  .  .  .  .  .  .l 

18 210006 Screw(1/8-44xll) .  .  .  .  .  l .  .  k;i:y. .  .  .  .  .  .  .  .  .  -4 

19 0068519 Housing Cover. .  -  .  .  .  .  .  .  .  a&. .  .  .  .  .  .  .  .  .  .  .l 

20 0068521 Spacer.............z~--‘tf..........l 

21 0068526 Switch Guide . . . . . . . . . . x,f’yFjf/f F . . . . . . . 1 

22 004133 Screw(11/64-40X6.4) l . l l l l .k;i:Q . l l . l l l l l l l 1 
23 0068527 Limit Valve Support l l l l l l l !I < ‘j, ~I~jL7“@1;1’& l * l l 1 
24 009784 Screw(M6-lxlO) l l l .  .  .  l l .  k; i :Q l l .  .  .  l .  .  l .  l 2 

25 0010331 Limit Valve . . . . . . . . . . . I) < y b/Q/by . . . . . . . 1 

26 005121 Screw(ll/64-4()x28) l .  .  .  l l .  &$-;i: l .  .  .  .  l .  .  l .  .  2 

27 001123 Washer. l . . . . . . . . . . .7~-;/?. .  .  .  l . . . . -2 

28 000334 Nut...............j-yj............z 

29 0010263 Connector (EC6-PT1/8) l l l l l l ~$9 37 l l l . l l l l l l 2 
30 0010266 Elbow Connector(ELG-PT1/8) l l l SJL$J$~ 31 l l l l l l l 1 

31 1096002 Nylon Hose(lOX14X1350mm) l l l -f/r’~>js;-Z l l l l l l . 1 
32 0068522 Hose Clamp(Large) * l l l l l l l 5-Z935‘J((jt) l l l l . 1 
33 001175 Screw(Cj/64-4()x8) . . . . . . . .k;i:-;;: . . . . . . . . . . . 2 

34 0010720 Hose Clamp(@15.2-9N) l l l l l l $-Z?‘YYY’ l l l l l l l 1 
35 009974 Screw(M4-0.7X8) . . . . ‘. . . .&&y. . . . . . . . . . . 1 
36 0068523 Hose Clamp(Smal1) l l l l l l l l 5--Z$‘37?‘(&) l . l l . 1 
37 0068524 Nylon Hose Mouthpiece l l l l l * /$-Z$$+* l l l l l l * l 1 
38 0068529 Nylon Hose(12X18X13OOmm) l l l 3-d’>%--- l l . l l * l 1 
39 0010310 Venturi Tube l l l l l l l l l s <‘/Ff-1!J@ l l l l l l l .  1 

40 0010290 Connector (EFCG-PT1/8) l l l l l l 33: 3 9 l l l l l l l l l l 1 

'Kl/FDL-1" DEVICE 
Ref. 

'Kl/FDL-l"$&fk 25 
Amt. 

s Ref. No. 41 to 66 l **** See the following page. 



'Kl/FDL-1" DEVICE 
Ref. Parts 
& Na 
41 0010722 
42 110048 
43 0010073 
44 009960 
45 000669 
46 000600 
47 000009 
48 0010108 
49 0033939 
50 000015 

'K1/FDL-ln3'i!3Bt 25 
Amt. 

Description u 45 Res. 
Hose Clamp(@22.9-14N) l l l l l *--;37>?’ l l l l l l l 1 
Screw(M4-().7X6) a l .  l l l .  l k$-y l .  l l l l l l a l l 1 

Regulator(AW2000) l l l l 9 - . l ti/=zZ--$J 9 . l l 9 l l . 1 
Screw(M5-0.8x 16) l l .  .  .  l .  .  _Ltr$g l .  .  .  .  l .  l l .  .  2 

Washer .  .  .  .  .  .  .  .  .  .  .  . . 7 . ~ ~ ~ . . . . . . . . . . 2  

Spring Washer* l l l l l l l l l X?!I’JY7yv+ l l l l 02 
NUt...............j-yj............z 
Hose Union(NH-512 8~ l/4) l l l l z$-X=LJSY l l l l l l l 1 
HoseBand.. . . . . . . . . . .$--~p$‘~j-?.. . . . . . .1 
Nut (M4-0.7) . . . . . . . . . . . j-y b . . . . . . . . . . . 1 

51 003637 Screw(1/8-44)(2.5) l .  .  .  .  .  l k$y. .  .  .  .  .  .  .  .  .  .  1 

52 0010333 Air Valve Unit l l l l l l l l l ~714&7“(j@) l l l l l l l 1 

53 0010112 Bamboo Joint (I-4) l l l l l l l l A~~$$jZ+ l l l l . l l l . 3 
54 0068953 Air Valve Bracket l l l l l l l l s7~~1Lr‘@1’#~ l l * l l . 1 
55 000424 Washer.. .  .  .  .  l . . . . . .7y-;/p.. . . . . . . . -5 
56 009813 Screfr(1/4-2OXlfj) l l .  l .  s l l k$$T l .  a .  .  l a l l a . 5 
57 0096340 Air Cylinder Holder l l l . l l l -;/ !J YY’J@{$& l l * l l l l 1 
58 0080932 ChainHook.. . . . . . . . . .9z4’//7y9.. .  .  .  .  -2 

59 0037912 Chain. l l a. l l l .  .  .  .  .  a?=,(‘/. .  .  .  a . .  l a -1 

60 0010334 I-Knuckle. l a a . .  .  l l a l l I+y3/~. a .  l l a l l -1 

61 0010410 Air Cylinder(CMBN30-25) l l l l l x7-;/ !I \JY l l l l l l l l 1 
62 0010293 Speed Controller(ESCG-PT1/8-0) l XIY- F:‘JY b ~-7 l l l l 1 
63 0010264 Connector (0 6-l/4) l . l l l l . ~$9 3r l . l l l * l l l * 1 
64 0010289 T-Joint.............T~~~..........l 

65 0010261 Vinyle Tube (6 x4mm) l l l l l l l IL”s--/LI<~? l l l l l l * - 
66 2101451+ Spacer(5mm) . . l l . . . l . l . x4-9 . l . . l . . l s l 2 

% Re ‘. No. 1 to 40 l **** See the preceding page. 



1 

'FDL-2" DEVICE 



'FDL-1" 8, 'FDL-2" DEVICE 'FDL-l"B~'FDL-Z"i$3it 26 
Amt. 

Description u 45 Req. 
“FDL-1” Device, C. Set l l l l l “FDL?“%t($lI) l l l l l l 1 

Ref. Parts 
Ntl No 
1 0068957 
2 0033939 
3 0010108 
4 0010073 
5 009960 
6 000669 
7 000600 
8 000009 
9 0010267 

10 0010261 

11 0010112 Bamboo Joint (I-4) l . l . . . . . ~\‘yy$$#+ . . . . . . . . . 3 

12 0010333 Air Valve .  .  .  .  l .  .  .  .  .  .  .  s~/Q/L~. .  .  .  .  .  .  .  .  1 

13 0068953 Air Valve Bracket l l l l l l l l ~Y’I~IL~@{$@ . l . l l l 1 
14 009813 Screw(1/4-2OX15) l . . . . . . + k$$J. . . . . . . . . . . 5 
15 000424 Washer . . . . . . . . . . . . . 7y.;/~. . . . . . . . . .5 

16 0010263 Connector (EC6-PT1/8) l * l l . l ~$27 Sr . l l l . . . l . l 2 
17 0010410 Air Cylinder(CMBN-N30-25) l l . l ST-? ‘) >Jt l l l l l l l l 1 
18 0096354 I-Knuckle. .  .  .  l .  .  -  .  .  .  .  I-f-y3/~+ .  .  .  .  .  .  .  -1 

19 009736 Screw(M4-0.7)(6) l .  l l .  .  .  .  k$g .  .  .  .  .  .  .  .  .  .  .  1 

20 0096340 Air Cylinder Holder l l . l l l l ~7’.;/ y >y‘rtjti$* l l l l l 1 

21 0037912 
22 0068539 
23 0068541 
24 0068540 
25 004440 
26 000538 
27 0068542 
28 007658 
29 0068543 
30 ......................................... 

31 2101451+ Spacer(5mm) ........... xd-9 .......... 2 



27 

'FDL-4" DEVICE 

> 
13 

-8 I 
1 

: __--- 
L_--- 

__--- 
__ --- __-- 

__-- 
r--- 

';-1 
__-- _--- \ ; 

__--- 8 
__- - __-- 

_J _-- 
__--- 

__ -- 

__- - __-- 
r 

_-- 
J 

18 



'FDL-4"&jIt 27 'FDL-4" DEVICE 
Ref. 
NQ 
1 
2 
3 
4 
5 
6 
7 
8 
9 

10 

Parts 
Na 

3021083 
3021084 
3021085 
120013 
000425 

1260000 
006219 

1091082 
0012029 
0012030 

Amt. 
Description I3 43 Req. 

“FDL-4” Device, C. Set . l l l l “FDL~~“~~(&L) l l l l l l 1 
Presser Foot Lifter Cylinder, C. Set #s$$jy> 9 >/(#&I.) l l 1 
Cylinder Bracket l l l l l l l l 779~ b l l l l l l l . l 1 
Screw(M(j-lxl5) l .  .  l .  .  .  .  .  k$t.  .  .  .  .  .  .  .  .  .  .  2 
Washer . . . . . . . . . . . ..7.~~.... . . . . . . 2 
Cylinder Holder l l l l l l l l l #rsj$!&yxY 9 Yylj$?H$ l l l 1 
Screw(M4-().7X3()) l l .  .  + .  .  l k ; f :$T.  .  .  l .  .  .  .  .  .  .  2 

Air Cylinder .  l l l l .  .  .  l l #il#jy‘;/ !J  >y .  .  .  .  .  .  1 

Presser Lifter Holder l l l l l . #~x&!$~&J;;/L~ l l l l l l l 1 
Presser Lifter Holder Pin l l l l fEff~#jyjs;%YtY~ l l l l l 1 

11 0033024 Retaining Ring -  l l l l .  -  -  l x b ~79 ‘~3” .  .  .  .  .  .  .  2 

12 0010055 Connector (@ 4-PT1/8) l l l l l l =1%3 9 l l l l l l l . l l 4 
13 0010260 Vinyl Tubu(4x2.5mm) l l l l l l l?z-%~Zd;;P l l l l l l l - 
14 0033939 Hose Band(l/4 inch) l l l l l l l Z&-XX<>/ l l . l . . l l 1 
15 0010108 Hose Union(NH512-8X1/4) l l l l ~-ZJS$> l l l l l l l 1 
16 0010073 Regulator (AW2000) l l l l l l l l 1/q= 1/--p l l l l . . l l 1 
17 009960 Screw(M5-0.8xl6) . . . . . . . . k-9 . . . . . . . . . . . 2 

18 000669 Washer . . . . . . . . . . . . .7y-;/~. . . . . . . . . .4 

19 000600 Spring Washer l l l l l l l l l l zY’;P ~/Y~Y-)T l . l l l 2 
20 000009 Nut.. . . . . . . . . . . . . .+yj.. . . . . . . . . . .2 

21 0013218 Regulator Support l l l l l l l . ~/z~-PI@~$$E l l l l -1 
22 006905 Wood Screw(@5.1x20) l l l l l l *$Q l l l l l l l l l l l 2 
23 0010264 Connector( @6-l/4) l l . l l l l ~;i:3 9 l l l l . l l l l l 1 
24 0010261 Vinyl Tubu(Gx4m) l -  -  -  l l l cr--/bA/1 ; ;P -  l l -  l l l -  

25 1090121 Solenoid Valve, C. Set l l l l l ~ji%t;X($$I) l l l l l l l l l 1 
26 0010263 Connector (EC6-PT1/8) l l l l l l ~$3 9 l l l l l l l l l l 1 
27 0010143 Silencer(MF-6PT1/8) l l l l l l l -tfdk>Y l l l l l l l l l 2 
28 0010120 Solenoid Valve l l l l l .  .  l l sax. .  .  .  .  .  .  .  .  .  .  1 

29 0010869 Cord(B). .  .  .  .  .  .  .  .  .  .  .  .x-jC((B) .  .  .  .  .  .  .  .  -1 

30 009937 Wood Screw(G3.8x20) l l l l l l *~&x2 l l l l l l l l l . l 2 



2 8 'ACWDL-3/W" DEVICE(l) 
1 

\ 

10 -8 

46 

25 

.,' 

46 

9 
@ ’ 

,’ ’ 

I?- 46 

0 C 



'ACl/FDL-3/SC3"~$if(l) 2 8 'ACl/FDL-3/SC3" DEVICE(l) 
Ref. - 

NCl 
1 
2 
3 
4 
5 
6 
7 
8 
9 

10 

Parts 
NCl 

3029921 
3029903 
3021015 

001923 
000532 
000644 
000335 

1091028 
3001101 
3021036 

Amt. 
Description u %3 Req. 

“ACl/FDL-3/SC3” Device, C. Set * “ACl~~DL-3/SC3”~~(#~) l l 1 
“AC3” Device, C. Set l l . l l . “AC3”$$g($,) l l . l l l . 1 
Cylinder Holder Support l l . l l -2 !J Y/I@fi3zs;fsi. l l l 1 
Screw(g/64-4Oxl4) l l l .  .  l l k;i;$. l .  .  .  .  .  .  .  .  .4 

Washer l l .  .  l l . . . . . . .7y%)yt.. . . . . . . . .6 
Spring Washer l l l l l l l l l l XY;P >$+‘~Y-;/Y l l l l l 4 
Nut...............-fyb...........4 
Air Cyl inder(KMS-16NFS-45) l l l ~72 !I 29 l . l l . l l . 1 
Cylinder Holder l l l l . l l l l \;/ 9 Y/J&+j* . l l . l l . 1 
Cutting Head .  l l l .  .  l .  .  .  j-%x l .  .  .  .  .  .  .  .  .  .  1 

11 3021016 Cutting Head Anvil l l l l l l l 7;% X . l l . l l l . l l . 1 
12 110009 Screw(M4-().7x8) l .  .  .  .  -  .  .  k$t.  .  .  .  .  .  .  .  .  .  .  2 

13 000623 Gasket .  l .  .  .  .  .  .  -  .  .  .  -.Zy+>. .  .  .  .  .  .  .  .  .  1 

14 1094010[10940001Elbow Connector(ELG-M5) l l l l l 11L$x;i:3 9 l l . . l l . 1 
15 3021007 Suction Pipe, C. Set2 l l l l l l nJtig(#.H2) l l l l . l . l 1 
16 3021005 Suction Pipe Support l l l l l l pa&@@++& l l l l l l . . 1 
17 001132 Screw(9/64-40x14.7) l l l l l l k;i:Y l l l l l l l . l l l 2 
18 3021000 Suction Pipe Unit l l l l * l l l PJ&$J(#J$) l l . l l l . l l 1 
19 005000 Screw(g/64-4Ox5.‘/) .  .  .  .  .  -  .  k%-y l .  .  .  .  .  .  .  .  .  .  1 

20 1096001 Vinyle Tube (36X 30X 2000mm) l l * ~Yz-I~I~~ Y’ . l l l l l l 1 

21 1070017 Bundler(Smal1) l l l l l l l l l %$#I<> F(+) . l l l l l . 2 
22 0010263 Connector (EC6-PT1/8) l l l l l l ~$9 31 l l l l . l l . . l 3 
23 0010084 Speed Controller l l . l l l l * XIY’-FxY b ~-7 l . . l 1 
24 3021006 Dust Box . . . . . . . . . . . .$&@-$y~~. . . . . . . .I 
25 0010289 T-Connector(ETG-PTl/4) l l l l l T~;1;39 l l l l l . l . l 1 
26 1094008 Union T-Connector(EUT6) l l l l l J~$YTT$?~ l l l l l 1 
27 1090164[10900331Solenoid Valve, C. Set l l l l l ~@X($JL> l l . l l l l l 01 
28 0010120 Solenoid Valve .  .  .  .  l .  .  .  .  s@$jt. .  .  .  .  .  .  .  .  .  .  1 

29 0010869 Cord(B)- .  .  .  -  -  l l .  -  -  + .  J-F(B) .  .  .  .  .  .  .  .  .l 

30 009937 Wood Screw(@3.8X20) l l * l l l *$Y l l l . l l l l l l . 2 

31 0010119 Seal Plug -  .  .  .  .  -  -  + .  l .  -  %~~~;p7~. .  .  .  .  .  .  .l 

32 0010263[00102541Connector(EC6-PT1/8) . l l l l l ~$9 Jr . l l l l l . l l . 1 
33 1298000 Air Valve, C. Set l l l l l l l l ~7~~1L‘;f‘(@) l l . l l l . 1 
34 0033938 Collar(6.4x13x9mm) l l l l l l ~~~~IL-~#~J$II~$J!I~-~ 01 
35 005040 Screw(ll/64-4Ox8.5) . . ‘. . . . k$t. . . . . . . . . . .5 
36 0033937 Return Spring l l l l l l l l - l I~A~~~‘#~@~JA$+c l l l - l 1 
37 0033936 Air Valve Holder l l l l l l l l ~7~~1k7*l@~~ l l l l l . 1 
38 0033935 Air Valve Stop l l - - l l l l - s~I\‘]L~“x 1\‘;rA l l l - - 1 
39 000334 Nut...............yyb...........l 
40 005505 Adjusting Screw(11/64-40x16) l *$I@$9 l l l l l l l l l . 1 

41 1090133 TAC Valve, C. Set l l l l . l l l TACI~IL~“(#$L) l l l l l l l 1 
42 0010052 TAC Valve .  .  .  l l .  .  .  .  .  .  .  TAC,$~L~ .  .  .  .  .  .  .  .  .  1 

43 000623 Gasket .  .  .  .  .  l l -  .  .  .  .  +p<y+>. .  .  .  .  .  .  .  .  .  2 

44 0010112 Joint(I-4) . . . . . . . l . . l j$j$+e l . . . . . . . . . . 2 

45 0010261[00102601Vinyle Tube(6X4mm)[4X2.5mm]* l IYz-IILI~~Y l l l l l l . - 
46 0010261 Vinyle Tube (6X4mm) l l l l l l l Yz-I/LI~/~ Y l l l l l l l - 



29 

'ACl/FDL-3/SC3" DEVICE(Z) 

'1 

70 

A- 
-, ‘. 

64 ,,‘,' 
,' 

,,’ < 

‘56 
, 

81- 

'3 

78- 

\ 

77 

75 



'ACl/FDL-3/SC3" DEVICE(2) "ACl/FDL-3/SC3?&igt(2) 2 9 
Ref. Parts 
J& NQ 
47 1091005 
48 0096340 
49 006910 
50 009736 

51 0096354 
52 0032920 
53 005550 
54 0010332 
55 0010057 
56 0033939 
57 0010108 
58 0010073 
59 009960 
60 000669 

61 000600 
62 000009 
63 0013218 
64 006905 
65 0010112 
66 000623 
67 0010333 
68 1098004 
69 0010018 
70 0011709 

71 1249087 
72 0011340 
73 0010565 
74 0010564 
75 300031 
76 300033 
77 100038 
78 0092232 
79 0037912 
80 0010260 

81 0010261 



30 

"AC" DEVICE 

;I; 'ACl" , L r; 
: $ ‘ P ‘ACZ” 

/J - 
22 

27 

26 

-4 

--._ 

-- . .  
3E 

, : .  

,’ 
,’ 

,’ 
,’ 

J 

42-l 



‘AC” DEVICE 
Ref. Parts 

No No - - 

3029901 l-l 
l-2 
2-l 
2-2 
3-l 
3-2 
4 
5 
6 
7 
a 
9 

10 

‘AC “~~ 30 
Amt. 

Description q 
45 Res. 

“ACl” Device, C. Set l l l l l l “ACltj’$&Z!(#&l) l l l l l l l 1 
3029908 “AC2” dkv,,, ; Cfyr “RF” Device) 11 (RFs@M) l l l 1 
3029902 . . . . . . 

3029909 
3029903 

“AC3” dk,,,,’ 

“A&$~ ($a) . . . . . . . 1 

/ ,‘L;r “RF” Device) 11 (RFZ@Ja) l l l 1 
. . . . . . , * “AC3 “&@ (;frll) . . . . . . . 1 

3029910 11 (for “RF” Device) 11 11 (RF$&Zj$fFJ) l l l 1 
0010261[00102601Viny1e’~ubu(6X4mm)14X2.5mm~ l l k+=-~k~fdY’ l l l l l l l - 
1094010C1094000]Elbow Connector(ELG-M5) l l l l l SILSS;‘J*~ Jr l l l l l l l 1 

000623 Gasket .  .  .  .  .  .  .  .  .  .  .  .  .p$y+‘~. .  l .  .  .  .  l .  .  1 

1091028 Air Cyl inder(KMS-16NFS-45) l l l x7-;/ !I 29 l l l l l l l l 1 
3021036 Cutting Head .  l l l l .  l l l .  1% x .  .  .  .  .  .  .  .  .  .  l 1 

3001101 Cylinder Holder l l l l l l l l l ~29 yy@fl-$ l l l l l l -  1 

001923 Sc-ew(g/64-4())(14) v l l l l l l k$y l l l l l .  l l l l a 4 

11 000532 Washer . . . . . . . . . . . ..7..~~..........4 

12 000644 Spring Washer l l l l l l l l l l ~79 ‘Jtf‘7~-2~ l l l l l 4 
13 000335 Nut...............+yj,...........4 
14-1 3021015 Cylinder Holder Support l l l l l ~2 9 YJt’Il$!fl~~~-& l l l l 1 
14-2 3021031 I! N (for “RF” Device) I! (Rf%ElM) 1 
15 3021016 Cutting Head Anvil . l l * l l l 7;%x l l l l l l l l l l * 1 
16 110009 Screw(M4-0.7X8) -  l l e l l a + J--x2 l a .  l a .  l .  .  a .  2 

17 0010073 Regulator(AW2000) l l l l l l l l ~?ZL 1/--q l l l l l l l l 1 
18 0013218 Regulator Support l l l l l l l l ~T=I k--31J$!~~$Z l l l l . 1 
19 009960 Screw(M5-0,8Xl6) l l l l l l l l k~$g l l l a s l l l l l l 2 

20 000600 Spring Washer l l l l l l l l l l Z;;P!I 2/3’7~-)~ l l l l l 2 

21 000009 Nut...............yj-y/,...........2 
22 006905 Wood Screw(@5.1X20) l l l l l l *;1:Q l l l l . l l l l l l 6 
23 0033939 Hose Band(l/$ inch) l l l l l l l zJT---xA> F l l l l -  l l -  1 

24 0010108 Hose Union l .  l -  l l a s l l .  &-x33,$‘\/ a .  l .  .  a .  1 

25 0010264 Connector(ECG-PT1/4) l . l l l l ~$9 51 . l l l l . l l . l 1 
26 0010261 Vinyl Tubu(fjx4m) l l -  l l l l tf’s-~bd/f;;P -  l -  l l -  l -  

27 1090164[1090033lSolenoid Valve, C. Set l l l l ~~@~(&I,) l l l l l l l l l 1 
28 0010120 Solenoid Valve -  l l l l l l l .  SaX l .  .  l .  .  .  .  .  .  .  1 

29 009937 Wood Screw( @3.8X20) l l l l l l *C&-I? l l l l l l -  l l -  l ‘2 

30 0010263 Connector (EC6-PT1/8) l l l l l l x*t 31 l l l l l l l l l l 1 

31 0010119 Seal Plug* l s l .  s s . . .  l .  .%$Z~~~~. .  .  .  .  .  .  -1 

32 0010263[00102541Connector(EC6-PT1/8) l l l l l l x%t 9 l l l l l l l l l l 1 
33 0010869 Cord(B) l l l l l l l l l l l l .  J-F(B) .  l l .  l .  .  .  -1 

34 0011709 Control Box Stay l l l l l l l l #]‘@$~~3;1~Y-q l l l l . 2 
35 1249087 Control Box, C. Set l l l l l l l ~j’@l$$~(#L> l l l l l l l . 1 
36 0011340 Control Board. l l .  l l .  l l .  #J’&&#E. .  .  .  .  .  l .  .  .  1 

37 0010565 Knee Switch, C. Set l l l l l l l J@Z~Y?(#&I) l l l l l l l 1 
38 0092232 Knee Switch Holder l l l l l l •@itd~?f@@&* l l l l -1 
39 0010564 KneeSwitch. s l l l .  l e l l l Jj@,,fyFe l l .  l l .  l -1 

40 300031 Washer. l l .  l l .  .  l .  l . .7~.;/*. . . . . . . . . -4 

8 Ref. No. 41 to 46 l **** See the following page. 



'AC" DEVICE 
Ref. Parts 

'AC "$HR 30 
Amt. 

Na NQ 
41 100038 
42-l 0011943 
42-2 0011944 
42-3 0011945 
42-4 0011946 
43 1200039 
44 000669 
45 300033 
46 006910 

Description u 4 Req. 
WingNut ............4~~~~~.......~ 
Power Cord(for 100 Voltage) l l l %%?J- F(lOOVH) l * l l . 1 

II ( tt 200 I I  )  l l l N (200 11) l ’ l l l 1 
N ( tt 220 t t  )  l l l N (220 11) l l l ’ l 1 

(tt380 tt ).- 
Cord&) l l l l l l l l .  l l l .&(C) 

(380 11) l l l l . 1 
.  .  .  .  .  .  .  .  .l 

% Ref. No. 1 to 40 l **** See the preceding page. 



2 

0 A 



'SCl" DEVICE 
Ref. 
& 

1 
2 
3 
4 
5 
6 
7 
8 
9 

10 

Parts 
NCl 

3029917 
3021007 
3021005 

001132 
000532 

3021000 
005000 

1096001 
1070017 
0010261 

11 0010263 Connector (EC6-PT1/8) l l l l l l =I* 3 31 l l l l l l l l l l 3 
12 0010084 Speed Controller l l l l l l l l Zk”-F’32 bp-3 l l l . 1 
13 0068526 Switch Guide l l l l .  l .  .  l l x/r’yF;ib’/f F .  .  .  l .  .  .  1 

14 004133 Screw(11/64-40X6.4) l l l l l l k;i:g l l l l l l l l l l l 1 
15 0068527 Limit Valve Support l l l l l l l !I < y ~I~jLYl@~#Z l l l l 1 
16 009784 Screw(MG-lx 10) .  .  .  .  .  .  .  .  l k~$$? .  .  .  .  .  .  .  .  .  .  .  2 

17 0010331 Limit Valve .  .  .  .  .  .  l .  .  l .  IJ  2 y jkj\‘jL7y. .  .  .  .  .  .  1 

18 005121 Screw(l1/64-4Ox28) .  .  .  .  .  .  .  k*y. .  .  .  .  .  .  .  .  .  .  2 

19 000542 Washer.............'/~-~"p . . . . . . . . . . 2 

20 000334 NUt...............-fyb...........2 

21 0010266 Elbow Connector(ELG-PT1/8) l l . SIL$J%~ 3r l l l l l l l 1 
22 0033939 Hose Band(l/4 inch) l l l l l l l *-XAY F l l l l l . l l 1 
23 0010108 Hose Union(NH512-8X1/4) l l l l &-Z=LZSY. l l l l l 01 
24 0010073 Regulator(AW2000) l l l l l l l . l/Y= p-9 l l l l l l l . 1 
25 009960 Screw(M5-0.8X16) l l l l l l l l 1/q= 1/-pk$-> l . l l l 2 
26 000669 Washer . . . . . . . . . . . ..7~~~~...... . . . . 4 

27 000600 Spring Washer l l l l l l l 0 l l xY!IYY7g.)y l l l l l 2 
28 000009 Nut...............j-.yj............2 
29 0010264 Connector (EC6-PT/4) l l l l l l l J$? 9 l l l l l l l l l l 1 



32 
'Xi" DEVICE --- --___- 

1 

2 

27 



'SC3" DEVICE 
Ref. 
& 

1 
2 
3 
4 
5 
6 
7 
a 
9 

10 

Parts 
Na 

3029919 
3021007 
3021005 
001132 
000532 

3021000 
005000 

1096001 
1070017 
0010261 

11 0010263 
12 0010084 
13 1298000 
14 0033938 
15 005040 
16 0033937 
17 0033936 
la 0033935 
19 000334 
20 005505 

21 1090133 
22 0010052 
23 000623 
24 0010112 
25 0033939 
26 0010108 
27 0010073 
28 009960 
29 000669 
30 000600 

31 000009 
32 0013218 
33 006905 
34 0010264 



33 

"RF" DEVICE 
1 

2 

6 

17 

,' ,' 



"RF" DEVICE 'RF"$+iilk 
Ref. 
Jk& 

1 
2 
3 
4 
5 
6 
7 
8 
9 

10 

Parts 
Na 

3029907 
0068456 
0068453 
000334 
001156 
004208 

0068117 
0068452 
004180 

0068451 

Amt. 
Description El 45 Req. 

“RF” Device, C. Set l l l l l l l “RF”g@(#B) l l l l l l l l 1 
Supplementary Presser Foot, C. Set #l$?~#~(#&t) l l l . l . l 1 
Supplementary Presser Foot Holder#j@@sik? l l l l l l l l l 1 
Nut...............-)-\;)),...........1 
Screw(11/64-40X13.3) l l l l l l .k;iry l l l l l l l l l l l 1 
Adjusting Screw(5/16-24X9) l l l ZJ@/j*V l l l l l l l l l l 1 
Yielding Section Spring l l l l l ~Jb#s~\*;f: l l l l l l l l l 1 
Supplementary Presser Foot Pin l #$Jb#tsko‘J l l l l l l l l 1 
Screw(l/8-44x4.8) . . . . . . . k$$. . . . . . . . . . . 1 
Supplementary Presser Foot l l •$#jf$b#~ l l l l l l l l l l 1 

11 004207 Screw(M2-0.4X2.5) .  .  .  .  l .  .  k;i:$? l .  .  .  .  .  .  .  .  .  .  1 

12 3021028 Supplementary Feed Dog Plate l l #J$b~!I#Z l l l l l l l l l 1 
13 120009 Screw(M4-0.7)(12) . . . . . . . . k*v . . . . . . . . . . . 2 

14 001123 W a s h e r . . . . . . . . . . . . . 7 y - ; / ~ . . . .  .  .  .  .  .  .  2 

15 3021029 Supplementary Feed Dog Plate Support @J%I~!~ &xs l l l l l 1 
16 001175 Screw(g/64-4())(8) . . . . . . . . k$y. . . . . . . . . . . 1 
17 3021030 Supplementary Feed Dog Cover l l #@@!)JIII~- l l l l l l l 1 
18 007006 Screw(g/64-40 x 4) .  l .  .  .  l .  .  k$-$? .  .  .  .  .  .  .  .  .  .  .  1 

19 0068449 Supplementary Feed Dog l l l l l #$@@!I l l l l l l l l l l 1 
20 009150 Screw(ll/64-4()xll) .  .  l .  .  l .  k$g l .  .  .  .  .  .  .  .  .  .  1 

21 9620208 Hexagonal Wrench(3mm) l l l l l l 6fib‘JF . l l l l . l l . 1 



34 

'RF/AClS" DEVICE(l) 



'RF/AC15" DEVICE(l) 
Ref. 
& 

1 
2 
3 
4 
5 
6 
7 
8 
9 

10 

Parts 
Na 

1090106 
0010108 
0010142 
0010264 
0010073 
110017 
009973 
000600 
000669 

3021045 

Description 
Regulator/Solenoid Valve, C. Set 
Hose Union(NH-512 8X l/4) l l l l 

T-Joint (TNT-2 PT1/4) l l l l l l 

Connector (EC6-PT1/4) l l l l l l 

Regulator (AW2000) l l l l l l l l 

Screw((M5-0.8x8) l l l l l l l l 

Screw(M5-0.8x10) l l l l l l l l 

Spring Washer l l l l l l l l l l 

Washer .  .  .  l .  .  .  .  l l l l .  

Solenoid Valve Support l l l l l 

11 1095004 Speed Controller(ESCG-PT1/4-0-TR)Zk”- F”J> b p-7 l l l l 1 
12 1090099 Solenoid Valve(Orange) l l l l l ~$%X(%ti~~) l . l l l l 1 
13 1090051 Solenoid Valve(Blue) l . l l l l $W@&&(~> l l l l l l l l l 1 
14 0010267 Elbow Connector(ELG-PT1/4) l . l 11k$3$?3 l l l l l l l 1 
15 0010261 Vinyle Tube (6 X4mm) l l l l l l l I?S-ILI~~? l l l l l l l - 
16 0010289 T-Connector (ET6-PT1/4) l l l l l T =;i: 9 9 l l l l l l l l l 1 
17 1094037 Y-Connector (EY6-PT1/4) l l l l l Y ~$3 jt l l l l l l l l l 1 
18 0011795 Wrapping Band(2.3X92) l l l l . %$@I<> F l l l l l . l l l 1 
19 0010260 Vinyle Tube(4X2.5mm) l l l l l l K’r-~k~<df l l l l l . l - 
20 0010018 Bamboo Joint (I-2.5L) l l l l l l ~~‘J%@k+ l l l l l l l l l 4 

21 000623 Gasket . . . . . . . . . . . . ./<y+‘~. . . . . . . . . .4 
22 0010054 Speed Controller(SP-01-M5) l l l stk’- F’:‘J‘J t\u-y l l l l 2 
23 009768 Screw(M3-0,5X30) .  .  .  .  .  l .  .  k ; i :Q.  .  .  .  .  .  .  .  .  .  -2 



35 

'RF/AClS" DEVICE(2) 

/ 

,- 
/’ 

,’ 
,,’ 

,’ 
_’ 

‘. 
‘. 

*. 
‘\ 

‘. 
‘-. 

31- 



'RF/AClS" DEVICE(2) 
Ref. Parts 
NQ Na 
1 1090094 
2 0010120 
3 0010263 
4 000623 
5 009992 
6 0010261 
7 1094010 
8 1091055 
9 3001101 

10 001923 

11 000532 
12 000644 
13 000335 
14 000588 
15 3101071 
16 160001 
17-1 3001100 
17-2 3021036+ 
17-3 3021051 
18 3021052 
19 1200171 
20 3021062 

21 001203 
22 110008 
23 3021041 
24 3021042 
25 0092305 
26 004445 
27 1200077 
28 3021044 
29 001230 
30 3021048 

31 3021058 
32 007405 
33 0010260 



36 

'RF/AClS" DEVICE(3) 

9 b 
10 

'. 

@ii+ 

-.. b 

,' 

,' 
'. _,*' ,, 

,,̂ -- , ', 

,*' 
-;.,' 

.' 

?T 

_,' 

: ' 

11 
: I 
1 I 

12 
[.- I , 

'-1 1 



'RF/AClS" DEVICE(3) 
Ref. Parts 
Na Na - - 
1 3021040 
2 007650 
3 3021037 
4 120009 
5 001123 
6 005062 
7 3021038 
8 3021047 
9 004312 

10 3021059 

'RF/AC15"~~<3, 36 
Amt. 

Description q 
%3 Req. 

Looper Cover Spring Support l l . /~*~+j+. l . l l . l l . 1 
Screw(11/64-4Ox5) .  .  .  .  l .  .  k$G .  .  .  .  .  .  .  .  .  .  .  1 

Supplementary Feed Dog Plate l l #j@&?Y&* . . l . l l . . 1 
Screw(M4-Os7X12) - . . . . . . . k;i:y D . . . . . . . . . . 2 
Washer.. . . . . . . . . . . .77y-;/p.. . . . . . . . .2 
Screw(1/4-40 x8) l l .  .  .  l .  l k$g .  .  .  .  .  .  .  .  .  .  .  1 

Supplementary Feed Dog Cover l •#@JS!J&/~- l l l l l l l 1 
Suction Pipe Block l l l . l l l PIti$$Y’p ‘=/ 3 l l l l l l l 1 
Screw(1/8-44x7.9) l .  .  .  .  .  .  k;i:y. .  .  .  .  .  .  .  .  .  .  2 

Air Nozzle(Lower) . l l l l . l l =71X&(7;) l l . l l l * 2 

11 160001 Screw(M4-().7X4) .  l .  .  .  .  .  .  k;i:g .  .  .  .  .  .  .  .  .  .  .  2 

12 0032612 Seal Plug.. . . . . . . . . . .s+&. . . . . . . . . . . .l 
13 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 
14 
15 
16 
17 
18 
19 
20 

0010260 
1200201 
3021046 

001230 
0024302 
004340 

0068520 

Vinyle Tube(4x2.5mm) l l l l l l ~z’z--JL/~~? l . . l l . a- 
Emission Catcher Unit l * l l l l ~j’@#(j$IJ,) l l . . l l . l . 1 
Insulating Plate l l l l . l l l #&#@ . . . l l l l . . l . 2 
Screw(3/32-56x3.8) l l -  .  .  .  -  k$Q. .  .  .  .  .  .  .  .  .  .  2 
CordStay. -. . . . . . . . . .~-pxx.. . . . . . . .2 
Screw(l/8-44x3.5) .  .  .  .  .  l .  k$y. .  .  .  .  .  .  .  .  .  .2 

Hose Joint l . . . - a - . . . .@$$j$+. . . . . . . . . . .1 

21 1096002 
22 0068524 
23 0022392 
24 0010310 
25 0010290 
26 0068523 
27 0010721 
28 000665 
29 009974 
30 0068522 

31 001175 Screw(g/64-4Ox 8) .  l .  .  .  .  .  .  k$y .  .  .  .  .  .  .  .  .  .  .  2 

32 9620208 Hexagonal Wrench(3mm) l . l l l l 6fipYF l l . l l l . l l 1 



1 v- 
I’ 

t Ln 



‘RF/AC1 5” DEVICE (4) 
Ref. Parts 

NCl No 
1 1249065 
2 1200161 
3 110076 
4 300030 
5 1260036 
6 009791 
7 1057040 
8 1057080 
9 1050041 

10 0010124 

‘RF/AC1 5 “i+&ipt (4) 37 
Amt. 

Description Et 45 Req. 
Control Box, C. Set l l l l l l l $]~$I$~~ 3~ (#$I,) l l l l l l 1 
Control Box Cover l l l l l l l l #J@$zI?:‘~XAI~- l l l l l 1 
Screw(M3-Os5x6) .  l .  .  .  l . . k;3:Q. . . . . . . . . . . 4 
‘JJasher.............7~~~..........4 
BoxLid- l l l l l .  l l .  l l .$y$~xB.. .  .  .  .  .  .  .1 

Screw(M3-0.5x6) .  l l .  l .  .  l k+g. .  .  .  .  .  .  .  .  + .  2 

Counter(Double digit) l l l l l l sblf’~9 (2fi) (&Et) l l l l l 2 
Contro 1 Board Unit l l l l l l l ~J’(slr&#$(&L) l l l l l l l l 1 
EPROM. . . . . . . . . . . . . . EPROM . . . . . . . . . . . 1 
Transformer l l l .  l l l l .  .  l f.3’~~ .  .  .  .  .  .  .  .  .  .  1 

1 l-l 0010885 
11-2 0010912 
11-3 0010529 
12 0011709 
13 006905 
14 0011192 
15 0011189 
16 300031 
17 300033 
18 100038 
19 0092232 
20 006910 

21 0068456 Supplementary Presser Foot, C. Set ~@J#J.(#~) l l l l l l l 1 
22 0068453 Supplementary Presser Foot Holder#f%fEfr~~ l l l l l l l l l 1 
23 000334 Nut...............-fyb...........l 
24 001156 Screw(11/64-40x13.3) l l l l l l k$*y l l l l l l l l l l l 1 
25 004208 Adjusting Screw(5/16-24x9) l l l $l@$Q l l l l l l l l l l 1 
26 0068117 Yielding Section Spring l l l l l /J\fl~~,‘q$ l l l l l l l l 01 
27 0068452 Supplementary Presser Foot Pin •$@#I)EF~sV”‘J l l l l l l l l 1 
28 004180 Screw(1/8-44x4.8) l .  .  l .  .  l k-9 .  l .  l .  .  .  .  l .  .  1 

29 0068451 Supplementary Presser Foot l l l #$!J@~ l l l l l l l l l l 1 
30 004207 Screw(M2-0.4X2.5) . . . . . . . k;i;$J. . . . . . . . . . . 1 

31 0068449 Supplementary Feed Dog l l l l l #I$@!) l l l l l l l l l l 1 
32 009150 Screw(11/64-40)(11) .  .  .  l .  .  .  kj$$? l .  .  .  .  .  .  .  .  .  .  1 



38 

'RF/ACZO" DEVICE(l) 

16 

> 
,’ 

,’ 
,’ 

,’ 
,’ 

,’ 
,’ 

,’ 
,' 

_,' 

,I' 
,,' 

,' 
,' 



+‘RF/ACZO” DEVICE(l) 
Ref. Parts 
Jlkl- NQ 

1 1090106 
2 0010108 
3 0010142 
4 0010264 
5 0010073 
6 110017 
7 009973 
8 000600 
9 000669 

10 3021045 

Description 
Regulator/Solenoid Valve, C. Set 
Hose Union(NH-512 8~ l/4) l l l l 

T-Joint (TNT-2 PT1/4) l l l l l l 

Connector (EC6-PT1/4) l l l l l l 

Regulator (AW2000) l l l l l l l l 

Screw(M5-0.8x8) l l l l l l l 9 
Screw(MS-0.8x10) l l l l l l l l 

Spring Washer l l l l l l l l l * 
Washer l l l l .  l .  l l l l l l 

Solenoid Valve Support 9 l l l l 

‘RF/AC20 “Siit (1) 38 
Amt. 

43 Rw 
w&--a*fgF$R(I) l -7 

z$- 
xzr$>. .  .  .  .  .  .l 

T@+. . . . . . . . . . . l  

3 * ; 3 9 . . . . . . . . . . 2  

l/yzvl/-p.. .  .  .  .  .  .l 

& g y . . . . . . . . . . . g  

k $ $ . . . . . . . . . . 4  

xy!)~/y73~~. . . . .6 
7;ly.;/t. . . . . . . . . .6 

f@&p~+j#ii l l l l l l l l 1 

11 1095004 Speed Control ler (ESCG-PT1/4-0-TR) 2 to- F 3 7 b P - 7 l . l l 1 
12 1090099 Solenoid Valve(Orange) . l l l l F@%#(%ti>-~) l l . l l l 1 
13 1090051 Solenoid Valve(Blue) l l l l l l ZI$@#($j) l l . l l l l l . 1 
14 0010267 Elbow Connector(ELG-PT1/4) l l l ~~Lzl?z;i:? 9 . l l l l l l 1 
15 0010261 Vinyle Tube (6 X4mm) l l l l l . l tf”s--/~dd 9 . l l l . l . - 
16 0010289 T-Connector (ET6-PT1/4) l l . l l T J$ 3 9 . l l l l l l l l 1 
17 1094037 Y-Connector(EYG-PT1/4) l l l l l Y~*?jr . . l l l l l l . 1 
18 0011795 Wrapping Band(2.3x92) l l l l l jZ#&\‘yF. l l l l . l l l 1 
19 0010260 Vinyle Tube(4x2.5mm) l l l l l l I?z--/LI~~?’ l l l l l l l - 
20 0010018 Bamboo Joint (I-2.5L) l l l l l l /Q‘J”j‘$$k+ . l l l l . l l l 4 

21 000623 Gasket .  .  .  l .  l .  .  .  .  .  .  .,fy+‘~. .  .  .  .  .  .  .  .  .4 

22 0010054 Speed Controller(SP-01-M5) l l l x~~“-F=~/~--~ l l l l 2 
23 009768 Screw((M3-0.5X30) l .  .  .  .  l .  .  k*$2. .  .  .  .  .  .  .  .  .  .  2 



39 

'RF/ACZO" DEVICE(2) 

-18 



+'RF/ACZll" DEVICE(2) 
Ref. 

'RF/AC20"~i!ii(2) 39 

J& 
1 
2 
3 
4 
5 
6 
7 
8 
9 

10 

Parts 
NCl 

1090094 
0010120 
0010263 

000623 
009992 

0010261 
1094010 
1091055 
3001101 

001923 

Amt. 
Description q 

% Res. 

Solenoid Valve, C. Set l l l l ~~@~(&I.) l l l l l l * l l 1 
Solenoid Valve l -  l .  + .  .  .  .  z@#. .  .  .  .  .  .  .  .  .  .  1 

Connector (EC6-PT1/8) l l l l l l ~$3 9 l l l l l l l l . l 3 
Gasket . . . . . . . . . . . . .p<y+‘~. . . . . . . . . .3 
Screw(M4-0.7XlO) l .  l .  l .  .  l k*Q .  .  .  .  .  .  .  .  .  .  .  2 

Vinyle Tube (6 X4mm) l l l l l l l Ys--/~~f/f -;P l l l l l l l - 
Elbow Connector(ELG-M5) l l l l l s/k?ji‘~+39 l l l . l l l 2 
Air Cylinder(KMSlG-ND45) l l l l ~72 !I YJ~‘ l l l l . l l l 1 
Cylinder Holder l l l l l l l l l $ / I )  ‘J~@H*. .  .  .  l .  -  1 

Screw(g/64-4Oxl4) + .  .  -  .  .  .  k$g -  .  .  .  .  .  .  .  .  .  -4 

11 000532 
12 000644 
13 000335 
14 000588 
15 3101071 
16 160001 
17 3001100 
18 3021052 
19 3021058 
20 007405 

21 0010260 Vinyle Tube (4x 2.5mm) . . l . l l p“r--~,~<,t’y . . . . . . . - 



40 

'RF/AC20" DEVICE(3) 

L 
_I’ 

10 
9 \. 

45% 

b 

,' 

-\ ,' 
'. _,,' ,_ 

,I--. I ', 
,-;' 

23 



WRF/ACZO” DEVICE (3) ‘RF/AC20 “~jiif (3) 40 
Ref. Parts Amt. 

Na Na Description u 45 Req. 
1 3021040 Looper Cover Spring Support l l . /q*gi$+ l l l l . l . l . 1 
2 007650 Screw(ll/64-4()x5) l l a s l l .  k;i:-2 a .  .  .  .  .  .  .  .  .  .  1 

3 3021037 Supplementary Feed Dog Plate * l $$jf$!@!,#Z l . l . * l l l l 1 
4 120009 Screw(M4-0.7Xl2) l l l l l l l .  k;it$ .  .  .  .  .  .  .  .  .  .  .  2 

5 001123 washer. l l l l l l l l l l . .7~\;/*. .  .  .  .  .  .  l . -2 
6 005062 Screw(l/4-4())(8) l l l l l l l l k$Q l l .  l l l l l l l .  1 

7 3021038 Supplementary Feed Dog Cover l l #@~~!J~JI~--- l l + l l l l 1 
8 3021047 Suction Pipe Block l l l l l l l @%@Y’P Y 3 l * l l l l . 1 
9 004312 Screw(l/8-44X7.9) s l l e a l l k~$g a l .  e l .  s l a l .  2 

10 3021059 Air Nozzle(Lower) l * * l . * l l =7/,;f;‘/~(F) l * l * l l * 2 

11 160001 Screw(M4-Oe7X4) l w -  l l s l a k;Tg a l s a l .  l a l a a 2 

12 0032612 Seal Plug* l a l l s l l a l l .s@. a . .  .  .  .  .  .  .  .  -1 

13 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 
14 0010260 Vinyle Tube(4X2.5mm) * l l * l l I?~“s-%I~I’? l * l * l l *- 
15 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 
16 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 
17 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 
18 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 
19 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 
20 0068520 

21 1096002 
22 0068524 
23 0022392 
24 0010310 
25 0010290 
26 0068523 
27 0010721 
28 000665 
29 009974 
30 0068522 

31 001175 Screw(g/64-4()x8) . . . . . . . .k;i:.;i: . . . . . . . . . . . 2 



41 

'RF/ACZO" DEVICE(4) 1 

12 

'. 

= P 
11-l 
11-2 
11-3 

4 

3 

b 

,' 

b 

,I' 

9 8 

4 

16 

b 0 ' 

' \,, 

!l 

25 

26 



+‘RF/ACZ 0” DEV ICE (4) ‘RF/AC20 “ji!ijit (4) 41 
Ref. Parts Amt. 

Na Na 
1 1249065 
2 1200161 
3 110076 
4 300030 

i 
1260036 

009791 
7 1057040 
8 1057080 
9 1050041 

10 0010124 

11-l 0010885 
11-2 0010912 
11-3 0010529 
12 0011709 
13 006905 
14 0011192 
15 0011189 
16 300031 
17 300033 
18 100038 
19 0092232 
20 006910 

21 0068456 Supplementary Presser Foot, C. Set #J$!f~~-(&t) l l l l . l . 1 
22 0068453 Supplementary Presser Foot Holder~J$V?~~ l l . l l l l . l 1 
23 000334 Nut...............-fy~...........l 

24 061156 Screw(l1/64-40x13.3) l l l l l l It-.+: l l l l l l l l l l = 1 
25 004208 Adjusting Screw(5/16-24x9) l l l $jI$$$t l l l l l l l l * l 1 
26 0068117 Yielding Section Spring l l l * l $#JsI~$ * l l . l . l l . 1 
27 0068452 Supplementary Presser Foot Pin l ;f;r)3@~#sV’z” l l l l l l l . 1 
28 004180 Screw(l/8-44X4.8) l l l l l s l k;i:v l l l .  l .  .  l .  .  .  1 

29 0068451 Supplementary Presser Foot l l . &#jJ$k~fl~. l l . l . l l l 01 
30 004207 Screw(M2-0.4X2.5) l l l l l l l k*g. l a .  l .  .  a .  l .  1 

Description m % Req. 
Control Box, C. Set l l l l l l l ##&I~~ 3X(#Il) l l l l l l 1 
Control Box Cover l l l l l l l l $J@$zI?~$‘XAI~- l l l l . 1 
Screw(M3-0.5x6) l .  l -  .  l .  .  k$g. .  l .  .  .  .  .  .  .  -4 

W a s h e r . . . . . . . . . . . . . r l y ~ ~ . . . . . . . . . . 4  

BoxLid.. l .  l l .  l .  .  l .  .$y3~%. .  .  .  .  .  .  .  -1 

Screw(M3-0.5x6) l .  l .  .  .  l .  k$$?. .  .  .  .  .  .  .  .  .  .  2 

Counter(Double digit) l l l l l •AQ~~(2&)($lI) l l l l l 2 
Control Board Unit l l . l l l l @J@l&&$E(#I) l l l l l l l l 1 
EPROM. . . . . . . . . . . . . . EPROM . . . . . . . . . . . 1 
Transformer l l l l l l l .  l l l by’/x .  .  .  .  .  .  .  .  .  .  1 



42 

'RF/ACZl" DEVICE(l) 

15- 

16- 

15- 

14- 
\ 

‘. 
‘. I 

‘. I 

12 -. 1 
-. ' 

-. ' ‘4 

> _’ ,’ ,’ ,’ ,’ ,’ ,’ 
,’ 

,' 
_*' 

,' 
,' 

_I' 
,' 



+'RF/ACZl" DEVICE(l) 
Ref. 
& 

1 
2 
3 
4 
5 
6 
7 
8 
9 

10 

Parts 
No 

1090106 
0010108 
0010142 
0010264 
0010073 

110017 
009973 
000600 
000669 

3021045 

11 1095004 Speed Control ler (ESCG-PT1/4-0-TR) X to- F 3 y b P -7 l l l l 1 
12 1090099 Solenoid Valve(Orange) l l l l l @&&&($1/>Q) l l . l l l 1 
13 1090051 Solenoid Valve(Blue) l l l l l .s@X(+j) l l l l l l l . . 1 
14 0010267 Elbow Connector(ELG-PTl/4) l l l z~L$=I+;~ . l l l l . . 1 
15 0010261 Vinyle Tube (6x4mm) l l l l l l l pz---k,<d 9 l l l l l l l - 
16 0010289 T-Connect or (ET6-PT1/4) l l l l l T z;i: 27 jt . l l l l . . . . 1 
17 1094037 Y-Connector(EYG-PT1/4) l l l l l Yz$39 l l l l l l l l . 1 
18 0011795 Wrapping Band(2.3x92) . l l l •~$&~<~~ l l l l . . . . . 1 
19 0010260 Vinyle Tube(4x2.5mm) l l l l l l Yz-IL/~/~‘? l l l . l l l - 
20 0010018 Bamboo Joint (I-2.5L) l l l l l l .3>9#&+ l l l l l l l l l 4 

21 000623 
22 0010054 
23 009768 



43 

'RF/AC21" DEVICE(2) 

-._ 
F.-T-.,--. 

r’ 
21 



+'RF/ACZl" DEVICE(Z) 
Ref. 

'RF/ACZl"%S(2) 43 

JJcl- 
1 
2 
3 
4 

ii 
7 
8 
9 

10 

Parts 
NQ 

1090094 
0010120 
0010263 
000623 
009992 

0010261 
1094010 
1091055 
3001101 

001923 

Amt. 
Description u 45 Req. 

Solenoid Valve, C. Set l l l l . s@Z(&I) l l l . l l . l l 1 
Solenoid Valve l .  l .  .  .  l l .  %a#. .  .  .  .  .  .  .  l .  .  1 

Connector(ECG-PTl/8) l l l l l l ~$3 9 l l l l l l l l . l 3 
Gasket . . . . . . . . . . . . .p<,;,*>. . . . . . . . . . 3 
Screw(M4-0.7XlO) .  l .  l .  .  .  .  k$Q .  .  .  .  .  .  .  .  + .  .  2 

Vinyle Tube(6X4mm) l l l l l l l \s’s-~klr</fy l l l l l l l - 
Elbow Connector(ELG-M5) l l l l l ~1~$3;jc3 9 l l l l l l l 2 
Air Cylinder(KMSlG-ND45) l l l l ~7-2 !I YY l l l l l l l l 1 
Cylinder Holder l l l l l l -  l l -2 9 y/afi-$ .  l .  .  .  .  .  1 

Screw(g/64-4Ox 14) .  .  .  .  .  l l ~J$Y .  l . . . . . . . . . 4 

11 000532 
12 000644 
13 000335 
14 000588 
15 3101071 
16 160001 
17 3001100 
18 3021100 
19 3021058 
20 007405 

Washer. l .  l l l l l l .  l . .7+,$/~. . . . . . . . . -4 
Spring Washer l l l l l l l l l l xYY ??7~-;/-p l l l l l 4 
Nut...............*yb...........4 
Anti-shock Rubber s -  l l l l s -  @$jjj~~ -  .  .  .  .  .  .  .  .  .  1 

Collar(6xl2x6~) .  .  .  l l .  .$J?-. .  .  .  .  .  .  .  .  .  -1 

Screw(M4-().7X4) l l l l l l l .  k$g. a .  .  .  .  .  .  .  .  .  1 

Cutting Head(l5mm) l l l l l l l k% X l l l l l l l l l l l 1 
Cylinder Holder Support l l l l * \> !I Yjt‘@H*Xs#Z l l l l 1 
Air Nozzle(Upper) Unit l l l l l ~7IX1L(k)(@L) l l l * l 1 
Screw(9/64-40X10.3) l l l . l l It:*9 l . l l l l l l l l l 2 

21 0010260 Vinyle Tube (4X 2.5mm) . l . l . l ~z-~LA~~ . . . . . . . _ 



44 

'RF/ACZl" DEVICE(j) 

2 
4 

*-. *. -. '. 
-. -, I' 

'\ .' -... ,' ,' 
W' 

17 

20 

25- 



‘RF/AC21 ?#ij’#lt (3) *‘RF/AC2 1” DEV ICE (3) 
Ref. - 

NQ 
1 
2 
3 
4 
5 
6 
7 
8 
9 

10 

Parts 
NCl 

3021101 
3021102 

120001 
160001 

0032612 
3021059 
0010260 
0068520 
1096002 
0068524 

Amt. 
Description u 45 Rw 

Lower Knife.. l l l .  l .  .  .  . 7 ;$ : .  .  a . .  .  .  .  .  .y  

Suction Pipe Block . l * * l l l &.&~YP Y 3 l . l l . l . 1 
Screw(M4-Oe7X14) *  -  -  l -  a l l k;iTQ l -  s .  a .  .  .  .  .  .  2 

Screw(M4-().7X4) l l l l l .  l l k * t .  .  .  .  .  .  .  .  .  .  .4 

Seal plug-. . . . . . . . . . l g&. . . . . . . . . . . .1 
Air Nozzle(Lower) l l l l l l l l srlX’/~(F) l l l l l . l 4 
Vinyle Tube(4X2.5mm) l l l l l l Ys-I~I~~? l l l l l l l - 
Hose Joint . . l . . l l -. l .gj$#$$. . . . . . . . . . .I 

Nylon Hose(l4XlOXl350mm) l . l -f/1’~>?3;-X l . l . . . . 1 
Nylon Hose Mouthpiece l l l l l l ;sl;-X$#+. l l . l . . l . 1 

11 0022392 Nylon Hose(18X12X1000mm) . l l ~-~D>z$-x l l l l l . l 2 
12 0010310 Venturi Tube l l .  -  s l .  l l l 4>+zvf$. .  .  .  .  .  .  .  1 

13 0010290 Connector (EFCG-PT1/8) l l l . l l ~+t $’ l l l l . l l l l . 1 
14 0068523 Hose Clamp(Smal1) l . l l l . l l r3--2 3 YY?(+) l . l l . 1 
15 0010721 Cord Clamp(@lS-11N) . l l l l l J- F37YY l . . l . l . 1 
16 000665 Washer. s . . .  .  .  l l . . . .7y-2~. . . . . . . . . .1 
17 009974 Screw(M4-(),7X8) .  .  .  l .  .  l -  k;iTg. .  l -  .  .  -  .  .  .  .  1 

18 0068522 Hose Clamp(Large) l l . * l l l l &-Xrt3Y?&) . l . l l 1 
19 001175 Screw(g/64-4Ox8) . . . - . . . . k$v. . . . . . . . . . . 2 

20 0011192 Knee Switch, C. Set * l l l l l l jj$Xd ~~(@!f.) . l l . l l . 1 

21 0011189 
22 300031 
23 300033 
24 100038 
25 0092232 
26 006910 



45 SET STYLE SL-C(1) 

' MFS 

18 

22-&J 

23-e 

__-- 

bI __-- 

\ - - -  



SET STYLE SL-C EXCLUSIVE PARTS(l) sL-c*ma& (1) 45 
Ref. Parts Amt. 
Ncl Ncl Description u 43 - - Req. 
1 3021055 MFS, C. Set .  .  .  l .  .  .  .  .  .  .  MFS(ii) .  .  .  .  .  .  .  .  .  .  1 

2 3021548 Sewing Machine Supporting Block. <~~>I&~~ l l l l l l l l 1 
3 004215 Screw(3/8-16x45) . . . . . . . . k;i:g . . . . . . . . . . . 2 

4 000016 Nut...............-)-yj............B 
5 009858[009861] Bolt(M8-1.25x75)[M8-1.25x95] l $ILP l l . l l l l l l l 04 
6 000429 Washer ..--.........7y-)~.. . . . . . . . . 4 
7 0068962 Supporting Block Cushion l l l l Ez~$?~~Ys Y l l l l l l 4 
8 000070 Hanging Nut. .  l l l .  .  .  l .  .#,l)fyb. .  .  .  .  .  .  .  .4 

9 0037912 Chain.. . . . . . . . . . . . .&!j.. . . . . . . . . . . .l 
10 0068161 Presser Foot Connecting Lever l l ~~#$Y$&$~/I~- l l l l l 1 

11 004440 Screw(11/64-40X8.3) l l l l l l k$Q l l l l l l l l l l l 1 
12 0068160 Handwheel l l l .  .  .  .  .  .  .  .  .  I \ > / * , ( - - ) ) ,  .  .  .  .  .  .  .  1 

13 001156 Screw(11/64-40x13.3) l l l l l l It;+9 l l l l l l l l l l l 3 
14 3021544 Belt Cover(Upper) l l l l l l l l AIL b %I<-(~I) l l l l l l 1 
15 3021545 Belt Cover(Lower) l l l l l l l l d~bb;ib~q-(T) l l l l l l 1 
16 009973 Screw(M5-0.8XlO) .  l .  .  .  .  .  .  k$$Q. .  .  .  .  .  .  .  .  .  -4 

17......................................... 
18 
19 
20 

9620673 
911006 
910004 

Column Pipe Connector l l l l l l J~fI~/fr;PT#@ l l l l l l 1 
Screw(M5-0.8xl’J) .  l l l .  l l .  k;i:v l .  .  .  .  .  .  .  l .  .  2 
NUt...............-f.yj...........2 

21 9620675 
22 930054 
23 910005 
24 3021009 
25 9611043 
26 3021010 
27 3021012 
28 000421 
29 3021014 
30 000429 

31 000676 
32 009891 
33 0077286 
34 003635 
35 3021011 
36 160007 

Screw(M8-1.25x 20) . . . . . . . ~J$Y . . . . . . . . . . . 2 

Collar(12X24.3XlO) l l l l l l &y-- l l l l l l l l l l 02 
Screw(l/4-4()x6) .  l .  .  .  l . . k;i;$?. . . . . . . . . . . 4 
Driving Lever l .  .  l .  .  ‘. l .  .s$1// \ ‘ - .  .  .  .  .  .  .  .  -2 

Screw(M6-lx6) .  .  l . . . . . . k-9 . . . . . . . . . . . 4 



.  ,  ;  (  .  .  1 . -  - .  ._ -  

.  :  _ 

46 

SET STYLE SL-C(2) 
1 

: ,. 

SL-Cl 



SET STYLE SL-C EXCLUSIVE PARTS(2) sL-c*mska (2) 46 
Ref. Parts Amt. 
NQ Na Description Ia 45 Req. 
1 3021105 SL-Cl, C. Set . . . . . . . . . . SL-C;le(@) . . . . . . . . . 1 
2 9603012 Machine Table. . . . . . . . . . y-y&. . . . . . . . . . 1 
3 350001 Wood Screw( @5.8X4.5) l l l l l *;irQ l l l l l l l l l l l 4 
4 9611071 Table Stand(H Type) l l l l l l l ?+--Y~k@jl(H@) . l l l . l 1 
5 9611043 pitman.. l .  .  .  .  .  .  .  .  .  .k”ybT\J.. .  .  .  .  .  .  -1 



26 

6' 

m 

7 
c 

16 

17 

29--@ 
@f&-l8 
-19 

3--&J ,4 
43 

$2-0 

47 SET STYLE SU-C 

iv,,” 
‘10 



SET STYLE SU-C EXCLUSIVE PARTS su-cemaa"a 47 
Ref. Parts 
& NQ 

1 3021081 
2 3021548 
3 004215 
4 3021069 
5 004176 
6 000669 
7 009973 
8 3021068 
9 3021065 

10 9611041 

Amt. 
Description q 

45 & 

“SU-Cl”, C. Set -  .  l .  l .  l .  l SU-C;l;l#l) .  .  .  .  .  .  .  .  .  1 

Sewing Machine Supporting Block* iQ‘JI&I$# l l l l l l l . 1 
Screw(3/&.16x&j) . . . . . . . . k$y. . . . . . . . . . . 2 

Belt Cover Bracket l l l l l l l ~/Lb&~Q--litjl~&~ l l l l 1 
Screw(M5-Oa8x12) l .  l .  l l .  l k$t>. l .  l .  .  .  .  .  .  .  2 
Washer . . . . . . . . . . . ..7..~~..........9 
Screw(M5-0.8X 10) l .  l l .  l .  l k;i=‘;;: .  l .  .  .  .  .  l .  .  .  7 

Belt Cover(Lower) l l l l l l l l 41Lba13-((7;) l l l l l l 1 
Belt Cover(Upper) l l l l l l l l d~bb7b13-(1) l l l l l l 1 
Pitman(Long) l l l l l l l l l l Yy bTY(E) l l l . l l l 1 

11 0068161 Presser Foot Connecting Lever l l @s#$jyB&$1/1<- l l l l l 1 
12 004440 Screw(11/64-40x8.3) l l l l l l k+g l l l l . l . l . l . 1 
13 0037912 Chain.. .  l .  .  l .  l .  .  .  .  . @ . .  .  .  .  .  .  .  .  .  .  .  .l 

14 000070 HangingNut. a l l .  l l .  l .  ./j$l)Tyb.. .  .  .  .  .  .  .g 

15 0068962 Supporting Block Cushion l l l l l&j+$p Y.;/EI Y l l l l l l 4 
16 000429 Washer .  .  l .  l l . . . . . . .7y/-;/~t.. . . . . . . . .6 
17 190058 Bolt(M8-125x150) l l l l l . .zj?jbb . . l l . l l l l l l 7 
18 000016 Nut.. . . . . . . . . . . . . .Tyj,. . . . . . . . . . 15 
19 000676 Spring Washer l l l l l l l l l l x-~!J >/3‘7y\3/p l l l l l 5 
20 300019 Washer. -. -. . . . . . . . .7y-)~. . . . . . . . . -3 

21 009863 Bolt(M8-1.25x120) . l . . l . . $IL~ . . l l l . l l l l l 2 
22 9620669 Column Cap l . . - l l . . + . l 3yA*y‘;ry. . . . . . -1 

23 9620673 Column Pipe Connector l l l l l l ~t7n~/r’Y$$$+ l l l l * l 1 
24 911006 Screw(M5-0.8xl3) l l s .  s l l l k;i:g l l .  .  l .  .  .  l l + 2 

25 910004 Nut...............-fyf,...........2 
26 9620675 Column Pipe(Lower) l l l l l l l =IyAIz/r-;S(T) l l l l l * 1 
27 930054 Washer .  .  .  .  .  .  .  l . . . . . 7y-2~. .  .  .  .  .  l .  .  -1 

28 910005 N u t . . . . . . . . . . . . . . . - f y b . . . . . . . . . . . l  

29 100003 N u t . . . . . . . . . . . . . . . - f y b . . . . . . . . . . . 2  

30 000428 Washer.. l .  .  .  .  l .  .  .  . .7y-;/pe.. . . . . . . -2 

31-1 9613118 “SU-C2”, C. Set (Single Phase lOOV> SU-C2(#I)(~~~lOOVa]) l l 1 
31-2 9613119 (3 Phase 200V) . l ( 3%2OOVH) -  l 1 
32-l 9613107 * Cl:tch Motd:(for 1OOV) l l l l l $‘yylf;E--3 (lOOVj/j) . l l 1 
32-2 9613022 * n (for 200V) * l . l l N (2OOVj$i) l -  l 1 
33 . . . . . . . . . . . . . . . . . . . . ..i . . . . . . . . . . . . . . . . . . 
34-l 0068934 Handwheel, C. Set (M12-1.75) l . l I\> F*S-%($H) l l l l . 1 
34-2 3020006 II N (MlO-1) l l . l I !  .  .  .  .  

l 1 
34-3 3020016 (M14-2) l l l l I I  .  .  .  .  ’ 1 
35-l 3020007 Han:wheel Sh:ft (M12-1.75) l l l l .\y/&+-]qi#p l l l l l l 
35-2 3020008 N N (MlO-1) l l l l l n .  .  .  .  .  

l 1 
35-3 3020017 N N (~14-2) l .  l .  .  N .  .  .  .  .  

l 1 
36 3020009 Handwheel l l .  .  l l .  .  .  .  .  .  / \>)?&,(-JL. .  .  .  .  .  .  1 

37 009508 Screw(11/64-40x7.5) l l . l l . k+y l l l l . l l l l . l 3 
38 9603025 Motor Support l l l l l l l l l l *-qjr{ij+J l l . . l . l l 1 
39 9603024 Machine Table. . . . . . . . . . y-yf'/l,. . . . . . . . . . 1 
40 3021106+ Column Pipe, C. Set l l l l l l l J~.&~~~1’(j$JI,) l l l l l l 1 

w * lwmlh%ta~+k~~%&T-d-o 
Note: * indicates our recommended part. 



48 SET STYLE N-S 

ir 

24 

'23 

-26 

27 
/ 

7 

Ii '1 II 

I 

I --- I r--- 
_- 

40 : 

43-i 



SET STYLE SU-S EXCLUSIVE PARTS su-s*maa"a 48 
Ref. 
-I-& 

1 
2 
3 
4 
5 
6 
1 
8 
9 

10 
11 
12 
13 
14 
15 
16 
17 
18 
19 
20 
21 
22 
23 
24 
25 
26 
27 
28 
29-l 
29-2 
30 
31 
32 
33 
34 
35-l 
35-2 
36 
37 
38 
39 
40 
41 
42 
43-l 
43-2 
44 
45 
46 

Parts 
NQ 

3021080 
3021548 

004215 
3021069 

004176 
000669 
009973 

3021068 
3021065 
3021073 
0068161 

004440 
0037912 

000070 
0068962 

000429 
190058 
000016 
000616 
300019 
009863 

9620669 
9620673 

911006 
910004 

9620673 
930054 
910005 

Sewing Machine Supporting Block l <->YI&{j$? l l l . l l l l 1 
Screw(3/8-16X45) l l l l l l l l k$Q l l l l l l l l l l .  2 

Belt Cover Bracket l l l l l l l d/L ~J~I~:-I&~& l l l l l 1 
Screw(M5-0.8Xl2) l l l l l l l l ~J$Q l l l l .  l l l l l .  2 
Washer.............7~-~“4..........9 
Screw(M5-0.8XlO) l l l l l l l .  k;i:y l a 0 l s l .  .  .  .  .  7 

Belt Cover(Lower) l l l l l l l •d~bb&.t--(T) l l l l * l 1 
Belt Cover(Upper) l l . l l . l l ~ILF;;~I<--(~) l l . l * l 1 
Positioning Plate l l . l l l l l {GE&%& l l l l l * l l l 1 
Presser Foot Connecting Lever l l @~#Yj&&$1/~~-. l l * l 1 
Screw(11/64-40X8.3) l l l l l l ti;i=v l l * l * l l l l . l 1 

Chain.. l .  .  .  .  .  l .  .  l .  .&a.. .  .  .  .  .  .  .  .  .  -1 

Hanging Nut. .  .  .  .  .  .  .  .  .  .#,yTy b. .  l .  .  .  .  .  .g 

Supporting Block Cushion l l l l rtjt{$+? y-;/s Y l * l l l l 4 
Washer. ea....... ...7yv~.v l -e. .e. -6 
Bolt(M8-1.25x150) l l l l l l .  $/Lb l l .  l l l l l l l l 7 
Nut...............*yj...........l5 
Spring Washer l l l l l . l l l * XY’!J 7yYy-7~ l l l l . 5 
Washer.. . . a.. a.. a. .7y->~. . . . . . . . . -3 
Bolt(M8-l.Z!jxlZO) -  l l l l l -  if&b l l l l l l l l l l l 2 
Column&p.. . . . . . . . . .~YA++T~Y.. . . . . .1 

Column Pipe Connector l l l l l l ~YJx~~~“;P~* l l l l l l 1 
Screw(M5-0*8x13) . . . . . . . .&+p . . . . . . . . . . . 2 
Nut...............j-yj............2 
Column Pipe(Lower) l l l l . l l J7~~~~?((7;) l l l l l l 1 
Washer.. .  .  .  .  .  .  .  .  l . .7yx;/~. l a. l .  .  .  .  .l 

N u t . . . . . . . e . . . . . . . - f y b . . . . . . . . . . . l  

9613120 SU-S2, C. Set (Single Phase lOOV> SU-SZ(&L>(~@llOOVJ+J) l l l 1 
9613121 (3 Phase ZOOV) l l l 11 (3@2OOVal) l . . 1 
3021011 Co:trol kx Support(Front) l l Gr#&tb33rst~~~(si;i) l l l 1 
3021072 Control Box Support(Rear) l l l l $]@lzl?~ 3X@#$..(@$) . l l 1 

006905 Wood Screw(#!j.lXZO) . l l l l l *$g l l l l l l l l * l 04 
1200197[12001901Cab1e(4P) l l l l l l l l l l l l 3---71L l l l l l l . l l l 1 
l2OO196[12001911Cable(6P)[9P] l l l l l l l l l l 3r--71t l l l l l l l l l l 1 
9613113* Servomotor(for 1OOV) l l l l l l -!+--$*-~(lOOVj$l) l l l l 1 
9613114* (for ZOOV) l l l l l l 

3020016 Handiheel , C. Set (M14-2) l l 
.  .  .  .  

3020017 Handwheel Shaft(Ml4-2) l l l l l l l l l 1 
3020009 Handwheel l l l l l l l l l l l .  /\ ‘//&,f’-y~. .  l l .  .  -1 

009508 Screw(11/64-40x7.5) l l l l l l ti~$g l l l l l l l l l l l 3 
9603026 Motor Support(Upper) l l l l l l *--?Jrtjtti~!?(k> l l l l l l 1 
9603025 Motor Support l l l l l l l l l l +-g@f$B l 9 l l l l l . 1 ~ 
9603024 Machine Table. l l .  l l l l l .  ~f-~&. .  .  .  .  .  .  .  .  .  1 

9613115 * Control Box(for 1OOV) l l l l l l ##@$Y 27X(lOOVJa) l l l l 1 
9613116 * (for ZOOV) l l l l l l 

Screi(M$-0.7 X 10) l l l l l l 

‘1 (2OOVH) l l -  l 1 
005624 ..ti*.;;:...........4 

9613117 * Synchroniser l l l l l l l l l .  -)‘//pj-,fy l l l .  l .  .  1 

3021106+ Column Pipe, C. Set l l l l l l l ~7i~~~“P(#H) l l l l l * 1 

w * 13mmzlita%~!a>#~&T-ifo 
Note:* indicates our recommended part. 



49 

SET STYLE PD-S 

38-1 
28-2 



SET STYLE PD-S EXCLUSIVE PARTS PD-SJ@JWWi 49 
Ref. Parts Amt. 
Na Na Description cl 45 Req. - - 
l-l 9613048 “PD-S”, C. Set(Single Phase lOOV)PD-S?b) (~*lIlOOVjTJ) l l l . 1 
l-2 9613122 (3 Phase 200V) l l 11 (3@2OOVjjj) l l l - 1 
2-l 9613108* Se:vomoto~(for lOOV> l l l l l l -tt---S---P (1OOV~) l l l l 1 
2-2 9613109* II (for 2OOV) l l l l l l tt (2OOVaj) l l l l 1 
3 000016 NUt...............-fyb...........8 
4 300019 Washer.............7~-~~..........3 
s......................................... 
6 9613036 Spacer . . l . . . . l . . . . .X&--If*. . . . . . l . -3 

7 009861 Bolt(MS-1.25x95) l l l l l l l l $/Lb l l l l l l l l l l l 3 
8 000070 Hanging Nut l l l l l s l l l l l ,Ef! , l )- fyb l l l l e l l l -3 

9 3020006 Handwheel, C. Set (MlO-1) l l l l 1~2 Otis-% l . l . l 1 
10 3020008 Handwheel Shaft (MO-l) l l l l l I\> ~~~----/L$& l l l l l l 1 

11 3020009 Handwheel. .  .  .  l .  l .  l .  s .  /\‘/F‘,f’/r’-pb. .  l .  l .  l 1 

12 009508 Screw(ll/64-40X7.5) l l l l l l k$V l l l l l l -  l l l - 3 
13 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 
14 
15 
16 
17 
18 
19 
20 

00448 1 
1200197 
1200196 
0068946 
0068945 
9613033 

000429 

Screw(3/16-32x11.5) l l l . l l ~J&V l l l l . l l l l l l 2 
Cable (4P) . . . . . . . . . . . . /7-?“/~ . . . . . . . . . . 1 
Cable (6p) . . . . . . . . . . . . +-y/l, . . . . . . . . . . 1 
Supplementary Support Stay l l l rtjt+j+EEs l l l l l . . . . 1 
Supplementary Support l l l l l l l@+j@@i$$~ l l l l . l . l 1 
Control Box Support l . l l l l . #j@t%~ 3 XI@i$#Z l l l l l 1 
Washer l . . . . . . . . . . . .7~.2~. . . . . . . . . .2 

21 9613049 
22 9613050 
23 120030 
24 000600 
25 000669 
26 009960 
27 000009 
28-l 9613110 * 
28-2 9613111* N (for 2OOV) . l l * l l 11 (2OOVaj) l l *  l 1 
29 9611042 Pitman(Short) l l l l l l l l l . Is”7 ~T‘J(%) l l l l l l l 1 
30 0068947 Presser Foot Lifting Connector l ~~$$+?jj$$#Z l l l l l l l 1 

(EL) * FTmaGm~+ka>%%a”aT-if. 
Note:* indicates our recommended part. 



50 

EXTRA PARTS(l) for SU-C, SU-S 

l- 



EXTRA PARTS(l) for SU-C, SU-S su-c, su-Scn~;~~a”a (1) 5 0 
Ref. Parts Amt. 

Nil NQ Description P 43 Res. -- 
1 9603025 Motor Support . . . . . . . . . . +-!&t&f*. . . . . . . . 1 
2 009864 Bolt(M8-1.25x2(H)) l l l l l l .$A+ l l l l l l l l l l 09 



51 
EXTRA PARTS (2) 

FD-62-OlMR Attaching reinforcing tape xt?>+-3’tiIt 

1 

r 

3 

2 

4 

7 

F :D-62-02MR Attaching reinforcing tape iCtr”>f-%Ht 



EXTRA PARTS (2) 
Ref. Parts 

Na No -- 
1 0068486 
2 0068485 
3 004312 
4 0068472 

0068473 
i 004134 
7 0068463 



52 

EXTRA PARTS (3) 

FD-62-01MR T 

Right side trimming &aL)R 
I 

32 

L 

I 1: J 
/ 20 

/IS / 
30 30 

25 

28 

i6 

Left side trimming Z%?WH 
33 

19 6-u 

j 13 
29 

28 



52 EXTRA PARTS (3) 
Ref. 
JIa- 

1 
2 
3 
4 
5 
6 
7 
8 
9 

10 

Parts Amt. 
No Description r?u % Req. 

0068443 Stitch Plate .  .  .  .  .  .  .  .  .  e&f@. .  .  l .  .  .  .  .  .  .T 

0068444 Stitch Plate Tongue l l l * . l l &i-@Zfi l l l l l l l l l l l 1 
0068096 MainFeedD0g.e.. . . . . . .@sg.. . . . . . . . . .l 
0068441 Different ial Feed Dog(5 rows) l l ms!I (5 911) l l . l l l l l 1 
3027125C00684791Presser Foot, C. Set3(Right side)#~(&l3)(&@J~J$f) . . . l 1 
3027096[00684451Presser Foot l l l l l l l l l l #‘S l l l l l l l l l l l 01 

009853 Screw(11/64-40X6.5) l l l l l l ti;i:V l l l l l l l . l . 01 
0068127 Carrier/Hook Driving Segment l l *? 97*7y3-k3’%Yb 01 
0068128 Carrier/Hook Driving Lever Link* +-v !J 7*7y ~VI~-!I y/3 2 
0068129 Linkpin l l l l .  l l l l + a l I)‘//3k”‘/e l l . . . . . -4 

11 004172 Screw(3/32-56x3.4) .  .  l l . . + ~J&G. . . . . . . . . . . 4 
12 0068126 Thread Hook Driving Lever l l l l @!,&7y3 1/j<- l . l . . 1 
13 0068124 Top Cover Thread Hook l l l l . . ?$$!I ?&7y 3 . l l l l . . . 1 
14 004185 Screw(g/64-4Ox7.2) l .  .  .  .  .  .  k;i:y. .  l .  .  .  .  .  .  .  .  1 

15 0068125 Top Cover Thread Carrier Driving Lever @!J&+? ]I rl/~‘?;-. 1 
16 0068123 Top Cover Thread Carrier l l l l @!I&+? !J 7 l l l l l l . 1 
17 004180 Screw(l/8-44x4.8) . . . . . . . k+y. . . . . . . . . . -2 
18 0068346 Presser Foot Attach Piece (Right) #r~;b’/f F&(&> * * . . . . 1 
19 0068347 Presser Foot Attach Piece(Left) l #rs;;b’d F&(&Z) . l l l l l 1 
20 004154 Screw(3/32-56)(1.5) l .  .  a .  .  .  ~J$Y .  l . . . . . . . . . 4 

21 
22 
23 
24 
25 
26 
27 
28 
29 
30 

31 
32 
33 
34 
35 

0068121 LowerKnife. l l l l l l l .  l . -F%x. l l .  l .  .  .  .  .  .l 

3027123C00681221Lower Knife Clamp l l . l l l l * 7;%Xp?>y l l l l l l . 1 
001227 Screw(l/8-44x3.8) . . . . . . . k$y. . . . . . . . . . . 1 

0068117 Yielding Section Spring * . * l l /J$?~?q;i: l . . l l l l l * 1 
3027120[0068116]Yielding Section * l * . . . l l $fis l l * * * * l l l * 01 
0068478 Presser Foot Spring Plate(Left) l #s#?~$;i=(&) l . . . l l l 1 
0068158 Presser Foot Spring Plate(Right) #s#Z~q$(&) * . l l l l * 1 

004173 Screw(3/32-56x2.4) . + . . . . . k+y . . . . . . . . . . . 2 

0068120 Spring Plate Holder l l l l l l l #‘x&I~~$IL~ l l . l l l 1 
0068187 Chip Guard . . . . . . . . . . . Fyy#-p. . . . . . . . 1 

3027087[0068189]Chip Guard Spring * . l l l . l l ?y?‘$-r~q:;if * . l l l l 1 
004166 Screw(l/8-44x3.2) .  .  .  .  .  .  .  k$g l .  .  .  .  .  .  .  .  .  .1 

3027098C00684551Presser Foot, C. Set3(Left side) $‘rfr~(#&l3) (&a!) j$) l l l l 1 
0068157 Presser Foot Spring Plate(Left) l #‘~&14;if(E) l l l . . . l 1 
0068448 Presser Foot Spring Plate(Right) @s@?Y~$(&) l l . * . l l 1 



53 
EXTRA PARTS (4) 

FD-62-02MR 1. Smm Es/Difference : 1. 5 m 

1 31 

2 
r-23 

q&--33 



EXTRA PARTS (4) ?32&ilGl(4) 53 
Ref. Parts Amt. 

Na 
1 
2 
3 
4 
5 
6 
7 
8 
9 

10 

NQ Description cl 43 Req. 
3027119[00685031Presser Foot, C. Set3 l l l l l l @z”ci$l3) l l . l l . l l -1 
3027117[0068501]Presser Foot l . l l l l l l . *Rx. * l l . l l l l . . * 1 

009853 Screw(11/64-40X6.5) l l l l * l k;i:g l l l l l . l . l l l 1 
0068127 Carrier/Hook Driving Segment l l +T !J 7.7~ 3Pflf 2 b l 1 
0068128 Carrier/Hook Driving Lever Link l +y !I 7*7y 3 1/1$-g 23 2 
0068129 Linkpin l l l l .  .  l l l .  l .l)‘//3k”‘/. l . . . . . . -4 

004172 Screw(3/32-56x3.4) .  .  l .  .  l .  k%-y .  .  .  .  .  .  .  .  .  .  -4 

0068126 Thread Hook Driving Lever l l l l fr4i!I&77$‘1/1$- l l l l l 1 
0068124 Ornamental Thread Hook l l l l l f?fgJI&7y3 l l l . l l . l 1 

004185 Screw(g/64-4Ox7.2) l .  .  .  .  -  .  &$y .  .  .  .  .  .  .  .  .  .  .  1 

11 0068125 Ornamental Thread Carrier Driving LeverB!J &+T !I 71/l<- l 1 
12 0068123 Ornamental Thread Carrier l l l l I!$!,&+? !I 7. l l . l l l 1 
13 004180 Screw(1/8-44x4.8) .  .  a .  .  l .  k+Q. .  .  .  .  .  .  .  .  .  -2 

14 0068346 Presser Foot Attach Piece(Right) #x$/r’ r#,,($i> l . l l . l 1 
15 0068347 Presser Foot Attach Piece(Left) l fis$d ~&(&> l l l . l l 1 
16 004154 Screw(3/32-56xl.5) a .  .  .  l l . k$y. . . a . . . . . . a 4 
17 0068509 LowerKnife. l .  a . .  l a. l .7 ;%~. .  .  .  .  .  .  .  .  .  -1 

18 3027124[0068476]Lower Knife Clamp l l l l . 8 l l 7;%17;33‘J? l l . l l . l 1 
19 001227 Screw(1/8-44x3.8) l .  l l .  l .  k$t.  l .  .  l .  .  .  .  .  .  1 

20 0068117 Yielding Section Spring l . l l l ~Jhfi=~q$ l l * * l l * l l 1 

21 
22 
23 
24 
25 
26 
27 
28 
29 
30 

3027121[00681161Yielding Section l l l l l l l l /I$?s l l l l l l l l l l l 1 
0068474 Cloth plate Guide . . . . . . . . asJ’/r’ p . . . . . . . . . . 1 

004182 Screw(3/32-56x2) .  l .  l .  .  l .  k$t.  .  .  .  .  .  .  .  .  .  .  2 

0068504 Presser Foot Spring Plate(Left) l flfls#Z~q$(k) l l . l l l * 1 
0068505 Presser Foot Spring Plate(Right) $+&WJ$(&) l l l l l l l 1 

004173 Screw(3/32-56x2.4) l .  l l l l .  k$v. .  .  l .  .  .  .  .  .  .  2 

0068120 Spring Plate Holder l l l l l l l fls#Z~~$$~b~ l l l l l l 1 
0068187 Chip Guard a . . . . . . . . l . Fyr;P$-F. . . . . . . . 1 

3027087[00681891Chip Guard Spring * l l l l . l l ?y?#- px’-P!I y$“’ l . * 1 
004166 Screw(1/8-44x3.2) .  .  l l l l .  k$t.  .  .  a .  .  .  .  .  .  a 1 

31 0068508 UpperKnife.. . . . . . . l l .kI(x.. . . . . . . . . -1 

32 0068500 Stitch plate .  .  .  .  .  l .  .  l .  &f&. .  .  .  .  .  .  .  .  .  .  .  1 

33 0068444 Stitch Plate Tongue l l l l l l l &$!Zfi l . l l l . l l l l l 1 
34 0068507 Main Feed Dog(P=1.8mm) l l . l l @%I) l l . l l l l l l . l 1 
35 0068506 Differential Feed Dog(P=1,8mm) *$$%!I l l l l l l l l l l l 1 



5 4 EXTRA PARTS (5) 

FC 1-62~06MR 2. Omm EZ/Difference : 2. 0 nun 

1 
31 

P 

t62-06MS 2. Omm Es/Difference : 2. 0 mn 

14+if'- 38 

31 

P 



EXTRA PARTS (5) ?+mml (5) 54 
Ref. Parts 

NCI Na 
1 3027003 
2 3027001 
3 009853 
4 0068127 
5 0068128 
6 0068129 
7 004172 
8 0068126 
9 0068124 

10 004185 

Amt. 
Description i=l 33 Req. 

Presser Foot, C. Set3 l l l l l l #JxTi#,3) l l l l l l l l . 1 
Presser Foot, C. Set10 l . l l l )EB~(@l) . l l l l l l l . 1 
Screw(11/64-40x6.5) l l l l l . k$Q l l . l l l l l l l . 1 
Carrier/Hook Driving Segment l l +?!l7*7yzIiz’f‘%> b 01 
Carrier/Hook Driving Lever Link l q+ !I 7*7y31/13--1) ~3 2 
LinkPin l -  .  .  .  l l .  .  .  .  .  I)‘J~~‘J. .  .  .  .  .  .  .  .4 
Screw(3/32-56x3.4) l .  .  l .  l .  k$g. .  .  .  .  .  .  .  .  .  .  4 

Thread Hook Driving Lever l l l l #j!II,7y? v/q-- l l l l . 1 
Ornamental Thread Hook . l l l l @!,&7y3 l . l l l l l l 1 
Screw(g/64-4Ox7.2) l l -  .  l .  .  k;i:g l .  .  .  .  .  .  .  .  .  -1 

11 0068125 Ornamental Thread Carrier Driving Lever&iI)&+T I) 71//q--. 1 
12 0068123 Ornamental Thread Carrier. l l l @I)&+? !I 7 l l . l l l . 1 
13 004180 Screw(l/8-44x4.8) - . . . . . . k;i:-y. . . . . . . . . . .2 
14 0068346 Presser Foot Attach Piece (Right) flssd F@(;f?) . l l l l l 1 
15 0068347 Presser Foot Attach Piece(Left) l #tz~Q’d F@(k) l l . l l . 1 
16 004154 Screw(3/32-56xl.5) .  .  .  .  .  l .  k$Q. .  .  .  .  .  .  .  .  .  .4 

17 0068121 LowerKnife.. . . - -. . . . .1;‘%~. . . . . . . . . . -1 
18 3027062C00684761Lower Knife Clamp l l l l l l l l F%x;(~Y? l l l . l l l 1 
19 001222 Screw(l/8-44x3.8) .  l .  .  .  .  .  k; i tG .  .  .  .  .  .  .  .  .  .  .  1 

20 0068117 Yielding Section Spring l l . . * /J~@zI~$ l l l l . l l . * 2 

21 
22 
23 
24 
25 
26 
27 
28 
29 
30 

3027120[0068116]Yielding Section l l l l l l . . I]\#s l . . l l l . l l . . 1 
3027005 Cloth plate Guide .  .  .  .  .  .  l .  $j;a’/f p .  -  .  .  .  .  .  .  .  .  1 

004182 Screw(3/32-56x2) . . . . . . . . ~J$Y . . . . . . . . . . . 2 

3027007 Presser Foot Spring Plate(Left) l #sjjZ~$;i=(k) l l l . l l l 1 
3027008 Presser Foot Spring Plate(Right) #Js$!I$+(&) l l l l l . . 1 

004173 Screw(3/32-56x2.4) . . . . . . . k$$? . . . . . . . . . . . 2 

0068120 Spring Plate Holder. * * l l l •)EQs&I~+$IL~. l . . l l 1 
3027009 Chip Guard - . . . . . . . . . .Fyy$f-p. . . . . . . . 1 

3027087[0068189]Chip Guard Spring l l l l l l l . ?~?$--Fx?;P >/‘f‘ l . . 1 
004166 Screw(l/8-44x3,2) . . . . . . . k;i:y . . . . . . . . . . . 1 

31 0068508 UpperKnife. l l l l l l . l l -1%~. . a.. . . . . . -1 

32 3028000 Stitch plate . . . . . . . . . . &#jj. . . . . . . . . . . . 1 

33 3029001 Main Feed Dog(P=1.8mm) l . * * l @$&!, . l l l l . l l l . * 1 
34 3029000 Differential Feed Dog(P=1.8mm) l ri;ig!I l l l l l l l l l l l 1 
35 3021034 LapFormer l . . l . l . . . . .7y777--. . . . . . .1 

36 3027015 Presser Foot, C. Set3. l l l l l j+f31(#$3) . . . l l l . l l 1 
37 3027013 Presser Foot, C. Set10 l l l l l fEfr~(#$il) l . l l l l l l l 1 
38 0068558 Ornamental Thread Carrier l l l l &!J ?&=%-y !I 7 l . l l l . l 1 
39 0068509 LowerKnife.. . . . . . . . . .7;%~. . . . . . . . . . -1 
40 3027016 Presser Foot Spring Plate(Left) l @x#ZI~;~T(&) l . l l l . * 1 

41 3027017 Presser Foot Spring Plate(Right) #rl@~q’;i:(&) l l . l l l . 1 
42 3028006 Stitch Plate Tongue. * l l l l l &-l-&fi l l l l * . l . . . l 1 
43 3028005 Stitch plate . . . . . . . . . . &j-#g. . . . . . . . . . . . 1 



55 
EXTRA PARTS@) 

\ 



EXTRA PARTS (6) 
Ref. Parts 

Na Na - - 
1 3021023 
2 3021021 
3 0068181 
4 3021022 
5 004185 
6 0068180 
7 3021027 
8 3021026 
9 001175 

10 000322 

11 3021025 
12 3021024 
13 001203 
14-1 3021120+ 
14-2 3021087 
15 3021033 
16 004172 
17 001228 
18 0068471 
19 004182 
20 0068473 

21 0068472 Lap Former Guide Plate(Left) l l ~f~77----~4 F&i(k) * 1 
22 0068463 Sewing Cylinder Cover(Upper) l l -3/ 9 Y/1751$- l l * l l . 1 
23 004134 Screw(l/8-44x6.5) .  l .  .  l l .  k;i:g. .  .  .  .  .  .  .  l .  -8 

24 004218 Screw(3/32-56x 1.6) .  .  .  .  .  .  .  ~J$V .  l l .  .  .  .  .  .  .  .  1 

25 3021020 Knife Driving Lever l l l l l l l ~%xvL,P- l l l l l l l l 1 

?%;lfBa”a (6) 55 
Amt. 

Description q 
45 Req. 

Knife Holder Guide Collar, C. SetkjX$~ll~Fjbf-(#l) l . l . l * 1 
Knife Holder Shank Support . l l I:%X*ILY~~‘-;/PY~~~ l l l 1 
Knife Holder Spring l l l l l l l I:%XZ$JL~IP$ l l l l l l 1 
Knife Holder Guide Collar l l l l I:% XXis;/Ljt‘;f3‘/f F;by- l l 1 
Screw(g/64-4()x7.2) .  l .  .  l l l k;i:y. .  .  .  .  .  .  .  .  .  .  1 

Knife Holder Shank l l l l l l l ~%.XXI/LY.>?‘J~~ l l l l 1 
Sewing Head Cover (Front) l l l l Y--q’ >/AY FFitiib~q- l . 1 
Frame Chip Guard Bracket l l l l 7 v--?Y?$- FrtjrHe l 1 
Screw(g/64-40)( 8) l l l l .  l l .  k;i:$? .  .  .  .  .  .  .  .  .  .  .  2 
Nut...............-fyf-...........2 

Frame Chip Guard Support l l l l 7 ~/--A?Y?$-- FZs l l 1 
Frame Chip Guard l l l l l l l l 7 v---?Y?‘$-- F l l l l 1 
Screw(g/64-4()x4.5) .  l .  .  l .  l k$$. l .  .  .  .  .  .  .  .  .  2 

Lap Former(Note 1) l l l l l l l 7~?‘7f---(Zl) l l l 01 
N (Note 2) l l l l l l l N (&2) l l l l 1 

Lap Former Slide Block l l l l l ~Y?‘Y&----$ l l l l l l 1 
Screw(3/32-56x3.4) . . . . . . . k$t. . . . . . . . . . . 1 
Screw(3/32-56x3.2). l .  .  l .  .  &$g l .  .  .  .  .  .  .  .  .  .  1 

Lap Former Slide Block Spring l l 7 ~T;p7~--?~1~3: l l l l 1 
Screw(3/32-56X2.5) .  l l .  l l .  k;i:$?. .  .  l .  .  .  .  .  .  .  1 

Lap Former Guide Plate(Right) l * 7 YT;P~zI---?$~ F#Z(&> * 1 

(sl) &#:a>& : 5.0mm 
Note 1 : The width of the end 1 5.0mm 

($#Z2) 33&D@ : 4.2mm 
Note 2 : The width of the end 1 4.2mm 



56 

EXTRA PARTS (7) FD-62-06MS 
1 1 

/ 6' 
5 

i3 

18 

LiP@ 

B 38 

.-;; 

h 
,’ tb ,’ 37 

0' 
,' 0 20 

J- 

,/‘, y 
! /  21' 

-36 



EXTRA PARTS (7) 
Ref. Parts 

?+mfml(7) 56 
Amt. 

NQ 
1 
2 
3 
4 
5 
6 
7 
8 
9 

10 

NCI 
3020015 

Description q 
45 Req. 

Carrier/Hook Driving Rod(Left), C. Sey+?!J7’771pyr(&) (8) l l 1 
3020055C00681481Carrier/Hook Driving Rod(Left) l *i-r !J 7.7 y 3 II y F(E) l 1 

001174 Screw(9/64-40x10.3) l . . . l l ti;i:xy * * l l * . l . l . l 2 
3020054[0068551]Rod Ball (Left) l l l l l l . l l P ‘;r F&(s) l l l l l l . l 1 
0068552 Carrier/Hook Sleeve Lever l l l l +rP7*7*13‘XY-W- l l l l l l 1 

000347 Nut l l 
. y J - y b . . . . . . . . . . . l  

0068553 Needle Clamp(6.0) l l l l l l l l &j-k% l l l l l l l l l l l 1 
000393 pine l l l l l l l l l l l a l l to>* l l l l l l l l .  l -5 

3027080 Presser Foot, C. Set3 l . l l l l @~($iI3) l l l l . . l . . 1 
3027082[30270121Presser Foot, C. Set1 l l l l l l fEfls(&tl) l l l l l l l l . 1 

11 009853 Screw(11/64-40X6.5) l l . l l l ti;i:y l l . . l l . . l l . 1 
12 0068127 Carrier/Hook Driving Segment l l +-lp !J 7*7y3izT%>/ . 1 
13 0068128 Carrier/Hook Driving Lever Link. *i-r !I 7.7 y 3 1/l<- 9 ‘~3 2 
14 0068129 Link pin l l l a l l l l l l l -  l)‘//3k”‘/. .  .  .  .  .  .  .  .4 

15 004172 Screw(3/32-56x3.4) .  .  l - . . . k$,y - . . . . - . . . . . 4 
16 0068126 Thread Hook Driving Lever l * * l @9,+7y 3 l//f--. l . . . 1 
17 0068124 Ornamental Thread Hook l l l l l fi&!I &7y 3 l . . l l l l . 1 
18 004185 Screw(g/64-4()x7.2) .  .  -  -  + .  .  k$$ -  .  l .  .  .  .  .  .  .  .  1 

19 0068125 Ornamental Thread Carrier Driving Lever@$II &q--r ]I 7l/1$-- a 1 
20 0068558 Ornamental Thread Carrier l l l l fi&!J&+-y II 7 . l . . . . l 1 

21 004180 Screw(1/8-44x4.8) a a a l l l .  k$:y l a a a -  l .  .  .  .  .  2 

22 0068346 Presser Foot Attach Piece(Right) @=3/I p$Z(&> . l l . . l 1 
23 0068347 Presser Foot Attach Piece(Left) l #x$/1 F&(E) * l l . . l 1 
24 004154 Screw(3/32-56xl.5) l l l l -  a .  k;i=-;;’ l -  a .  .  .  .  .  .  .  .4 

25 0068121 LowerKnife. a a l .  l l l .  a aJT%xe l .  .  .  .  .  .  .  .  .l 

26 3027062 Lower Knife Clamp l l l l * * * * 7;%Xp?y?’ l l . * . l l 1 
27 001222 Screw(l/8-44x3.8) .  .  .  .  .  .  -  ~J&Y l .  .  .  .  .  .  .  .  .  .  1 

28 0068117 Yielding Section Spring * l l l l IJ\@z~~+ l l * . * * l l . 2 
29 3027010 Yielding Section l l l l -  l l l /J \#Is -  l l l l l -  -  l l l 1 

30 3027058 Cloth Guide Plate .  .  .  .  .  .  l .  #f$-JfJ’/r’ F .  .  .  -  .  .  .  .  .  .  1 

31 004182 Screw(3/32-56x’)) l l l -  -  .  .  l k$y. .  .  .  .  .  .  .  .  .  .  2 

32 3027084 Presser Foot Spring Plate(Left) l @s;ij?~q$(E> l . . l l . . 1 
33 3027085 Presser Foot Spring Plate(Right) @~#V$(&) l . * l l l . 1 
34 004173 Screw(3/32-56x2.4) -  -  .  .  l .  -  I t : + - ; ; ‘ .  .  .  -  -  .  .  .  .  .  .  2 

35 0068120 Spring Plate Holder . l l l l . * @~@~f$$~by l . . l l l 1 
36 3027009 Chip Guard . . l l - - a a + . . Fyy;t3‘--. . . . . . . . 1 

37 3027087[00681891Chip Guard Spring l . * * l l l l ?y-;S,tJ-p~?y>y* l -1 
38 004166 Screw(1/8-44x’j,‘)) .  a .  .  .  .  l k$-y. .  .  .  .  .  .  .  .  .  .  1 

39 0068184 UpperKnife. a l l l l l l a a .1$x. a. a. l . . . . -1 

40 3029014 Main Feed Dog(P=Z.lmm) l l l l l j$$s!, l l l l . 9 l l l . . 1 

41 3029018 Differential Feed Dog(P=Z.lmm) l i$jZ!, l l l l l . . . l l . 1 
42 3028014 Stitch Plate .  .  l .  l .  -  .  .  .  &$g. -  -  .  .  .  .  .  .  .  .  .  1 

43 0068560 Stitch Plate Tongue l . . * * * l $-j-#jJI l l l l l l . l l l l 1 



57 EXTRA PARTS (8) 

FD-62-01 
3 

,-J-J f 

2 

FD-62-O 1 

6 

FD-62-02MR 

FD-62-O 1 

FD-6 2-O 2MR-5 0 



EXTRA PARTS (8) 
Ref. Parts 

Ida No - ~ 
1 3027010 
2 3020004 
3 001230 
4 3029004 
5 3029002 
6 3029009 
7 3029008 
8 3027074 
9 3027075 

10 0068549 

?%;YiliMi (8) 57 
Amt. 

Description q 
45 Res. 

Yielding Section(Note 1) l l l l /I#~($k1) l l l l l l l l 1 
Fabric Guide(Note 2) l l l l l l ;ffi$d p(Ek2) l l l l l l l 1 
Screw(3/32-56x3.8) l .  l l l l l k$g. l .  .  l .  l l .  .  .  1 

Main Feed Dog(with Rubber)(P=2.lmm)@;!I (31q-%!I) l l l l 1 
Differential Feed Dog(with Rubber)(P=Z.lmm) ri;r%!I (V-$9) l l 1 
Main Feed Dog(Coarse Mesh) l l l @%9 (%I!&> l l l l l l l l 1 
Different ial Feed Dog(Coarse Mesh) F3;is 9 (j%&) l l l l l l l 1 
Presser Foot Spring Plate(Left) (Note 3)#~$@*(&) (&3) l 1 
Presser Foot Spring Plate(Right)(Note 3) #WjW~(ji)(B~3)1 
Presser Foot Spring Plate(Left) (Note 4)#s&1~~(k) (j.%4) l 1 

11 0068550 Presser Foot Spring Plate(Right)(Note 4) @~#jW;i:(&) (&4)1 
12 3021075 Suction Pipe l .  .  .  .  .  .  l .  .  @aBe .  .  .  .  .  .  .  .  .  .  1 

13 160007 Screw((M6-lX6) l s l l s s l s l k$Q l .  .  .  + .  l .  l .  .  1 

(Note 1) For light materials 

(%2) k@9HO;ffi;a’/r’F 
(Note 2) Fabric Guide for left sidetrimming 

($k3) 3DcFV-AJH 
(Note 3) For Crotch Seam 

(Bz4) l5!s%%J !eTw 
(Note 4) Shorter than standard part 



58 

E XTRA TOOLS & GAUGES 

1 

9 

67 17 

IL 15 I 18 

-21 



EXTRA TOOLS & GAUGES 
Ref. Parts 
& 

1 
2 
3 
4 
5 
6 
7 
8 
9 

10 

No 
0068365 

Amt. 
Description El 43 Res. 

Looper Rocking Movement Gauge Unit IL~I~&&~$$!J~Y--~ (a&~) 1 
0068366 Looper Rocking Movement Gauge Graduation lc-@&@#l@ l l l l 1 
0068367 Looper Rocking Movement Gauge Pointer~b-~%Z&j&#&$%?-t l l 1 
0068361 Looper and Needle Cynchronizing Gauge Unit &b-@~<~$‘Y-Y(&) l 1 
0068362 Needle Setting Block l l l l l •j%(-$$37/fi>YY~~3 . l l l 

000173 NUt...............-fyb...........l 

004200 Adjusting Screw(7/32-40x21.8) l $J@;i:V l l l l l l l l l l 1 
0068363 Looper Clamp and Height Gauge l l 1L--,f3yY/ l l l l l l l 1 

004201 Screw(9/64-40x11.1) l l l l l l ti$g l l l l l l l l l l l 1 
004404 Screw(3/32-56x5.1) l l a -  l l l k;i:y. l .  .  .  .  .  .  .  .  .  1 

11 0068364 Cynchronizing Gauge Rod l l l l l &-@~<;/$‘Y-:~u~F l l . l . . 1 
12 0068368 Looper Angle Gauge l . l l l l . ~b-)<$$@y-\;’ l . . . . . 1 
13 0068369 Looper Gauge . . l . . . . . l . ~L--)<~-~ . . . . . . . . 1 

14 0068371 Looper Avoid Gauge Unit l l l l l ~b-~Qfj@&$$@$~-~(#$f) . 1 
15 0068370 Needle Height Test Pin l l l l l 7~ b tY> l l l . l l l l l 2 
16 0068360 Needle Height Gauge(MR) l l l l l &&Yy-Q l l l l . l l l 1 
17 0068563 Needle Height Gauge (MS) l l l l . $#&+l-v-Y l l l l l l l . 1 
18 0068375 Needle Bar Setting Torque Rod l l $##~IL~T$- l l . . . l . 1 
19 0099096 Hexagonal Wrench Key(T-Handle) (6.35mm) (1/4inch) T@+-V1/‘Jl 
20 0037923 Hexagonal Screwdriver (1.98mm) (5/64inch)+-b1/FH F~/(Y< l 1 

21 0099097 Wrench(Open and Box Ends) (6.35mm) (1/4inch) l/Y? l l l l l l 1 
22 0099098 pin Wrench l l l l l l l l l l l k”‘/l/‘/F l l l l l l l .  a 1 

23 0099099 Offset Box Wrench(4.?6mm)(3/16inch)$77~ b$~ 3X1/>? l 1 



59 *WARNING LABEL ~~~c”\Jl, 

LABEL Parts No. Description 
3 4 /L 

Do not operate without eye guard 390140 CAUTION IN OPERATION 
and safety devices. 

Before threading, changing needle, 

cleaning etc. switch off main switch. 
. 

ASwi 
Eb~~~~lmE~ac. 

Wft%lllEB’B3ljT 390143 #wiwx~ 4llJ #!ia!w%eTsr&.a 

BL.ilwxwD~~. 
#lf!O~lllPBbB~~o 

, 
\ 

AMES%. La)fi/i- E!Yll-t6 t: w, 
A DANGER tSx-1 ~:!?~+Jl~k~:, 

- 5/rk~7hG4lf6~~, DANGER : WARNING OF ELECTRIC SHOCK BY 
HIGH-VOLTAGE 

To open this cover, 390144 
turn off power E!w.&f$it~ 4% 
supply and wait 
more than 5 minutes 
before opening. 

“Be sure to connect earth line." 
390145 

7-x 34L 

ROTATING-DIRECTION 
SYMBOL: CHECK CORRECT ROTATING 

390146 DIRECTION 

•fE&sJs*y~Jb 

EYE GUARD : TAKE CARE NOT CAUSE INJURY 
TO EYES 

390147 BELT COVER: DO NOT INSERT FINGERS 

3r~&~7~llJ 

CAUTION FOR HIGH TEMPERATURE : 
DO NOT TOUCH STEPPING MOTOR AND 

390148 SOLENOID 

ii3z.&mY~J~ 



LIST of MAIN SPARE PARTS 

(33SBBS ‘I X t-1 



60 

FD-6 2 CLASS LIST of MAIN SPARE 

OZMS-50 N N N tt tt 

OZMS-50H 3021087 tt tt tt tt 



60 

@I-&$ Needle Distance R=5.2mm S=6.Omm 



61 

FD-62 CLASS LIST of MAIN SPARE - 

Need e Presser 
Foot, 
C. Set(3) 

Presser Spring Spring 

(Left) 1 (Right) Clamp 

H- lk 9 

Foot 

R = #oiJWk) lw!iJ~r;:(&> 
0068423 0068424 FD-62-03MR 3027,1102 / 302;,100 0068053 

tt 03MR-50 
03MS 0068553 3027106 3027104 

tt tt 03MS-50 
06MR 0068053 302;,56 ( 302;,57 3027052 3027054 

tt tt 06MR-50 
07MS 0068553 3027109 1 3027107 3027077 1 3027078 
07MS-I 

Spare Parts 

Lap 

Former 

Carrier / 
Hook Sleeve 
Lever 
xy-yL//1- 

Carrier / 
Hook Rod 
Ball (Left) 

Knife 
Driving 
Lever 

Stitch 

Plate 
: 

3021120 

FD-62-03MR 0068 150 3020050 0068167 1 0068490 
03MR-50 tt tt I JJ tt 

3020054 03MS 
03MS-50 
06MR 

N tt 

tt 3020050 
06MR-50 tt tt tt 

3021091 0068552 3020054 07MS 
tt tt 07MS-1 tt 



61 

&ti?J Needle Dist.ance R=5.2mm S=fi.Omm _, ,_ _. -- - - ~- -.--_ - -. _ _~ _... _ 

8 
&H / 0 -/ e $$ @s=$ e 

Upper Lower Lower Top Cover Top Cover Cloth 
Knife Thread Thread Guide 

Knife Knife Clamp Carrier Hook Plate 

-t % J-c 7; % x -F1X?‘iYl l$IJ$+f$7 &!J$7r3 ;frrjfJ’F 
0068184 0068121 3027123 -// 

St itch Differen- Main Needle Needle Looper 
Plate tial Guard Guard 

Tongue Feed Dog Feed Dog (Front > (Rear) 

&t #z m $fi 32 9 B-i is II ew(~> we-(&> IL - d 
006849 1 0068095 0068096 0068218 0068097 0068217 



62 

FD-62 

Parts Page Ref. Weight1 
No. No. No. (a) 1 

000009 14 5 I 000356 9 6 
000009 25 47 I 000362 13 40 
000009 26 8 I 000363 7 8 
000009 27 20 I 000390 4 24 
000009 29 62 I 000393 17 2 
000009 30 21 I 000393 19 8 
000009 31 28 I 000393 21 21 
000009 32 31 I 000393 24 2 
000009 49 27 I 000393 56 8 
000014 25 15 I 000421 45 28 
000015 25 50 I 000424 12 17 
000016 45 4 I 000424 13 22 
000016 47 18 I 000424 25 55 
000016 48 18 I 000424 26 15 
000016 49 3 I 000425 27 5 
000039 6 48 I 000428 47 30 
000070 45 8 I 000429 12 13 
000070 47 14 I 000429 45 6 
000070 48 14 I 000429 45 30 
000070 49 8 I 000429 47 16 
000145 20 5 I 000429 48 16 
000173 58 6 I 000429 49 20 
000187 1 39 I 000463 4 8 
000203 5 27 I 000465 11 4 
000278 5 35 I 000470 8 23 
000306 8 28 I 000471 7 18 
000306 9 23 I 000472 1 21 
000322 1 13 I 000474 1 28 
000322 22 10 I 000474 9 22 
000322 55 10 I 000474 11 18 
000334 25 28 I 000475 10 41 
000334 28 39 I 000477 8 3 
000334 31 20 I 000478 2 4 
000334 32 19 I 000479 1 35 
000334 33 4 I 000480 2 23 
000334 37 23 I 000482 3 14 
000334 41 23 I 000485 3 17 
000335 1 40 I 000486 2 29 
000335 28 7 I 000487 10 42 
000335 30 13 I 000488 10 45 
000335 35 13 I 000489 8 41 
000335 39 13 I 000509 4 27 
000335 43 13 I 000532 3 7 
000340 1 10 I 000532 11 25 
000347 7 20 I 000532 28 5 
000347 17 40 I 000532 30 11 
000347 19 6 I 000532 31 5 
000347 21 29 I 000532 32 5 
000347 24 9 I 000532 35 11 
000347 56 6 I 000532 39 11 
000355 7 31 I 000532 43 11 
000355 8 25 I 000538 26 26 
000355 9 8 I 000542 25 12 
000356 7 29 I 000542 31 19 
000356 8 9 I 000548 8 33 

INDEX 

Parts Page Ref. Weight1 
No. No. No. (a) I 

I 000550 11 5 
I 000568 20 3 
I 000576 13 39 
I 000586 8 8 
I 000588 35 14 
I 000588 39 14 
I 000588 43 14 
I 000600 25 46 
I 000600 26 7 
I 000600 27 19 
I 000600 29 61 
I 000600 30 20 
I 000600 31 27 
I 000600 32 30 
I 000600 34 8 
I 000600 38 8 
I 000600 42 8 
I 000600 49 24 
I 000612 13 27 
I 000623 28 13 
I 000623 28 43 
I 000623 29 66 
I 000623 30 6 
I 000623 32 23 
I 000623 34 21 
I 000623 35 4 
I 000623 38 21 
I 000623 39 4 
I 000623 42 21 
I 000623 43 4 
I 000644 25 8 
I 000644 28 6 
I 000644 30 12 
I 000644 35 12 
I 000644 39 12 
I 000644 43 12 
I 000665 36 28 
I 000665 40 28 
I 000665 44 16 
I 000669 14 4 
I 000669 25 45 
I 000669 26 6 
I 000669 27 18 
I 000669 29 60 
I 000669 30 44 
I 000669 31 26 
I 000669 32 29 
I 000669 34 9 
I 000669 38 9 
I 000669 42 9 
I 000669 47 6 
I 000669 48 6 
I 000669 49 25 
I 000676 45 31 
I 000676 47 19 

PAGE = 1 

Parts Page Ref. Weight 
No. No. No. (a) 



Parts Page Ref. Weight1 
No. No. No. (n) 1 

000676 48 19 
000755 9 15 

001107 3 29 
001123 25 27 
001123 33 14 
001123 36 5 
001123 40 5 
001132 28 17 
001132 31 4 
001132 32 4 
001156 33 5 
001156 37 24 
001156 41 24 
001156 45 13 
001170 5 28 
001174 7 17 
001174 17 37 
001174 19 3 
001174 21 26 
001174 24 6 
001174 56 3 
001175 7 36 
001175 20 11 
001175 22 9 
001175 25 33 
001175 33 16 
001175 36 31 
001175 40 31 
001175 44 19 
001175 55 9 
001196 3 66 
001203 2 27 
001203 20 14 
001203 22 13 
001203 35 21 
001203 55 13 
001222 3 40 
001222 5 32 
001222 8 12 
001222 23 19 
001222 54 19 
001222 56 27 
001227 6 31 
001227 16 19 
001227 17 25 
001227 18 19 
001227 19 29 
001227 21 9 
001227 24 29 
001227 52 23 
001227 53 19 
001228 18 33 
001228 19 40 
001228 22 17 

INDEX 

Parts Page Ref. Weight1 
No. No. No. (a) 1 

001228 24 45 
001228 55 17 
001230 35 29 
001230 36 17 
001230 57 3 
001448 13 49 
001457 8 14 
001601 3 10 
001923 28 4 
001923 30 10 
001923 35 10 
001923 39 10 
001923 43 10 

003312 3 65 
003410 5 6 
003434 5 8 
003434 10 13 
003473 8 36 
003473 10 31 
003635 5 30 
003635 7 47 
003635 45 34 
003637 25 51 
003638 9 5 
003646 5 13 
003649 5 12 
003662 12 4 
003662 15 24 
003670 7 14 

004123 5 22 
004133 25 22 
004133 31 14 
004134 2 18 
004134 3 61 
004134 18 38 
004134 19 46 
004134 22 23 
004134 24 50 
004134 51 6 
004134 55 23 
004138 10 47 
004141 2 21 
004154 6 28 
004154 16 16 
004154 17 22 
004154 18 16 
004154 19 26 
004154 21 6 
004154 23 16 
004154 24 26 
004154 52 20 
004154 53 16 
004154 54 16 

Parts Page 
No. No. 

004154 56 
004160 10 
004161 10 
004162 9 
004163 10 
004164 8 
004165 8 
004166 6 
004166 16 
004166 17 
004166 18 
004166 19 
004166 21 
004166 23 
004166 24 
004166 52 
004166 53 
004166 54 
004166 56 
004167 6 
004168 10 
004169 8 
004170 5 
004171 7 
004172 6 
004172 16 
004172 17 
004172 18 
004172 18 
004172 19 
004172 22 
004172 23 
004172 24 
004172 52 
004172 53 
004172 54 
004172 55 
004172 56 
004173 6 
004173 16 
004173 17 
004173 18 
004173 19 
004173 21 
004173 23 
004173 24 
004173 52 
004173 53 
004173 54 
004173 56 
004174 1 
004175 1 
004176 6 
004176 47 
004176 48 

Page = 2 

Ref. Weight 
No. (a) 

24 
27 
25 
31 
22 
17 

2 
41 
29 
34 
30 
38 
19 
30 
38 
32 
30 
30 
38 

1 
44 
42 
43 
46 
19 

13 

32 
17 
16 

7 
17 
11 

7 

16 
15 
37 
25 
30 
26 
34 
15 
26 
34 
28 
26 
26 
34 
34 
27 
43 

5 
5 



Parts Page Ref. Weight1 
No. No. No. (a) I 

004177 5 11 I 004192 1 4 I 
004178 10 18 I 004193 2 10 I 
004179 7 43 I 004194 2 5 I 
004180 3 38 I 004196 1 17 I 
004180 6 25 I 004197 3 50 I 
004180 6 34 I 004198 11 22 I 
004180 16 13 I 004200 58 7 I 
004180 16 22 I 004201 58 9 I 
004180 17 19 I 004202 4 3 I 
004180 18 13 I 004203 9 29 I 
004180 19 23 I 004203 10 33 I 
004180 21 12 I 004206 3 25 I 
004180 23 13 I 004207 33 11 I 
004180 24 23 I 004207 37 30 I 
004180 33 9 I 004207 41 30 I 
004180 37 28 I 004208 33 6 I 
004180 41 28 I 004208 37 25 I 
004180 52 17 I 004208 41 25 I 
004180 53 13 I 004215 45 3 I 
004180 54 13 I 004215 47 3 I 
004180 56 21 I 004215 48 3 I 
004181 7 41 I 004216 7 2 I 
004181 8 47 I 004218 18 40 I 
004182 5 47 I 004218 19 48 I 
004182 18 23 I 004218 22 24 I 
004182 19 43 I 004218 24 52 I 
004182 22 19 I 004218 55 24 I 
004182 23 23 I 004245 3 43 I 
004182 24 41 I 004249 11 19 I 
004182 53 23 I 004284 8 46 I 
004182 54 23 I 004312 2 8 I 
004182 55 19 I 004312 36 9 I 
004182 56 31 I 004312 40 9 I 
004184 1 15 I 004312 51 3 I 
004185 5 38 I 004313 5 36 I 
004185 5 45 I 004321 3 64 I 
004185 6 22 I 004321 10 15 I 
004185 7 39 I 004340 36 19 I 
004185 16 10 I 004352 1 7 I 
004185 17 16 I 004352 8 34 I 
004185 18 10 I 004353 1 50 I 
004185 19 20 I 004353 11 24 I 
004185 22 5 I 004358 1 11 I 
004185 23 10 I 004358 3 8 I 
004185 24 20 I 004358 7 11 I 
004185 52 14 I 004404 25 16 I 
004185 53 10 I 004404 58 10 I 
004185 54 10 I 004437 6 5 1 
004185 55 5 I 004437 25 6 I 
004185 56 18 I 004440 3 2 I 
004186 5 15 I 004440 4 14 I 
004187 3 52 I 004440 10 9 I 
004188 1 47 I 004440 26 25 I 
004190 2 30 I 004440 45 11 I 
004191 3 60 I 004440 47 12 I 

INDEX 

Parts Page Ref. Weight1 
No. No. No. (d) 1 

Page = 3 

Parts Page Ref. Weight 
No. No. No. (a) 

004440 48 12 
004441 9 3 
004445 1 3 
004445 35 26 
004481 49 14 
004551 10 35 
004552 3 13 

005000 28 19 
005000 31 7 
005000 32 7 
005004 10 5 
005040 8 40 
005040 28 35 
005040 32 15 
005047 9 28 
005062 36 6 
005062 40 6 
005070 1 25 
005070 5 24 
005076 11 35 
005121 25 26 
005121 31 18 
005431 3 67 
005505 28 40 
005505 32 20 
005550 8 38 
005550 29 53 
005553 7 4 
005624 48 44 
005650 6 45 
005650 11 33 

006219 27 7 
006434 20 9 
006905 27 22 
006905 29 64 
006905 30 22 
006905 32 33 
006905 37 13 
006905 41 13 
006905 48 32 
006910 29 49 
006910 30 46 
006910 37 20 
006910 41 20 
006910 44 26 

007006 33 18 
007311 3 57 
007405 2 36 
007405 20 2 
007405 35 32 
007405 39 20 
007405 43 20 



Parts Page Ref. Weight 
No. No. No. (a) 

11 8 007605 
007609 
007616 
007619 
007619 
007621 
007621 
007621 
007627 
007627 
007650 
007650 
007650 
007650 
007658 

7 22 
10 46 

3 35 
5 20 
1 32 
2 13 

10 40 
2 34 

24 55 
2 25 

11 16 
36 2 
40 2 
26 28 

008047 5 5 

009104 
009142 
009150 
009150 
009150 
009150 
009303 
009508 
009508 
009508 
009508 
009730 
009736 
009736 
009750 
009768 
009768 
009768 
009779 
009784 
009784 
009791 
009791 
009813 
009813 
009813 
009814 
009853 
009853 
009853 
009853 
009853 
009853 
009853 
009853 
009853 

1 20 
1 42 

11 20 
33 20 
37 32 
41 32 
49 31 
10 6 
47 37 
48 39 
49 12 

3 55 
26 19 
29 50 
25 9 
34 23 
38 23 
42 23 
12 14 
25 24 
31 16 
37 6 
41 6 
12 16 
25 56 
26 14 
13 35 

19 
6 15 

16 3 
17 9 
18 3 
19 13 
21 3 
23 3 
24 13 

I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 

009853 52 7 0010073 32 27 

INDEX Page = 4 

Parts Page Ref. Weight1 Parts Page Ref. Weight 
No. No. No. (a) 1 No. No. No. (a) 

34 5 009853 
009853 
009853 
009858 
009861 
009863 
009863 
009864 
009891 
009900 
009900 
009937 
009937 
009937 
009960 
009960 
009960 
009960 
009960 
009960 
009960 
009960 
009960 
009973 
009973 
009973 
009973 
009973 
009973 
009974 
009974 
009974 
009974 
009992 
009992 
009992 

53 3 
54 3 
56 11 
45 5 
49 7 
47 21 
48 21 
50 2 
45 32 
12 31 
13 6 
27 30 
28 30 
30 29 
14 3 
25 44 
26 5 
27 17 
29 59 
30 19 
31 25 
32 28 
49 26 
34 7 
38 7 
42 7 
45 16 
47 7 
48 7 
25 35 
36 29 
40 29 
44 17 
35 5 
39 5 
43 5 

0010018 29 69 
0010018 34 20 
0010018 38 20 
0010018 42 20 
0010052 28 42 
0010052 32 22 
0010054 34 22 
0010054 38 22 
0010054 42 22 
0010055 27 12 
0010057 29 55 
0010073 25 43 
0010073 26 4 
0010073 27 16 
0010073 29 58 
0010073 30 17 
0010073 31 24 

I 0010073 
I 0010073 
I 0010073 
I 0010084 
I 0010084 
I 0010084 
I 0010108 
I 0010108 
I 0010108 
I 0010108 
I 0010108 
I 0010108 
I 0010108 
I 0010108 
I 0010108 
I 0010108 
I 0010112 
I 0010112 
I 0010112 
I 0010112 
I 0010112 
I 0010119 
I 0010119 
I 0010120 
I 0010120 
I 0010120 
I 0010120 
I 0010120 
I 0010120 
I 0010124 
I 0010124 
I 0010142 
I 0010142 
I 0010142 
I 0010143 
I 0010260 
I 0010260 
I 0010260 
I 0010260 
I 0010260 
I 0010260 
I 0010260 
I 0010260 
I 0010260 
I 0010260 
I 0010260 
I 0010261 
I 0010261 
I 0010261 

38 5 
42 5 
28 23 
31 12 
32 12 
25 48 
26 3 
27 15 
29 57 
30 24 
31 23 
32 26 
34 2 
38 2 
42 2 
25 53 
26 11 
28 44 
29 65 
32 24 
28 31 
30 31 
27 28 
28 28 
30 28 
35 2 
39 2 
43 2 
37 10 
41 10 
34 3 
38 3 
42 3 
27 27 
27 13 
29 80 
34 19 
35 33 
36 14 
38 19 
39 21 
40 14 
42 19 
43 21 
44 7 
25 65 
26 10 
27 24 
28 45 
28 46 
29 81 
30 4 
30 26 

I 0010261 
I 0010261 
I 0010261 
1 0010261 
1 0010261 
1 0010261 31 10 



IINDEX Page = 5 

Parts Page Ref. Weight1 Parts Page Ref. Weight1 Parts Page Ref. Weight 
No. No. No. (a) 1 No. No. No. (a) 1 No. No. No. (a) 

0010261 32 
0010261 34 
0010261 35 
0010261 38 
0010261 39 
0010261 42 
0010261 43 
0010263 25 
0010263 26 
0010263 27 
0010263 28 
0010263 28 
0010263 30 
0010263 30 
0010263 31 
0010263 32 
0010263 35 
0010263 39 
0010263 43 
0010264 25 
0010264 27 
0010264 30 
0010264 31 
0010264 32 
0010264 34 
0010264 38 
0010264 42 
0010266 25 
0010266 31 
0010267 26 
0010267 34 
0010267 38 
0010267 42 
0010289 25 
0010289 28 
0010289 34 
0010289 38 
0010289 42 
0010290 25 
0010290 36 
0010290 40 
0010290 44 
0010293 25 
0010310 25 
0010310 36 
0010310 40 
0010310 44 
0010331 25 
0010331 31 
0010332 29 
0010333 25 
0010333 26 
0010333 29 
0010334 25 
0010410 25 

10 
15 

6 
15 

6 
15 

6 
29 
16 
26 
22 
32 
30 
32 
11 
11 

3 
3 
3 

63 
23 
25 
29 
34 

4 
4 
4 

30 
21 

9 
14 
14 
14 
64 
25 
16 
16 
16 
40 
25 
25 
13 
62 
39 
24 
24 
12 
25 
17 
54 
52 
12 
67 
60 
61 

I 0010410 26 17 
I 0010529 37 11-3 
I 0010529 41 11-3 
I 0010564 29 74 
I 0010564 30 39 
I 0010565 29 73 
I 0010565 30 37 
I 0010720 25 34 
I 0010721 36 27 
I 0010721 40 27 
I 0010721 44 15 
I 0010722 25 41 
I 0010869 27 29 
I 0010869 28 29 
I 0010869 30 33 
I 0010885 37 11-l 
I 0010885 41 11-l 
I 0010912 37 11-2 
I 0010912 41 11-2 

I 0011168 20 6 
I 0011189 37 15 
I 0011189 41 15 
I 0011189 44 21 
I 0011192 37 14 
I 0011192 41 14 
I 0011192 44 20 
I 0011340 29 72 
I 0011340 30 36 
I 0011709 29 70 
I 0011709 30 34 
I 0011709 37 12 
I 0011709 41 12 
I 0011795 34 18 
I 0011795 38 18 
I 0011795 42 18 
I 0011943 30 42-l 
I 0011944 30 42-2 
I 0011945 30 42-3 
I 0011946 30 42-4 

I 0012029 27 9 
I 0012030 27 10 

I 0013218 27 21 
I 0013218 29 63 
I 0013218 30 18 
I 0013218 32 32 

I 0020472 10 14 
I 0020472 11 17 

I 0022392 36 23 
I 0022392 40 23 
I 0022392 44 11 

I 
I 0024302 

I 0031111 

I 0032339 
I 0032421 
I 0032421 
I 0032421 
I 0032612 
I 0032612 
I 0032612 
I 0032719 
I 0032920 
I 
I 0033024 
I 0033935 
I 0033935 
I 0033936 
I 0033936 
I 0033937 
I 0033937 
I 0033938 
I 0033938 
I 0033939 
I 0033939 
I 0033939 
I 0033939 
I 0033939 
I 0033939 
I 0033939 

I 0034406 

I 0037912 
I 0037912 
I 0037912 
I 0037912 
I 0037912 
I 0037912 
I 0037923 

I 0063009 12 5 

I 0068003 1 31 
I 0068004 1 30 
I 0068006 2 2 
I 0068007 2 3 
I 0068009 12 
I 0068011 16 
I 0068013 1 12 
I 0068014 1 14 
I 0068019 1 18 
I 0068021 1 22 
I 0068024 2 16 

36 18 

3 23 

3 46 
15 
1 24 

11 34 
36 12 
40 12 
44 5 
20 8 
29 52 

27 11 
28 38 
32 18 
28 37 
32 17 
28 36 
32 16 
28 34 
32 14 
25 49 
26 2 
27 14 
29 56 
30 23 
31 22 
32 25 

5 25 

25 59 
26 21 
29 79 
45 9 
47 13 
48 13 
58 20 



Parts Page Ref. Weight Parts Page Ref. Weight1 Parts Page Ref. Weight 
No. No. No. (SC) No. No. No. (n) 1 No. No. No. (d) 

0068025 2 17 
0068026 2 19 
0068027 2 20 
0068031 2 6 
0068032 2 9 
0068033 5 2 
0068033 7 23 
0068035 4 25 
0068037 5 21 
0068038 5 16 
0068039 5 1 
0068043 5 7 
0068044 4 1 
0068047 4 2 
0068048 4 4 
0068049 4 5 
0068050 4 6 
0068053 5 40 
0068054 5 39 
0068056 4 19 
0068057 5 37 
0068058 5 29 
0068059 5 26 
0068060 5 23 
0068066 9 7 
0068069 8 29 
0068069 9 12 
0068076 9 21 
0068077 9 26 
0068078 10 30 
0068079 9 24 
0068079 10 29 
0068079 11 6 
0068080 9 27 
0068080 10 32 
0068082 10 34 
0068083 10 17 
0068084 10 20 
0068085 10 23 
0068086 10 21 
0068087 10 24 
0068088 10 19 
0068089 10 12 
0068090 10 16 
0068091 10 3 
0068092 10 2 
0068093 10 4 
0068094 2 22 
0068095 10 7 
0068096 10 8 
0068096 52 3 
0068097 10 10 
0068098 10 28 
0068099 10 26 
0068101 10 37 

INDEX Page = 6 

0068103 10 39 0068124 6 21 
0068104 10 38 0068124 16 9 
0068105 10 43 0068124 17 15 
0068106 10 1 0068124 18 9 
0068107 10 36 0068124 19 19 
0068108 4 23 0068124 23 9 
0068117 6 32 0068124 52 13 
0068117 16 20 0068124 53 9 
0068117 17 26 0068124 54 9 
0068117 18 20 0068124 56 17 
0068117 19 30 0068125 6 23 
0068117 21 10 0068125 16 11 
0068117 23 20 0068125 17 17 
0068117 24 30 0068125 18 11 
0068117 33 7 0068125 19 21 
0068117 37 26 0068125 23 11 
0068117 41 26 0068125 24 21 
0068117 52 24 0068125 52 15 
0068117 53 20 0068125 53 11 
0068117 54 20 0068125 54 11 
0068117 56 28 0068125 56 19 
0068118 6 35 0068126 6 20 
0068118 16 23 0068126 16 8 
0068119 6 36 0068126 17 14 
0068119 16 24 0068126 18 8 
0068120 6 38 0068126 19 18 
0068120 16 26 0068126 23 8 
0068120 17 31 0068126 24 18 
0068120 18 27 0068126 52 12 
0068120 19 35 0068126 53 8 
0068120 21 16 0068126 54 8 
0068120 23 27 0068126 56 16 
0068120 24 35 0068127 6 16 
0068120 52 29 0068127 16 4 
0068120 53 27 0068127 17 10 
0068120 54 27 0068127 18 4 
0068120 56 35 0068127 19 14 
0068121 6 29 0068127 23 4 
0068121 16 17 0068127 24 14 
0068121 17 23 0068127 52 8 
0068121 18 17 0068127 53 4 
0068121 19 27 0068127 54 4 
0068121 21 7 0068127 56 12 
0068121 23 17 0068128 6 17 
0068121 24 27 0068128 16 5 
0068121 52 21 0068128 17 11 
0068121 54 17 0068128 18 5 
0068121 56 25 0068128 19 15 
0068123 6 24 0068128 23 5 
0068123 16 12 0068128 24 15 
0068123 18 12 0068128 52 9 
0068123 23 12 0068128 53 5 
0068123 52 16 0068128 54 5 
0068123 53 12 0068128 56 13 
0068123 54 12 0068129 6 18 



INDEX Page = 7 

Parts Page Ref. Weight1 Parts Page Ref. Weight1 Parts Page Ref. Weight 
No. No. No. (a) 1 No. No. No. (R) 1 No. No. No. (a) 

0068129 16 6 I 0068184 
0068129 17 12 I 0068184 
0068129 18 6 I 0068184 
0068129 19 16 I 0068185 
0068129 23 6 I 0068187 
0068129 24 16 I 0068187 
0068129 52 10 I 0068187 
0068129 53 6 I 0068187 
0068129 54 6 0068187 
0068129 56 14 0068187 
0068130 6 12 0068191 
0068131 4 17 0068193 
0068132 6 3 0068196 
0068135 6 42 0068197 
0068136 6 44 I 0068199 
0068138 7 9 1 0068202 
0068139 4 12 I 0068203 
0068140 7 7 1 0068204 
0068141 7 5 I 0068205 
0068142 7 10 I 0068206 
0068144 7 15 I 0068207 
0068145 5 18 I 0068213 
0068146 5 17 I 0068214 
0068147 5 19 I 0068215 
0068150 7 21 I 0068216 
0068151 7 34 I 0068217 
0068153 4 16 I 0068218 
0068154 7 12 I 0068219 
0068157 6 46 I 0068220 
0068157 52 34 I 0068221 
0068158 6 47 I 0068222 
0068158 52 27 I 0068223 
0068160 45 12 I 0068225 
0068161 45 10 I 0068226 
0068161 47 11 I 0068227 
0068161 48 11 I 0068228 
0068162 7 3 I 0068230 
0068163 7 13 I 0068234 
0068164 7 1 I 0068235 
0068167 7 24 I 0068242 
0068168 4 10 I 0068243 
0068169 4 9 I 0068244 
0068170 4 11 I 0068244 
0068174 7 19 I 0068245 
0068175 7 30 I 0068246 
0068175 8 24 I 0068249 
0068176 7 25 I 0068250 
0068180 7 40 I 0068251 
0068180 22 6 I 0068252 
0068180 55 6 I 0068253 
0068181 7 37 I 0068254 
0068181 22 3 I 0068255 
0068181 55 3 I 0068256 
0068182 7 38 I 0068257 
0068183 7 45 I 0068258 

7 44 
23 31 
56 39 

7 42 
6 39 

17 32 
18 28 
19 36 
52 30 
53 28 

1 45 
1 46 
1 44 
8 1 
9 33 
8 10 
8 18 
8 15 
8 11 
8 16 
8 13 
8 31 
4 21 
4 22 
8 39 
8 43 
8 45 
9 30 
9 34 
9 32 
8 32 
8 35 
2 28 
2 26 
2 24 
9 35 
4 20 
3 16 
3 15 
3 53 
3 20 
3 19 
8 37 
3 21 
3 56 
3 58 
3 59 
3 62 
3 63 
5 3 
5 4 
3 44 
3 41 
3 42 
3 39 

I 0068259 3 36 
I 0068260 3 37 
I 0068261 3 47 
I 0068262 3 45 
I 0068265 2 35 
I 0068267 3 54 
I 0068268 5 31 
I 0068269 3 48 

0068270 3 49 
0068273 3 18 
0068276 5 14 
0068277 11 15 
0068280 11 13 
0068281 11 12 

I 0068282 11 21 
I 0068287 11 26 
I 0068289 11 36 
I 0068290 11 7 
I 0068294 11 9 
I 0068296 11 3 
I 0068298 11 23 
I 0068303 11 1 
I 0068304 11 2 
I 0068307 1 29 
I 0068308 1 43 
I 0068323 1 37 
I 0068324 3 51 
I 0068339 2 11 
I 0068341 11 31 
I 0068342 11 30 
I 0068343 11 29 
I 0068344 11 28 
I 0068345 9 25 
I 0068346 6 26 
I 0068346 16 14 
I 0068346 17 20 
I 0068346 18 14 
I 0068346 19 24 
I 0068346 21 4 
I 0068346 23 14 
I 0068346 24 24 
I 0068346 52 18 
I 0068346 53 14 
I 0068346 54 14 
I 0068346 56 22 
I 0068347 6 27 
I 0068347 17 21 
I 0068347 18 15-1 
I 0068347 19 25 
I 0068347 21 5 
I 0068347 23 15 
I 0068347 52 19 
I 0068347 53 15 
I 0068347 54 15 
I 0068347 56 23 



INDEX Page = 8 

Parts Page Ref. Weight1 Parts Page Ref. Weight1 Parts Page Ref. Weight 
No. No. No. (R) I No. No. No. (a) 1 No. No. No. (a) 

0068348 7 I 0068510 25 2 
0068349 3 
0068350 3 
0068351 3 
0068353 3 
0068354 1 
0068355 3 
0068356 3 
0068357 3 
0068358 3 
0068359 3 
0068360 58 
0068361 58 
0068362 58 
0068363 58 
0068364 58 
0068365 58 
0068366 58 
0068367 58 
0068368 58 
0068369 58 
0068370 58 
0068371 58 
0068375 58 
0068403 3 
0068411 3 
0068412 3 
0068413 3 
0068423 21 
0068424 21 
0068425 21 
0068426 20 
0068427 20 
0068428 20 
0068429 20 
0068431 20 
0068432 20 
0068441 52 
0068443 52 
0068444 52 
0068444 53 
0068448 52 
0068449 33 
0068449 37 
0068449 41 
0068451 33 
0068451 37 
0068451 41 
0068452 33 
0068452 37 
0068452 41 
0068453 33 
0068453 37 
0068453 41 

35 
33 
28 
34 
30 
38 
27 

1 
9 
4 
3 

16 
4 
5 
8 

11 
1 
2 
3 

12 
13 
15 
14 
18 
31 
24 
26 
22 
13 
14 
17 
12 

1 
4 

10 
13 

7 
4 
1 
2 

33 
35 
19 
31 
31 
10 
29 
29 

8 
27 
27 

3 
22 
22 

7 

I 0068456 
I 0068456 
I 0068463 
I 0068463 
I 0068463 
I 0068463 
I 0068463 
I 0068463 
I 0068464 
I 0068465 
I 0068469 
I 0068469 
I 0068470 
I 0068470 
I 0068470 
I 0068471 
I 0068471 
I 0068471 
I 0068471 
I 0068471 
I 0068472 
I 0068472 
I 0068472 
I 0068472 
I 0068472 
I 0068472 
I 0068473 
I 0068473 
I 0068473 
I 0068473 
I 0068473 
I 0068473 
I 0068474 
I 0068474 
I 0068474 
1 0068478 
I 0068480 
I 0068481 
I 0068482 
I 0068483 
I 0068485 
I 0068486 
I 0068490 
I 0068491 
I 0068491 
I 0068493 
I 0068500 
I 0068504 
I 0068505 
I 0068506 
I 0068507 
I 0068508 
I 0068508 
I 0068509 
I 0068509 

37 21 
41 21 
18 39 
19 47 
22 22 
24 51 
51 7 
55 22 
18 24-l 
18 25-l 
18 31-2 
19 39-2 
18 34 
19 41 
24 46 
18 35 
19 42 
22 18 
24 47 
55 18 
18 36 
19 44 
22 21 
24 48 
51 4 
55 21 
18 37 
19 45 
22 20 
24 49 
51 5 
55 20 
18 22 
19 51 
53 22 
52 26 
11 11 
11 14 
11 10 
11 37 
51 2 
51 1 

5 44 
5 46-1 

23 35 
5 9 

53 32 
53 24 
53 25 
53 35 
53 34 
53 31 
54 31 
53 17 
54 39 

I 0068511 25 7 
I 0068513 25 17 
I 0068515 25 13 
I 0068516 25 5 
I 0068517 25 11 
I 0068518 25 14 
I 0068519 25 19 
I 0068520 25 10 
I 0068520 36 20 
I 0068520 40 20 
I 0068520 44 8 
I 0068521 25 20 
I 0068522 25 32 
I 0068522 36 30 
I 0068522 40 30 
I 0068522 44 18 
I 0068523 25 36 
I 0068523 36 26 
I 0068523 40 26 
I 0068523 44 14 
I 0068524 25 37 
I 0068524 36 22 
I 0068524 40 22 
I 0068524 44 10 
I 0068526 25 21 
I 0068526 31 13 
I 0068527 25 23 
I 0068527 31 15 
I 0068529 25 38 
I 0068530 25 3 
I 0068532 25 4 
I 0068535 25 1 
I 0068539 26 22 
I 0068540 26 24 
I 0068541 26 23 
I 0068542 26 27 
I 0068543 26 29 
I 0068543 49 32 
I 0068549 57 10 
I 0068550 57 11 
I 0068552 17 39 
I 0068552 19 5 
I 0068552 21 28 
I 0068552 24 8 
I 0068552 56 5 
I 0068553 17 1 
I 0068553 19 7 
I 0068553 21 20 
I 0068553 24 1 
I 0068553 56 7 
I 0068558 17 18 
I 0068558 19 22 
I 0068558 24 22 
1 0068558 54 38 0068456 33 w  



Page = 9 INDEX 

Parts Page Ref. Weight1 Parts Page Ref. Weight1 
No. No. No. (a) 1 No. No. No. (a) 1 

0068558 56 20 I 0068957 26 
0068559 17 3 
0068559 19 9 
0068559 21 22 
0068560 17 4 
0068560 19 10 
0068560 21 23 
0068560 24 40 
0068560 56 43 
0068561 17 28 
0068562 17 29 
0068563 58 17 
0068900 13 46 
0068901 13 1 
0068902 12 6 
0068903 13 51 
0068904 13 50 
0068905 13 41 
0068906 13 10 
0068907 13 21 
0068908 13 14 
0068909 13 24 
0068910 13 12 
0068911 13 44 
0068912 13 45 
0068913 13 17 
0068914 12 24 
0068914 13 42 
0068915 13 13 
0068916 13 18 
0068917 12 10 
0068918 13 15 
0068919 13 19 
0068920 12 21 
0068921 12 20 
0068922 12 18 
0068923 12 23 
0068924 13 48 
0068925 13 3 
0068927 13 37 
0068928 13 33 
0068929 13 34 
0068933 13 25 
0068934 14 2-l 
0068934 47 34-l 
0068935 12 3 
0068936 12 12 
0068937 12 29 
0068939 13 16 
0068942 13 47 
0068945 49 18 
006894 6 49 17 
0068947 49 30 
0068953 25 54 
0068953 26 13 

I 0068962 45 
I 0068962 47 
I 0068962 48 
I 0068968 7 

1 
7 

15 
15 
48 

I 0077286 45 33 

I 0080932 25 58 

I 0090320 
I 0090321 

5 
5 

34 
33 

I 0092232 29 78 
I 0092232 30 38 
I 0092232 37 19 
I 0092232 41 19 
I 0092232 44 25 
I 0092305 35 25 

I 0093059 1 49 
I 0093528 3 6 
I 0093538 3 5 

I 0096340 25 57 
I 0096340 26 20 
I 0096340 29 48 
I 0096354 26 18 
I 0096354 29 51 

I 0099096 58 19 
I 0099097 58 21 
I 0099098 58 22 
I 0099099 58 23 
I 0099111 13 31 
I 0099112 13 32 
I 0099113 13 29 
I 0099114 13 30 
I 0099115 13 28 

I 100003 47 29 
I 100030 6 2 
I 100038 29 77 
I 100038 30 41 
I 100038 37 18 
I 100038 41 18 
I 100038 44 24 
I 100049 6 9 

I 110004 8 30 
I 110004 9 13 
I 110008 35 22 
I 110009 28 12 
I 110009 30 16 
I 110017 34 6 

I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 

Parts Page Ref. Weight 
No. (RI 
6 
6 

11 
42 

3 
3 

No. No. 
110017 38 
110017 42 
110024 6 
110048 25 
110076 37 
110076 41 

120001 44 3 
120006 13 23 
120009 33 13 
120009 36 4 
120009 40 4 
120013 27 4 
120030 49 23 
120053 7 28 
120053 8 6 
120053 8 21 
120053 9 10 

160001 35 16 
160001 36 11 
160001 39 16 
160001 40 11 
160001 43 16 
160001 44 4 
160007 45 36 
160007 57 13 
160009 7 6 

180025 2 33 

190036 1 26 
190058 47 17 
190058 48 17 

200021 13 8 
200022 12 11 

210006 25 18 
210007 8 44 

220002 13 38 

230003 12 9 

240004 13 36 
240005 12 7 
240006 13 26 
240009 10 11 

260001 13 52 
260002 13 4 
260003 13 2 

270007 13 20 



Parts Page Ref. Weight1 
No. No. No. (a) I 

290012 12 22 
290012 13 11 
290013 13 5 
290014 12 28 

300019 12 30 
300019 47 20 
300019 48 20 
300019 49 4 
300020 12 8 
300021 12 19 
300030 37 4 
300030 41 4 
300031 29 75 
300031 30 40 
300031 37 16 
300031 41 16 
300031 44 22 
300033 29 76 
300033 30 45 
300033 37 17 
300033 41 17 
300033 44 23 
300049 5 10 

310084 9 14 
310085 11 27 
310086 3 32 
310087 4 7 
310088 4 13 

340017 13 7 
340018 12 25 
340018 13 43 

350001 46 3 

390070 1 51 
390078 12 2 
390111 1 52 
390140 59 
390143 59 
390144 59 
390145 59 
390146 59 
390147 59 
390148 59 

910001 15 9 
910001 15 28 
910004 45 20 
910004 47 25 
910004 48 25 

I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
1 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 

910005 47 28 
910005 48 28 
910014 15 19 

911001 15 8 
911002 15 7 
911006 45 19 
911006 47 24 
911006 48 24 
911061 15 3 
911062 15 12 
911062 15 27 

930054 45 22 
930054 47 27 
930054 48 27 
930056 15 20 

1050041 37 
1050041 41 

9 
9 

1057040 37 7 
1057040 41 7 
1057080 37 8 
1057080 41 8 

1070017 28 21 
1070017 31 9 
1070017 32 9 

1090051 34 13 
1090051 38 13 
1090051 42 13 
1090094 35 1 
1090094 39 1 
1090094 43 1 
1090099 34 12 
1090099 38 12 
1090099 42 12 
1090106 34 1 
1090106 38 1 
1090106 42 1 
1090121 27 25 
1090133 28 41 
1090133 32 21 
1090164 28 27 
1090164 30 27 

1091005 29 
1091028 28 
1091028 30 
1091055 35 
1091055 39 
1091055 43 

47 
8 
7 
8 
8 
8 

1 1091082 27 8 

INDEX Page = 10 

Parts Page Ref. Weight1 Parts Page Ref. Weight 
No. No. No. (a) I No. No. No. (n) 

1094008 28 26 
1094010 28 14 
1094010 30 5 
1094010 35 7 
1094010 39 7 
1094010 43 7 
1094037 34 17 
1094037 38 17 
1094037 42 17 

I 1095004 34 11 
I 1095004 38 11 
I 1095004 42 11 

I 1096001 28 20 
I 1096001 31 8 
I 1096001 32 8 
I 1096002 25 31 
I 1096002 36 21 
I 1096002 40 21 
I 1096002 44 9 

I 1098004 29 68 

I 1200039 30 43 
I 1200077 35 27 
I 1200161 37 2 
I 1200161 41 2 
I 1200171 35 19 
I 1200196 48 34 
I 1200196 49 16 
I 1200197 48 33 
I 1200197 49 15 
I 1200201 36 15 

I 1249065 37 1 
I 1249065 41 1 
I 1249087 29 71 
I 1249087 30 35 

I 1260000 27 6 
I 1260036 37 5 
I 1260036 41 5 

1298000 28 
1298000 32 

I 2101451 25 
I 2101451 26 

I 2129420 2 

I 3001100 35 

33 
13 

66 
31 

14 

17-1 
910005 45 23 I 3001100 39 17 



INDEX Page = 11 

Parts Page Ref. Weight1 Parts Page Ref. Weight1 Parts Page Ref. Weight 
No. No. No. (n) I No. No. No. (a) 1 No. No. No. (a) 

I 3021024 55 12 3001100 
3001101 
3001101 
3001101 
3001101 
3001101 

43 
28 
30 
35 
39 
43 

17 
9 
9 
9 
9 
9 

3020002 7 51 
3020004 57 2 
3020006 14 2-2 
3020006 47 34-2 
3020006 49 9 
3020007 47 35-l 
3020008 47 35-2 
3020008 49 10 
3020009 47 36 
3020009 48 38 
3020009 49 11 
3020013 4 18 
3020014 4 26 
3020015 17 35 
3020015 19 1 
3020015 21 24 
3020015 24 4 
3020015 56 1 
3020016 14 2-3 
3020016 47 34-3 
3020016 48 36 
3020017 47 35-3 
3020017 48 37 
3020020 6 8 
3020021 6 6 
3020022 6 10 
3020023 6 7 
3020024 6 4 
3020027 9 36 
3020028 9 2 
3020029 9 4 
3020032 9 38 
3020033 9 17 
3020034 3 11 
3020035 3 12 
3020036 4 15 
3020037 7 33 
3020040 8 4 
3020041 8 7 
3020042 8 5 
3020043 8 50 
3020045 9 11 
3020046 9 20 
3020047 7 26 
3020047 8 22 
3020048 7 27 
3020049 7 32 
3020049 9 19 

I 3020050 
I 3020051 
I 3020052 
I 3020052 
I 3020053 
I 3020054 
I 3020054 
I 3020054 
I 3020054 
I 3020054 
I 3020055 
I 3020055 
I 3020055 
I 3020055 
I 3020055 
I 3020055 
I 3020056 
I 3020057 
I 3020058 
I 3020059 
I 3020060 
I 3020061 
I 3020062 
I 3020063 
I 3020064 
I 3020112 
I 
I 3021000 
I 3021000 
I 3021000 
I 3021005 
I 3021005 
I 3021005 
I 3021006 
I 3021007 
I 3021007 
I 3021007 
I 3021009 
I 3021010 
I 3021011 
I 3021012 
I 3021014 
I 3021015 
I 3021015 
I 3021016 
I 3021016 
I 3021020 
I 3021020 
I 3021021 
I 3021021 
I 3021022 
I 3021022 
I 3021023 
I 3021023 
I 3021024 

7 52 
8 20 
8 26 
9 9 
8 27 

17 38 
19 4 
21 27 
24 7 
56 4 

7 16 
17 36 
19 2 
21 25 
24 5 
56 2 

9 1 
9 37 
9 16 
9 39 
8 19 
7 49 
7 50 
8 48 
8 49 
9 18 

I 3021025 22 11 
I 3021025 55 11 
I 3021026 22 8 
I 3021026 55 8 
I 3021027 22 7 
I 3021027 55 7 
I 3021028 33 12 
I 3021029 33 15 
I 3021030 33 17 
I 3021031 30 14-2 
I 3021033 22 15 
I 3021033 55 15 
I 3021034 54 35 
I 3021036 28 10 
I 3021036 30 8 
I 3021036 35 17-2 
I 3021037 36 3 
I 3021037 40 3 
I 3021038 36 7 
I 3021038 40 7 
I 3021040 36 1 
I 3021040 40 1 
I 3021041 35 23 
I 3021042 35 24 

28 18 
31 6 
32 6 
28 16 
31 3 
32 3 
28 24 
28 15 
31 2 
32 2 
45 24 
45 26 
45 35 
45 27 
45 29 
28 3 
30 14-1 
28 11 
30 15 
22 25 
55 25 
22 2 
55 2 
22 4 
55 4 
22 1 
55 1 
22 12 

3021044 35 28 
3021045 34 10 
3021045 38 10 
3021045 42 10 
3021046 36 16 
3021047 36 8 

I 3021047 40 8 
I 3021048 35 30 
I 3021051 35 17-3 
I 3021052 35 18 
I 3021052 39 18 
I 3021055 45 1 
I 3021058 35 31 
I 3021058 39 19 
I 3021058 43 19 
I 3021059 36 10 
I 3021059 40 10 
I 3021059 44 6 
I 3021060 2 31 
I 3021061 2 32 
I 3021062 35 20 
I 3021065 47 9 
I 3021065 48 9 
I 3021068 47 8 
I 3021068 48 8 
I 3021069 47 4 
I 3021069 48 4 
I 3021071 48 30 
I 3021072 48 31 
I 3021073 48 10 



INDEX Page = 12 

Parts Page Ref. Weight1 Parts Page Ref. Weight1 Parts Page Ref. Weight 
No. No. No. (a) I No. No. No. (al I No. No. No. (n) 

I 3027007 54 24 I 3027090 16 2 3021075 57 
3021080 48 
3021081 47 
3021083 27 
3021084 27 
3021085 27 
3021087 19 
3021087 22 
3021087 55 
3021089 24 
3021090 24 
3021091 24 
3021092 24 
3021093 24 
3021094 24 
3021095 16 
3021095 24 
3021096 16 
3021096 18 
3021096 24 
3021097 24 
3021100 43 
3021101 44 
3021102 44 
3021105 46 
3021106 47 
3021106 48 
3021120 18 
3021120 19 
3021120 22 
3021120 55 
3021521 1 
3021522 1 
3021523 1 
3021524 1 
3021525 1 
3021526 1 
3021527 1 
3021528 1 
3021529 2 
3021530 1 
3021531 2 
3021532 11 
3021533 2 
3021544 45 
3021545 45 
3021546 12 
3021547 12 
3021548 45 
3021548 47 
3021548 48 

12 
1 
1 
1 
2 
3 

52 
14-2 
14-2 
53 
54 
44 
19 
10 
56 
27 
36 
30 
43 

3 
61 
18 

1 
2 
1 

40 
46 
31-l 
39-l 
14-1 
14-1 
19 
33 

1 
8 

16 
23 
48 
41 

7 
36 
12 
32 

1 
14 
15 

1 
15 

2 
2 
2 

I 3027008 54 25 I 3027092 
I 3027009 23 28 I 3027093 
I 3027009 54 28 I 3027095 
I 3027009 56 36 I 3027096 
1 3027010 23 21 I 3027098 
I 3027010 56 29 I 3027100 
I 3027010 57 1 I 3027102 
I 3027013 54 37 I 3027104 
I 3027015 54 36 I 3027106 
I 3027016 54 40 I 3027107 
I 3027017 54 41 I 3027109 
I 3027023 21 32 I 3027110 
I 3027024 21 33 I 3027112 
I 3027036 19 32 I 3027113 
I 3027037 19 33 I 3027115 
I 3027039 23 24-2 I 3027116 
I 3027040 23 25-2 I 3027117 
I 3027052 23 1 I 3027119 
I 3027054 23 2 I 3027120 
I 3027056 23 24-l I 3027120 
I 3027057 23 25-l I 3027120 
I 3027058 23 22 I 3027120 
I 3027058 56 30 I 3027120 
I 3027062 23 18 I 3027120 
I 3027062 54 18 I 3027121 
I 3027062 56 26 I 3027121 
I 3027070 24 57 I 3027121 
I 3027071 24 58 I 3027122 
I 3027074 18 24-2 I 3027123 
I 3027074 57 8 I 3027123 
I 3027075 18 25-2 I 3027123 
I 3027075 57 9 I 3027123 
I 3027077 24 32 I 3027123 
I 3027078 24 33 I 3027124 
I 3027079 16 15 I 3027124 
I 3027079 18 15-2 I 3027124 
I 3027079 24 25 I 3027124 
I 3027080 56 9 I 3027125 
I 3027082 56 10 I 3027127 
I 3027084 56 32 I 3027136 
I 3027085 56 33 I 3027137 
I 3027087 6 40 I 
I 3027087 16 28 I 3028000 
I 3027087 17 33 I 3028003 
I 3027087 18 29 I 3028005 
I 3027087 19 37 I 3028006 
I 3027087 21 18 I 3028011 
I 3027087 23 29 I 3028012 
I 3027087 24 37 I 3028013 
I 3027087 52 31 I 3028014 
I 3027087 53 29 I 
I 3027087 54 29 I 3029000 
I 3027087 56 37 I 3029001 
I 3027090 6 14 I 3029002 

6 13 
17 8 
17 7 
52 6 
52 33 
21 2 
21 1 
21 31 
21 30 
24 12 
24 11 
18 2-l 
18 l-l 
19 12 
19 11 
18 l-2 
53 2 
53 1 

6 33 
16 21 
17 27 
21 11 
52 25 
54 21 
18 21 
19 31 
53 21 
24 31 

6 30 
16 18 
17 24 
21 8 
52 22 
18 18 
19 28 
24 28 
53 18 
52 5 
16 1 
18 l-3 
18 2-2 

54 32 
5 46-2 

54 43 
54 42 
24 59 
24 39 
23 34 
56 42 

3027001 54 2 
3027003 54 1 
3027005 54 22 

54 34 
54 33 
57 5 



INDEX 

Parts Page Ref. Weight1 Parts Page Ref. Weight Parts Page Ref. Weight 
NO. No. No. (R) 1 No. No. No. (a) No. No. No. (!Z) 

3029004 57 4 
3029008 17 42 
3029008 18 42 
3029008 19 50 
3029008 20 16 
3029008 57 7 
3029009 17 41 
3029009 18 41 
3029009 19 49 
3029009 20 15 
3029009 57 6 
3029014 23 32 
3029014 56 40 
3029015 24 42 
3029016 24 43 
3029017 24 60 
3029018 23 33 
3029018 56 41 
3029901 30 l-l 
3029902 30 2-l 
3029903 28 2 
3029903 30 3-l 
3029907 33 1 
3029908 30 l-2 
3029909 30 2-2 
3029910 30 3-2 
3029917 31 1 
3029919 32 1 
3029921 28 1 

3101071 
3101071 
3101071 

9603012 46 2 
9603024 47 39 
9603024 48 42 
9603025 47 38 
9603025 48 41 
9603025 50 1 
9603026 48 40 

9611041 47 10 
9611042 49 29 
9611043 45 25 
9611043 46 5 
9611071 46 4 

9613022 14 l-2 
9613022 47 32-2 
9613033 49 19 
9613036 49 6 
9613048 49 1-l 
9613049 49 21 
9613050 49 22 

35 
39 
43 

15 
15 
15 

I 9613107 14 l-l 
I 9613107 47 32-l 
I 9613108 49 2-l 
I 9613109 49 2-2 
I 9613110 49 28-1 
I 9613111 49 28-2 
I 9613112 49 33 
I 9613113 48 35-l 
I 9613114 48 35-2 
I 9613115 48 43-l 
I 9613116 48 43-2 
I 9613117 48 45 
I 9613118 47 31-1 
I 9613119 47 31-2 
I 9613120 48 29-l 
I 9613121 48 29-2 
I 9613122 49 l-2 

I 9620208 33 21 
I 9620208 36 32 
I 9620631 15 4 
I 9620634 15 6 
I 9620644 15 15 
I 9620669 47 22 
I 9620669 48 22 
I 9620673 45 18 
I 9620673 47 23 
I 9620673 48 23 
I 9620673 48 26 
I 9620675 45 21 
I 9620675 47 26 
I 9620697 15 1 
I 9620700 15 5 
I 9620700 15 30 
I 9620704 15 2 
I 9620705 15 13 
I 9620705 15 29 
I 9620706 15 10 
I 9620706 15 25 
I 9620707 15 11 
I 9620707 15 26 
I 9620708 15 21 
I 9620709 15 14 
I 9620710 15 16 
I 9620711 15 17 
I 9620712 15 18 
I 9620713 15 22 
I 9620714 15 23 

Page = 13 

I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 



Printed in Japan ‘98.1.5HQ 


